Manufactured by: Backyard
Discovery
GERACION | 3305 Airport Drive, Pittsburg,
piscovEery~ | KS66762800-856-4445

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 08005678990

SAVANNAH GREENHOUSE

MODEL # : 2404229

For Horticulture Use Only AWARNING

Cancer and Reproductive Harm
www.P65Warnings.ca.gov

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order
replacement parts Para obtener instrucciones en espanol, visite
www.backyarddiscovery.com

EASY STEP-BY-STEP

3D INTERACTIVE INSTRUCTIONS
DOWNLOAD THE FREE APP

INS-2404229-A-SAVANNAH GREENHOUSE-ENG 7-17-2025



OWNER'S MANUAL - BASIC SETUP DIMENSIONS & ASSEMBLY NOTES

It is critically important that you start with square and level footings or concrete pad to attach your structure

1. Check you local building and city codes for permit requirements or restrictions, including any Home Owner's Association (HOA) restrictions.
Select a location with lots of sun, good drainage, and the ability to create a level, firm surface for your greenhouse.
— A firm, level surface is critically important to the longevity of your greenhouse
— Ensure it is accessible on all sides to clean and conduct annual maintenance
— Consider a site location with a close proximity to both water and electrical sources
— Make sure site drains well and avoid low lying areas
— For recommended area for site preparation see ANCHORING LAYOUT page
3. Before preparing your site - double check for underground utilities (ex: gas, cable, or sprinkler lines)
4. Pay close attention to the items needed for each step. Make sure you are using the correct hardware for each step. Using incorrect hardware
may result in improper assembly.
5. Permanently Anchoring your Greenhouse:
— The hardware to mount your greenhouse permanently to a concrete surface is included. This is the recommended anchoring method.
— The hardware to mount your greenhouse into a ground surface, such as through gravel into the ground, is included.
— Itis NOT recommended to set your greenhouse directly on soil or grass as this will shorten the lifespan of your greenhouse.
— The hardware to mount the greenhouse to a wood deck is NOT included and will need to be purchased separately. You must ensure there

is ample structural support under the deck before permanently attaching.

14'-10 1/4"
[4528mm|

$—[
: : Nt
. . L7 O
10'-8 1/2"
[3264mm|
126"
[3811mm]

8'-2 3/4"
[2506mm]

Al

10'-5 1/4"
[3179mm]
9'-8 1/2"

AR
7/
[2961mm]

6'-9 1/2"

[2068mm] — |

: ; : d. ot HE : ; s B s Jolllel. : :
.. ) ] 146 12" ' ] .. T 1110 3/4"
[4432mm] = [3623mm| o



OWNER'S MANUAL - ANCHORING LAYOUT

-1 _ _ _ _ _ !i _
= % — ﬂ } ' - 2.7 1/4-:
| = ? 1-101/2" T T 1-10 1/2" ! 1 [791mm]
= [569mm| 110 1/2" | [569mm] 5 g
© — [——— ~
~ [569mm] o9
N
|—— 6
! [152mm]
E - '
| N c% i
3
At |
|
9 1/2"
[242mm] 1 o |
| — — —
c ~ € =
L Y6 o © £ v & |
™3 BN ~Q ™3
Al 2, A Al
| 2
10 1/4' J N
[260mm] | o
| ] IE
6II @ g
— i -
[152mm] £ N o |
N~ E I~
1 N 1
I ™ § A —
— 8 Y
\
o0 &
N
o5
' ¢ .
1-10 1/2" & E
! 1101/ | [569mm] 1-10 1/2" Py S
E_l] [s6omm] [ 4 [569mm] — 2714
- - - " I [791mm]




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

1
!
[ | ,9—‘ s ® j
AA01 DOOR STOP - W4L21284
(x1) 1 7/8"x1 15/16"x37" (47x50x940) &‘1231 1V;’}re?ﬁ‘ﬂvxﬂ'é'}1'6‘i%'ﬁ%°21xs15)

CBO1 _WINDOW TRIM - W4L20881
AJO2 WINDOW SILL - W4L20908 YN y
(x2) 17/16'x4"x24 3/16" (36x102x615) (x4)  S/8™3"x51 3/8" (16x76x1305)
=] o 2 : . a L l
BO1 POST - W4L20856
(x2) 3"X3"x88 3/4" (76x76x2254)

B02 POST - W4L20858
(x2) 3"x3"x88 3/4" (76x76x2254)

. L

| ' ]

BO3 POST - W4L20911
(x1) 3"x3"x85 11/16" (76x76x2177)

/] I o I

B04 POST - W4L20912
(x1)  3"x3"x85 11/16" (76x76x2177)

LU ] L}

BO5 POST - W4L20916
(x1) 3"x3"x88 3/4" (76x76x2254)

1
L

B06 POST - W4L20917
(x1) 3"x3"x88 3/4" (76x76x2254)

B07 POST - W4L20920
(x1) 3"x3"xB8 3/4" (76x76x2254)

B08 POST - W4L20921
(x1) 3"x3"xB8 3/4" (76x76x2254)

B09 POST - W4L20922
(x1) 3"x3"x88 3/4" (76x76x2254)

B10 POST - W4L20925
(x1) 3"x3"x88 3/4" (76x76x2254)

B11 POST - WA4L20926
(x1) 3'X3"x88 3/4" (76x76x2254)

B12 POST - W4L20927
(x1) 3"x3"x88 3/4" (76x76x2254)

L] o o ° a Bl

L a o a 8 o

D01  HEADER - W4L20853 D02 HEADER - W4L20854

(x2) 17/16"x5 1/4"x67 1/2" (36x134x1714) (x1) 17/16"x5 1/4"x42 3/8" (36x134x1076)



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

a

D03 GABLE BOARD - W4L20884
17/16"X5 1/4"X75 15/16" (36x134x1928)

(x4)

D04 END TRIM - W4L20891
(x6) 1 7/16"x134x227 (36x134x227)

o o

o ]

D05 HEADER - W4L20894
(x2) 17/16"%5 1/4"x71 5/8" (36x134x1819)

o s

Ll 9 ® 5

L o © L

D06 HEADER - W4L20895
(x2)

1 7/16"x5 1/4"x49 3/16" (36x134x1250)

D08 HEADER - W4L20928
(x2) 17/16"X5 1/4"X43 5/16" (36x134x1100)

L] ©

o
o ]

] e ]

(x1)

D07 HEADER - W4L20913
17/16"x5 1/4"x88 13/16" (36x134x2256)

D09 HEADER - W4L20929
(x2) 17/16"X5 1/4"X23 11/16" (36x134x602)

a

D10 GABLE BOARD - W4L20936
17/16"X5 1/4"X58 13/16" (36x134x1494)

(x2)

- »

E02 WINDOW SILL - W4L20843

E01 WINDOW SILL - W4L20842
(x2) 1 7/16"x3 3/8"x25 1/4" (36x86x642)

f - I i

C ) C ~ )

E0O3 WINDOW SILL - W4L20844 E04 WINDOW SILL - W4L20859

(x4) 17/16"x3 3/8"x21 1/2" (36x86x546) (x2) 17/16"x3 3/8"x25 1/4" (36x86x642) (x2) 1 7/16"x3 3/8"x20" (36x86x508)
f ! / | T [ L
) . . . 1 ’.,1 - - - - - - a 7
1\ J i /\\ ° . . . - . . o /
E05 WINDOW SILL - W4L20879 E06 RAFTER - W4L20885
(x6) 17/16"x3 3/8"x22 3/8" (36x86x569) (x4) 1 7/M16"x3 3/8"x"73 1/8" (36x86x1857)
C — - ) — ' 7
EO07 WINDOW SILL - W4L20930 E08 WINDOW SILL - W4L20931 E09 WINDOW SILL - W4L20932
(x1) 17/16"x3 3/8"x23 3/8" (36x86x594) (x1) 17/16"x3 3/8"x23 3/8" (36x86x594) (x1) 17/16"x3 3/8"x25 1/16" (36x86x636)
E10 WINDOW SILL - W4L20933 E11 WINDOW SILL - W4L20934 E12 WINDOW SILL - W4L20935
(x1) 17/16"x3 3/8"x25 1/16" (36x86x636) (x1) 1 7/16"%3 3/8"x19 15/16" (36x86x506)  (x1) 1 7/16"x3 3/8"x19 15/16" (36x86x506)
— [ L L \\
A = \
° R
E13 RAFTER - W4L20940
(x8) 17/16"x3 3/8"x72" (36x86x1829)
VR . L] L . g —
L /e o /
E14 RAFTER - W4L20941
(x2) 17/16"x3 3/8"x"56" (36x86x1422)
T‘ — L 1 /
E15 RAFTER - W4L21252
(x1) 17/16"x3 3/8"x66 1/2" (36x86x1690)
— [ LT T‘ [ L
\ o h o AR
M\ ° < "\ NN
E16 RAFTER - W4L21253 E17 RAFTER - W4L21254
(x1) 1 7/16"x3 3/8"x46 5/8" (36x86x1185) (x1) 17/16"x3 3/8"x39" (36x86x991)
S — i
o oy a C
; ; o P (f
E18 RAFTER - W4L21255
(x1) 17/M16"x3 3/8"x62 7/8" (36x86x1597)
] L I L
\ \\ \ Y e e ) l‘)é

E19 RAFTER - W4L21256
(x1) 17/16"x3 3/8"x21 15/16" (36x86x557)

E20 RAFTER -W4L21257
(x1) 17/16"x3 3/8"x61 5/16" (36x86x1558)



OWNER'S MANUAL -

PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

|
o e o ;o
o f

E21
(x1)

RAFTER - W4L21270
1 7/16"x3 3/8"x62 7/8" (36x86x1597)

] LT

=}

- f

|
! o
// \ \\ .\\

E22 RAFTER - W4L21271

(x1) 1 7/16"x3 3/8"x39" (36x86x991) (x1)

E23 RAFTER - W4L21272
17/16"x3 3/8"x21 15/16" (36x86x557)

| I— 1 I E
oy o I @
[ [

E24
(x1)

RAFTER - W4L21273
1 7/16"x3 3/8"x61 5/16" (36x86x1558)

L LI —\

E25
(x1)

RAFTER - W4L21274
1 7/16"x3 3/8"x46 5/8" (36x86x1185)

L /

E26
(x1)

RAFTER - W4L21275
17/16"x3 3/8"x66 1/2" (36x86x1690)

E27
(x7)

ACCESSORY TRUSS - W4L21293
1 7/16"x3 3/8"x61 1/8" (36x86x1552)

o o - - . 2 il |

FO1
(x7)

UPRIGHT - W4L20855
17/16"2 3/8"x86 11/16" (36x60x2202)

LI | . - - =] [}

FO2
(x2)

UPRIGHT - W4L.20857
1 7/16"x2 3/8"x86 11/16" (36x60x2202)

® 3

.. - : ‘]

FO5 WINDOW FRAME - W4L20864
(x2) 17/16"x2 3/8"x19 15/16" (36x60x507) (x2)

FO6 WINDOW FRAME - W4L2086!
17/16"x2 3/8"x19 15/16" (36x60x507)

|O L= a L3

T T - so|

FO7
(x2)

UPRIGHT - W4L20871
1 7/16"x2 3/8"x85 11/16" (36x60x2177)

fa o - - co‘

F08
(x2)

UPRIGHT - W4L20874
1 7/16"x2 3/8"x85 11/16" (36x60x2177)

LT < ° - (=] o

FO9
(x2)

UPRIGHT - W4L20875
1 7/16"x2 3/8"x85 11/16" (36x60x2177)

. . o o . v e

F11  WINDOW FRAME - W4L21286
(x1) 17/16"x2 3/8"x20 15/16" (36x60x532)

I

F14 WINDOW FRAME - W4L21289
(x1) 17/16"x2 3/8"x10 9/16" (36x60x268)

F17 TABLE SPLICE - W4L21306
(x1) 17/16"x2 3/8"x13 1/4" (36x60x336) (x1)

F10
(x2)

F12
(x1)

F15 ANGLE BRACE - W4L21301
(x14)

UPRIGHT - W4L20876
1 7/16"x2 3/8"x85 11/16" (36x60x2177)

N N

WINDOW FRAME - W4L.21287 F13  WINDOW FRAME - W4L21288
17/16"x2 3/8"x20 15/16" (36x60x532) (x1) 17/16"x2 3/8"x10 9/16" (36x60x268)

< > < >

W w " F16 ANGLE BRACE - W4L21302
17/16"x2 3/8"x18 1/16" (36x60x458) (x4) 1 7/16"x2 3/8"x18 1/16" (36x60x458)

<

F18 ANGLE BRACE - W4L21307
17/16"x2 3/8"x17" (36x60x432)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

a

a

-]

o

o

-]

o

a

-]

o

GO1 BASE BOARD - W4L20849 G02 BASE BOARD - WA4L20850
(x1)  15/16"x5 1/4"x42 3/8" (24x134x1076) (x2) 15/16"x5 1/4"x68 7/16" (24x134x1738)
G03 BASE BOARD - WA4L20872
(x2) 15/16"X5 1/4"X70 3/16" (24x134x1783)
o I L] =] o o Q
G04 BASE BOARD - WA4L20873 G05 BASE BOARD - W4L20914 G06 BASE BOARD - W4L20918
(x2) 15/16"X5 1/4"X47 13/16" (24x134x1214) (x2) 15/16"X5 1/4"X25 7/16" (24x134x646) (x2) 15/16"X5 1/4"X24 3/16" (24x134x614)
G07 BASE BOARD - W4L20924
(x2) 15/16"X5 1/4"X44 1/4" (24x134x1124)
HO1 SHELF BOARD - W4L20848
(x2) 15/16"x3 3/8"X75 3/4" (24x86x1924)
HO02 RUNNING BOARD - WA4L20851
(x2) 15/16"x3 3/8"x68 7/16" (24x86x1738)
Q ] o [+] +]
[+ ] o aQ o o
HO3 RUNNING BOARD - W4L20852 HO5 RUNNING BOARD - W4L20878
(x1) 15/16"x3 3/8"x42 3/8" (24x86x1076) (x2) 15/16"x3 3/8"x47 13/16" (24x86x1214)
HO4 RUNNING BOARD - WA4L20877 HO6 RUNNING BOARD - W4L20915
(x2) 15/16"x3 3/8"x70 3/16" (24x86x1783) (x2) 15/16"X3 3/8"X25 7/16" (24x86x646)
HO7 RUNNING BOARD - W4L20919 HO8 RUNNING BOARD - W4L20923
(x2) 15/16"X3 3/8"X24 3/16" (24x86x614) (x2) 15/16"X3 3/8"X44 1/4" (24x86x1124)
HO9 SHELF BOARD - W4L21314
(x2) 15/16"x3 3/8"X55 3/4" (24x86x1416)
H10 SHELF BOARD - W4L21316
(x4) 15/16"x3 3/8"x70 13/16" (24x86x1799)
J02 PURLIN - W4L21243
(x3) 24x2 3/8"x68 3/8" (24x60x1737)
N\ . : . N
JO1  PURLIN - W4L21242

(x1) 15/16"x2 3/8"x86 9/16" (24x60x2199)

[ REREE N N
J03 PURLIN - W4L21244 J06 PURLIN - W4L21247
(x3) 24x2 3/8"x46 7/8" (24x60x1191) (x1) 15/16"x2 3/8"x46 7/8" (24x60x1191)

J04  PURLIN - W4L21245
(x3) 15/16"x2 3/8"x62 15/16" (24x60x1598)

A i . !:}
J05 PURLIN - W4L21246
(x1) 15/16"x2 3/8"x68 3/8" (24x60x1737)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

J07  PURLIN - W4L21248
(x1) 15/16"x2 3/8"x62 15/16" (24x60x1598)

N '_ -

J08 PURLIN - W4L21258
(x1) 15/16"x2 3/8"x71 5/16" (24x60x1812)

: ’ [ :
J09 PURLIN - W4L21259 J11 PURLIN - W4L21262
(x1) 15/16"x2 3/8"x56 1/8" (24x60x1426) (x1) 15/16"x2 3/8"x53 1/8" (24x60x1350)

J10  PURLIN - W4L21260 J12  PURLIN - W4L21263
(x1) 15/16"x2 3/8"x68 3/8" (24x60x1737) (x1) 15/16"x2 3/8"x37 15/16" (24x60x964)

J13  PURLIN - W4L21264
(x1) 15/16"x2 3/8"x86 9/16" (24x60x2199)

J14  PURLIN - W4L21265
(x1) 15/16"x2 3/8"x71 5/16" (24x60x1812)

N
Ve w

J15  PURLIN - W4L21266 J17  PURLIN - W4L21268
(x1) 15/16"x2 3/8"x56 1/8" (24x60x1426) (x1) 15/16"x2 3/8"x53 1/8" (24x60x1350)

- - N - -
W, . e l

J16  PURLIN - W4L21267 J18  PURLIN - W4121269
(x1) 15/16"x2 3/8"x68 3/8" (24x60x1737) (x1)  15/16"x2 3/8"x37 15/16" (24x60x964)

I |
J19 RIDGE CAP STIFFENER - W4L21277
(x2) 15/16"x2 3/8"x59 1/16" (24x60x1500)

J20 RIDGE CAP STIFFENER - W4L21278
(x4) 15/16"x2 3/8"x57 15/16" (24x60x1471)

J21 RIDGE CAP STIFFENER - W4L21279
(x2) 15/16"x2 3/8"x64 5/16" (24x60x1634)

HE R
J22  PURLIN - W4L21641

~ (x2) 15/16"x2 3/8"x88 11/16" (24x60x2252)
.
/ . | - ' . l | . . . |

KO1 PEAK TRIM - WAL20896 M01 COVER BOARD - WAL20846 M02 FAN TRIM - W4L20897 MO3  FAN TRIM - W4l.20900
(x3) 5/8"x5 1/4"x16 9/16" (16x134x420)  (x25) 5/8"x3 3/8"x24 3/16" (16x86x614) (x2) 5/8"x3"x24 1/16" (16x76x611) (x1) 5/8"x3"x16 9/16" (16x76x420)

(. 1 T : - ]

MO4  FAN TRIM - W4L20909 MO5  WINDOW TRIM - W4L20910 MO6  TABLE TRIM - W4L21303
(x1) 5/8"c3 1/8"¢10 1/2" (16x80x266) (x2) 5/8"x3 3/8"x25 3/8" (16x86x644) (x2) 5/8"x3 3/8"x48 1/8" (16x86x1223)
MO7 TABLE TRIM - W4L21310 MO8 TABLE TRIM - W4L21311
(x1) 5/8"x3 3/8"x68 3/4" (16x86x1746) (x1) 5/8"x3 3/8"x64 1/2" (16x86x1639)
K ' - 3 - : i
M09 TABLE TRIM - W4L21313 NO1  WINDOW TRIM - W4L20865 NO2 SLAT - W4L20882
(x2) 5/8"x3 3/8"x48" (16x86x1219) (x4) 5/8"x2 3/8"x19 5/16" (16x60x491) (x22) 5/8"x2 3/8"x24 3/4" (16x60x629)
YA : : . : / P : : : : 1
NO3 WINDOW TRIM - W4L20887 NO4 WINDOW TRIM - W4L20892
(x4) 5/8"x2 3/8"x55 11/16" (16x60x1414) (x4) 5/8"x2 3/8"x54 3/4" (16x60x1390)
L . . A Y : : / [ . R TN\
N0O6 FAN TRIM - W4L20898 N0O8 WINDOW TRIM - W4L21290 NO9  WINDOW TRIM - W4L21291
(x2) 5/8"x2 3/8"x25 3/8" (16x60x644) (x2) 5/8"x2 3/8"x40 1/16" (16x60x1018) (x2) 5/8"x2 3/8"x17 9/16" (16x60x4486)
e~ : -] : i : |
N10 WINDOW TRIM - W4L21292 N11 TABLE TOP SPLICE - W4L21304 N12 TABLE TOP SPLICE - W4L21312
(x2) 5/8"x2 3/8"x33 1/2" (16x60x851) (x2) 5/8"x2 3/8"x16 1/16" (16x60x408) (x2) 5/8"x2 3/8"x20 1/4" (16x60x515)



OWNER'S MANUAL -

N13 SHELF SPACER - W4L21315
(x4) 5/8"x2 3/8"x6 5/16" (16x60x160)

PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

N14 COVER BOARD - W4L21462
(x2) 5/8"x2 3/8"x25" (16x60x614)

L -]
001 LATCH BLOCK - WAL20883
(x4) 15/16"X5/8"4 3/4" (16x34x120)

- ]

] ©

ll

P01  WINDOW CAP - W4L20845

(x10)

17/16"x1 7/16"x19 1/16" (36x36x484)

] a B

P04  WINDOW CAP - W4L20942
(x2) 17/16"x1 7/16"x15 3/4" (36x36x400)

003 DOOR STOP - W4L21285
(x2) 5/8"x1 5/16"x80 5/16" (16x34x2040)

© © |

P02  WINDOW CAP - W4L20860
(x2) 17/16"x1 7/16"x17 9/16" (36x36x446)

L il
P03  WINDOW CAP - W4L20880
(x6) 1 7/16"x1 7/16"x19 15/16" (36x36x507)

P05 WINDOW CAP - W4L20943
(x2) 17/M16"x1 7/16"x18 7/16" (36x36x468)

P06 TABLE CLEAT - W4L21294

o ©

|= a a

P08 TABLE CLEAT - W4L21296
(x1) 17/16"x1 7/16"x22 3/8" (36x36x569)

P07 TABLE CLEAT SPLICE - W4L21295

(x2) 17/16"1 7/16"x43 916" (36x36x1107) (x3) 17/16"x1 7/16"x6" (36x36x152)
] . . ]
P09 TABLE CLEAT - W4L21305
(x2) 17/16"x1 7/16"x65 1/4" (36x36x1658)
. B - . 1 B 7]
P10 TABLE CLEAT - W4L21308 P11 TABLE CLEAT - W4L21309
(x2) 17161 7/16"x43 9/16" (36x36x1107) (x1) 17161 7/16"x22 3/8" (36x36x569)
; Q04 RIDGE BOARD - W4L20944
Qg1 RIDCE BOARD WaL209s7 (x1) 15/16"x4 7/16"x27 1/4" (24x112x692)

(x2)

15/16"x4 7/16"x45 7/16" (24x112x1154)

o L]

©

002 RIDGE BOARD - W4L21463
(x1) 15/16"x4 7/16"x71 15/16" (24x112x1827)

| ] °

a

Q07 RIDGE BOARD - W4L21241
(x1) 15/16"x4 7/16"x12 5/16" (24x112x312)

Q03 RIDGE BOARD - W4L.20939
(x1) 15/16"x4 7/16"x84 7/16" (24x112x2144)

L] L]
. =

o oo
L]

Q05 RIDGE BOARD - W4L20945

(x1)

15/16"x4 7/16"x71 5/8" (24x112x1820)

o L]

& o o

RIDGE BOARD - W4L20946

Q06
15/16"x4 7/16"x86 5/8" (24x112x2200)

(x1)

FASCIA - W4L.21249

Qo8
15/16"x4 7/16"x88 7/8" (24x112x2258)

(x1)

-

FASCIA - W4L21250

Qo9
15/16"x4 7/16"x88 7/8" (24x112x2258)

(x1)

Q10 FASCIA - W4L21280
(x1)

15/16"x4 7/16"x43 5/16" (24x112x1100)

FASCIA - W4L21281

Q11
15/16"x4 7/16"x20 7/8" (24x112x531)

(x1)

Q12 FASCIA - W4L.21282

‘ ) :

® Ll

(x1)  15/16"x4 7/16"x43 5/16" (24x112x1100)

‘ N N ‘ ‘

Q14 RIDGE BOARD - W4L21464

Q15 RIDGE BOARD - W4L21465
15/16"x4 7/16"x31 7/16" (24x112x798)

Q13 FASCIA - W4L21283
(x1) 15/16"x4 7/16"x20 7/8" (24x112x531) (x1) 15/16"x4 7/16"x70 1/2" (24x112x1791) (x1)
\ e o a /‘\ 5 \\‘\ * /
W02 RAFTER - W4L21276

W01
(x1)

RAFTER - W4L21251
1 15/16"x3 3/8"x72" (50x86x1829)

Y01 COVER BOARD - W4L20847
(x8) 5/8"x4"x24 3/16" (16x102x614)

9

(x1) 1 15/16"x3 3/8"x16" (50x86x407)



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

[cXc]

“0a ® e

;

FFO1 FAN FRAME - W2A04525

(x1) 17/116"x15 1/4"x29 7/16" (36x388x748)

e

@e

DAO1 DOOR ASSEMBLY - W2A04009
(x1) 1 7/8"x36 9/16"x80" (48x928x2032)

TBO1 TABLE ASSEMBLY - W2A04532
(x1) 2 116"x16 1/16"x56 11/16" (52x408x1440)

TB02 TABLE ASSEMBLY - W2A04533
(x1) 2 1/16"x16 1/16"x56 11/16" (52x408x1440)

TBO3 TABLE ASSEMBLY - W2A04534
(x1) 2 1/16"x16 1/16"x64 1/2" (52x408x1639)

TB04 TABLE ASSEMBLY - W2A04535
(x1) 2 1/16"x16 1/16"x68 3/4" (52x408x1746)

WAO01 WINDOW ASSEMBLY - W2A04518
(x2) 17/8"x19 5/8"x47 3/16" (48x498x1198)

10

TBO5 TABLE ASSEMBLY - W2A04536
(x1) 2 1/16"x20 1/4"x44 3/4" (52x515x1136)

s 7

. NPE R
TBO6 TABLE ASSEMBLY - W2A04537
(x1) 2 1/16"x20 1/4"x34 5/16" (52x515x871)

. e R
TBO7 TABLE ASSEMBLY - W2A04538
(x1) 2 1/16"%x20 1/4"x34 5/16" (52x515x871)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

@

WAD2 WINDOW ASSEMBLY - W2A04519
(x2)

17/8"x19 5/8"x47 3/16" (48x498x1198)

(x1)

»

WAOS WINDOW ASSEMBLY - W2A04526
1 7M16"x15 1/4"x29 7/16" (36x388x747)

WA03  WINDOW ASSEMBLY - W2A04520
(x2) 17/16™28 1/16"x47 1/16" (36x713x1196)

WA06 WINDOW ASSEMBLY - W2A04530
(x1) 17/M6"x19 9/16"x32 5/16" (36x496x821)

WPO01
(x10)

WALL PANEL - W2A04513
11/16"x19 1/16"x31 9/16" (27x484x802)

-

WP02 WALL PANEL - W2A04514
(x2) 11/16"x17 9/16"x31 8/16" (27x446x802)

O

.

WP03 WALL PANEL - W2A04515
(x1) 11/16"x19 15/16"x31 9/16" (27x507x802)

WP04 WALL PANEL - W2A04516
(x6) 1 1/16"x19 15/16"x31 9/16" (27x507x802)

. .

WP06 WALL PANEL - W2A04528
(x2) 1 1/16"x15 3/4"x31 9/16" (27x400x802)

WP0O7 WALL PANEL - W2A04529
(x2) 11/16"x18 3/8"x31 9/16" (27x468x802)

11

WAO04 WINDOW ASSEMBLY - W2A04522
(x2) 17/16"x28 1/16"x47 1/16" (36x713x1196)

. . I
WAO07 WINDOW ASSEMBLY - W2A04531
(x1) 17/16"x19 9/16"x32 5/16" (36x496x821)

- -

- -

WP05 WALL PANEL - W2A04527
(x2) 11/16"x19 15/16"x31 9/16" (27x507x802)

. —
{ A
. R .

WP08 WALL PANEL - W2A04539
(x1) 13 1/4"x19 15/16"x31 9/16" (337x507x802)




OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPOMNENTS (NOT TO SCALE)

G
A4MO2086 GABLE BRACKET [
== MME:-lSlJG VALLEY BRACKET  x3) AL
AMO3127  BRACKET <1 — Mm‘;ﬂﬂi HOOK
ii.a-:l [ & 3 r
B Sk
- \\ S _:.'
L¢ﬂl \ 1 ﬁ
i Mﬂ%sm conuiznamcxsr e Ao L sRACKET i
1 ol (x12)
y A4MO2383  EXHAUST FAN ] . =
[#*4 (x2) Lz © iy
=2 - A7 e
A4MO0550 PULL HANDLE & EE) a1/ o o -
32 | V| A AAMO2158
* AdMO2B07 WINDOW LATCH LOCK A4MO2410 DOOR HANDLE A4M02085 RIDGE CLIP BYD ID TAG PATIO
¥y ) (x1) (x3) (x1)
- x/ Sro [0 |-:||
/ = | |
: a
- / 1’ Il'u (éﬁ
[ 'IL '||

b 1,

A4MO2526 DOOR BRAGKET AIMOOSS? HINGE A4M02093  RAFTER BRACKET
{x1) (x4} (xB) b
. ,.I .
. 7N L H
- N, \ u&
—r l.
AAMODS97 METAL CLEAT _
(x2) ABPO0BI2Z CORD GROMMET A4M04510 RAFTER BRACKET A4MO4508 RAFTER BRACKET
p (=3} {x1) (%1}
L Y| aF
- AEPDO7S4 THERMOSTAT
(x1)
.-'i:k-_lf_h L.
- J H__:t-—._—:‘: " AMDATZ9  FAUCET 8205413 ELECTRICAL
AGPOOT30 VENT ' {x1) (x1)  ENCLOSURE
(x2) A4MO3151  GARDEN HOSE { | A
{x1) ADAPTER A tsﬁ ﬂ[}
g S AdMD4T43 HOSE ADAPTER
S = A 7 (x1)
COE)
b . // ,
SNz g e
- - '}D\)
)
A4M02533 SUPPORT HINGE AGMOZB11  SHELF BRACKET
ABPO1060 COLLAPSIBLE AAMO4527  SINK ASSEMBLY (n4) (x15)
(x2] GARDEN HOSE (x1) o q )
- AGPODBDY PLUMBERS TAPE

ABPODBI0 DUST SEAL TAPE

: . —
A4IMOZ532 DOOR SWEEP (x1)
(x1) . (%2)
|

¥ =
AAMOSEET GROUND STAKE AdMO02411  DOOR CHAIM -
x1) AGFP00813 DOUBLE SIDED TAPE

(18] -
ix1) AGP01002  FLASHING TAPE
(x2)

12



OWNER'S MANUAL - PARTS IDENTIFICATION
ACCESSORY COMPONENTS (NOT TO SCALE)

[ J [ |
ABP00885 POLY CHANNEL
)

ABP00872 POLY CHANNEL

(x44) (x2
|
ABP01176 POLY CHANNEL A6P01178 POLY CHANNEL A6P01184 POLY CHANNEL
(x20) (x4) (x26)
| | | ) |
A6P01203 POLY CHANNEL A6P01205 POLY CHANNEL ABP01215  POLY CHANNEL
(x4) (x8) (x8)
|
A6P01216 POLY CHANNEL
(x4)
}
A6P01390  POLY CHANNEL A6P01403 POLY CHANNEL
| } (x2) (x2)
[
A6P01412 POLY CHANNEL A6P01411  POLY CHANNEL A6P01409 POLY CHANNEL
(x2) (x2) (x2)
| )
A6P01408  POLY CHANNEL A6P01410 POLY CHANNEL
(x1) (x2)
A4M04511 SPLICE COVER
(x9)
s
™ AN
A4M04515 SPLICE COVER A4M04517 SPLICE COVER
(x1) (x1)
A4M04518 SPLICE COVER
(x1)
A4M04519  SPLICE COVER A4M04520 SPLICE COVER
(x1) (x1)
\
| a N
A4M04521 SPLICE COVER A4M04522 SPLICE COVER
(x1) (x1)
| ~N s : : -
A4M04523 SPLICE COVER ABP01220 POLY SPLICE
(x1) (x1)
A6P01211  POLY SPLICE
(x9)
A6P01219 POLY SPLICE
(x1)
‘ . . . AN . . AN
A6P01222 POLY SPLICE A6P01223 POLY SPLICE
(x1) (x1)
| N
4 e
™ . .
A6P01397 POLY SPLICE

ABP01394 POLY SPLICE

(x1) (x1)

AGIE’011)398 POLY SPLICE
X

&

ASI;'011)399 POLY SPLICE
X

13



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

\ © - e N ‘ A .

ABP01400 POLY SPLICE ABP01401 POLY SPLICE
(x1) (x1)

A4MO04732 RIDGE CAP SPLICE

\ (x1)

_ A4M04512 RIDGE CAP
/ (x2)

MI}A(};}-SM RIDGE CAP
X

A4l(v‘|qlé;516 RIDGE CAP FLANGE
X

A4MO4524 SOFFIT
(x1)

A4M04525  SOFFIT :
(x1) -

A4M04745 SOFFIT
(x1)

A4?ﬂ%¢;?30 EDGE TRIM A4M04734 EDGE TRIM SPLICE
X (x1)

 eme—— &N

A4M04731 EDGE TRIM
(x4) AGIE’00693 RIDGE CAP PROTECTOR

A4M04733 EDGE TRIM

— (:2) —
______.7 / TTT—
A4M04735 EDGE TRIM %7
(x2) A4fl\(.'1%4;740 EDGE TRIM
X

, = ) 2 5 T

A4|'z’|(ﬁ?41 VALLEY SPLICE COVER
X

I 5 = w L3

A4M04742 VALLEY SPLICE COVER
(x1)

14



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

ABP01175 POLY SHEET AB6P01177 POLY SHEET
(x10) (x2)

A6P01202 POLY SHEET

(x2)
A6P01183 POLY SHEET
(x6)
A oyt POLY SHEET A6P01218 POLY SHEET

(x1)

ABP01212 POLY SHEET
(x4)

AB6P01213 POLY SHEET
(x2)

15



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

A6P01214 POLY SHEET
(x4)

ABP01217 POLY SHEET
(x1)

A6P01225 POLY SHEET
(x1)

ABP01224 POLY SHEET
(x1)

A6P01387 POLY SHEET
(x1)

ABP01388 POLY SHEET
(x1)

16



17



OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

I

|

I

I

H100480| BOLT WH BLK
(x10)| 5/16x4-3/4

| |
I}
LD
A A
H100363 | BOLT WH BLK I
(x12) | 5/16x6
| |
I} L
L L
4 A
H100974| BOLT WH BLK Lol
(x18)| 5/16x5-3/4
| |
| | —
L L
A A
|

[

_; H100460 | LAG SCREW WH BLK
(x16) | 1/4x1

H100471| LAG SCREW WH BLK
(x6)| 5/16x1-1/2

H101139 | BOLT WH BLK H100407 | BOLT WH BLK

(x4) | 1/4x718

N

=

H100513| BOLT WH BLK
(x20)| 5/16x4-1/4

N

|
|
|
|
|
|
|
|
|

N (£

H100415| BOLT WH BLK
(x48)| 5/16x3-3/4

N

H100503| BOLT WH BLK
(x18)| 5/16x3-1/2

(]
[

T

H100484 | BOLT WH BLK
(x4) | 5/16x3-1/4

(x24) | 5/16x1-1/2

H100378| BOLT WH BLK
(x14)| 5/16x1-3/4

H100457| BOLT WH BLK
(x4)| 5/16x2

—r—

H100205| BOLT WH BLK
(x48)| 5/16x2-1/4

|
|
|

H100416 | BOLT WH BLK
(x4) | 5/16x3

H100399| NUT BARREL WH BLK
(x30)| 1/4x7/8

.

H100999 | BOT WH BLK
(x1)| 1/4x2-1/2

)

H100195| BOLT WH BLK

(x65)| 5/16x2-3/4

H100488| BOLT WH BLK
(x8)| 1/4x2

H100456 | LAG SCREW WH BLK
(x44) | 1/4x2-1/2

[ N N LN

H101026 | BOLT WH BLK
(x16) | 1/4x1-3/4

] ZH100171| BOLT WH BLK

(x14)| 1/4x1

H100458 | LAG SCREW WH BLK [lD
> (x12) | 5/16x2

H100193| NUT BARREL WH BLK
(x32)| 5/16x1-1/2

H101284| BOLT WH BLK i|D

(x6)| 1/4x2 3/4




OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

[ H100411| SCREW PFH BLK [ >
(x6)| 8x5/8 U H100202| SCREW PWH BLK
Elﬁzzzzt:>l (x9)| 8x5/8
H100624 | SCREW PFH BLK
624 | SCRE = |
U H100392 | SCREW PWH BLK
(x46)| 8x3/4 N
H100395| SCREW PFH BLK
(61| 8x3/4 (——x H100398| T-NUT BLK
U H101069| SCREW PWH BLK (x10)| 1/4
(x8)| 8x7/8 B
H100385| SCREW PFH BLK
(x117)| 8x1 >
U H100536 | SCREW PWH BLK
(x2) | 8x1-1/4 —
H100380| SCREW PFH BLK i
(x30)| 8x1-1/8 D L
I ~ ' Hlogzl%gi SCREW PWH BLK H100379 | T-NUT BLK
/"H100387 | SCREW PFH BLK (x232) | 5/16
(x16)| 8x1-1/4 T P
H100627| SCREW PFH BLK
| | > (x8)| 6x3/4
/"H100200| SCREW PFH BLK
(x289) | 8x1-1/2
i T~ H100479 | NUT LOCK BLK
H100382| SCREW PFH BLK H101205| SCREW PWH BLK (x25) | 5/16
(x492)| 8x1-3/4 (x8)] 8x3/4 I S
I [ =
H100391| SCREW PFH BLK H101469] SCREW PWH BLK
(x372)| 8x2 (x84)| 8X1 1/2
N H101207 | SCREW PWH BLK
[1 ] (x16)| 8x7/8
H100483| SCREW PFH BLK H101117 | SCREW WOODGRIP
(X56)| 8x2-1/4 D (x52) | 10x3/4
' ' = H101206 |[SCREW WOODGRIP 10-16x1-
H100201| SCREW PFH BLK (x27) 1/4"
(x109) | 8x2-1/2
:H101191|SCREVVPFF|BLK
(x52)| 6x1
[ | T
H100362| SCREW PFH BLK
(x30)| 8x3
[ I T
H101109| SCREW PFH BLK
9 (x4)| 8x3-1/2
| | H101165| CONCRETE ANCHOR 3/8"x3" BLK
”"H100777| SCREW PFH BLK (x16)] 3/8x3

(x6)] 10x 3-1/2

7
H100198| WASHER LOCK EXT BLK
H100400 | WASHER LOCK EXT BLK (x263)| 8x19
(x30) | 8x15

H100405 | WASHER LOCK EXT BLK
(x54) | 6x15

H100653| NUT LOCK BLK H100630 | WASHER FLAT BLK H100770 | WASHER FLAT BLK  H100478 [WASHER FLAT BLK

x9)| 14 (x9) | 8x19 (x8) | 5/16" (x17) | 8x27

19



OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

|| I | | I
H101008 | SCREW CONFIRMAT BLK H101009 | SCREW CONFIRMAT BLK
(x6) | 7x3 (x8) | 7x3-1/2
| ]
H101030 | SCREW CONFIRMAT BLK
(x8) | 7x2

H101106| SOCKET DRIVER
H101114| RIGHT HAND (x1) |

(x1)| DRILL ADAPTER

H100147| TORX BIT

(x1)| T-30 H101100| MAGNETIC DRIVER
(x1)|
H100114 | TORX WRENCH
H100764 | SCREW SETTER
ot ]

ABP00460 | 6" QUICK RELEASE
(x2) | BAR CLAMP

= ﬁ =

H101261 | PHILLIPS EXTENSION BIT
(x1) |

20



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

— Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
— If there are multiple boards with the same stamped number, stack those pieces together.

— Stamps can be found on the flat surface of the boards or on the end of the boards.

— Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD OR STEP NUMBER.

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (e.g. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

H100194 | BOLT WH
(XZ)T 5/16 x 2-1/2

21



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Drrill
Attachments: Open End
Phillips Head Wrenches 1/2" &

9/16"

1/8", 3/16", 3/8" &

7/16" Drrill Bits
3/8" Drive Ratchet, 1/2" &
7/16" STD Sockets 1/2" & 7/16"
. . Deep Sockets
Cordless Drill Phillips Screw Driver

or Electric Drill

Rubber Mallet
- Optional

Claw Hammer

Tape Measure

Square

Level 24"

8 FOOT LADDER REQUIRED

22



PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

1. Printed Assembly Manual included with your set
2. BILT APP - 3D interactive instructions
3. Combination of the Printed Manual and BILT APP (Note: Step numbers can differ between the two

methods)

Scan for easy
3D instructions

Download the BILT app
before you begin

23



POLYCARBONATE SHEETING INFORMATION - IMPORTANT!

The Polycarbonate Sheeting has UV protection on ONE (1) SIDE.

CRITICAL to install with the UV protection facing the OUTSIDE

* Wear safety gloves to protect against any sharp edges during
handling or install.

* Do NOT use knife or sharp object to remove protective film as
it may result in damage to polycarbonate sheeting

* Leave film on during install to ensure UV side is facing outside.

* Peel protective film back from edges approximately 2” (5cm)
during installation.

* Remove film completely after installation.

NOTE: Do not store polycarbonate sheeting with film outside in
direct sunlight or rain. It may make removal of film more difficult.

24



QTY | PART NUMBER | DESCRIPTION
STEP 4 - BACK WALL ASSEMBLY |2 T[r100193 NUT BARREL WH 5/16 X 1 1/2 BLK
2 | H100195 BOLT WH 5/16x2 3/4 BLK
. : . [40_[H100198 WASHER LOCK EXT 8x19
FO1 UPRIGHT - W4L20855 6 H100205 BOLT WH 5/16x2 1/4 BLK
(x2) 17/16"2 3/8"x86 11/16" (36x60x2202) 8 H100379 TNUT-5/16" BLK
. « « ] 2 | H100407 BOLT WH 5/16x1 1/2 BLK
D01 HEADER - W4L20853

(x1) 17/16"x5 1/4"x67 1/2" (36x134x1714)

G02 BASE BOARD - WAL20850 "
(1) 1571665 11468 716" (24x134x1738)

A4M02096 BRACKET
(x1)

H02 RUNNING BOARD - W4L20851
(x1) 15/16"x3 3/8"x68 7/16" (24x86x1738)

- THE USE OF SAWHORSES IS

RECOMMENDED DURING THE
ASSEMBLY OF ALL WALL ASSEMBLIES. 193 (x2)
- INSERT T-NUTS FIRST. BARREL NUT - 1 1/2"
- HAND TIGHTEN ONLY.
- NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION. 2096 (x1)

BRACKET

THE SIDE OF F01 WITH TWO
PILOT HOLES IN THIS AREA
FACES UP AS SHOWN. Hl

(x2)
FO1 (x2) BOLT -1 1/2"

UPRIGHT G02 (x1)

BASE BOARD

HO2 (x1)
RUNNING BOARD

379 (x8)
TNUT-5/16"

D01 (x1)
HEADER

195 (x2)
BOLT-2 3/4"
LEAVE THE TOP HOLES
OPEN ON F01 BOARDS.

NOTE ORIENTATION OF
PILOT HOLES ON HO02.

198 (x10)
WASHER - 8x19

205 (x6)
BOLT - 2 1/4"

25



QTY | PART NUMBER | DESCRIPTION
STEP 5 - BACK WALL ASSEMBLY [2 [r100193 NUT BARREL WH 5/16 X 1 1/2 BLK
o - : '0 5 555 a0 - - - <] 14 H100195 BOLT WH 5/16x2 3/4 BLK
FO1 UPRIGHT - W4L20855
(xd) 1 7/16"2 3/8"x86 11/16" (36x60x2202) 20 | H100198 WASHER LOCK EXT 8x19
| . . . || I 12 H100205 BOLT WH 5/16x2 1/4 BLK
D07 HEADER - WAL20853 : A4M02096 BRACKET 16 H100379 TNUT-5/16" BLK
(x1) 1 7/16"x5 1/4"x67 1/2" (36x134x1714) (x2) 2 1100407 BOLT WH 5/16x1 172 BLK

D02 HEADER - W4L20854 " B " j 'l
(x1) 17/16"%5 1/4'x42 3/8" (36x134x1076) 505 BASE BOARD -WAL20850 : [ ]

: " " " HO3 hUNNING BOARD - W4L20852
H | Ex1) 15/16 x561f4 x68 7/16 (._24)(134)‘1738)'“' (x1) 15/16'x3 3/8"x42 3/8" (24xB6x1076)

GO1 BASE BOARD - WAL20849 ‘ : :
(x1)  15/16"x5 1/4"x42 3/8" (24x134x1076) HO2  RUNNING BOARD - W4L20851

(x1) 15/16"x3 3/8"x68 7/16" (24x86x1738)

- INSERT T-NUTS FIRST. 193 (x4)

- HAND TIGHTEN ONLY. BARREL NUT -1 1/2"

- NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.

2096 (x2)
BRACKET

THE SIDE OF F01 WITH TWO
PILOT HOLES IN THIS AREA
FACES UP AS SHOWN.

G02 (x1) e >
. 407 (x4)
BASE BOARD ; . 601 (x1) BOLT -1 1/2"
IQL % BASE BOARD
RS ()
/ / HO3 (x1)
< N RUNNING BOARD

RUNNING BOARD S AN\ /—
S D02 (x1)

HO2 (x1) %
FO1 (x4) S HEADER
379 (x16) UPRIGHT / ,
TNUT-5/16" S "
' Do1 (x1) BOLTS 314"
' HEADER

LEAVE THE TOP HOLES
OPEN ON F01 BOARDS.

NOTE ORIENTATION OF
PILOT HOLES ON HO02 & H03.

198 (x20)
WASHER - 8x19

205 (x12)
BOLT - 2 1/4"

26



QTY | PART NUMBER | DESCRIPTION
STEP 6 - BACK WALL ASSEMBLY [z [r100193 NUT BARREL WH 5/16 X 1 1/2 BLK
1 | H100195 BOLT WH 5/16x2 3/4 BLK
5 | H100198 WASHER LOCK EXT 8x19
' e UPRIGHT Walzoae ' [2~ | H100205 BOLT WH 5/16x2 1/4 BLK
(x1) 17/16"2 3/8"x86 11/16" (36x60x2202) 3 H100379 TNUT-5/16" BLK
2 | H100407 BOLT WH 5/16x1 1/2 BLK

A4M02096 BRACKET
(x1)

- INSERT T-NUTS FIRST.

193 (x2) - HAND TIGHTEN ONLY.

BARREL NUT-11/2"  -NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.

2096 (x1)
BRACKET

FO1 (x1)
UPRIGHT

198 (x5)
WASHER - 8x19

THE SIDE OF F01 WITH TWO

PILOT HOLES IN THIS AREA

FACES UP AS SHOWN. ASSEMBLY
FROM STEP 4

407 (x2)
BOLT - 1 1/2"

195 (x1)
BOLT-2 3/4"
ASSEMBLY y
FROM STEP 5 TNUT-5/16
205 (x2)

BOLT -2 1/4"

27



QTY | PART NUMBER | DESCRIPTION
STEP 7 - SIDE WALL ASSEMBLY 2 | H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
= — — [2 [H100195 BOLT WH 5/16x2 3/4 BLK
501 POST_Wa208e6 12 | H100198 WASHER LOCK EXT 8x19
oD I ——— TS - [2 H100205 BOLT WH 5/16x2 1/4 BLK
F08 UPRIGHT - W4L20874 _ "
(x1) 1 7/16"x2 3/8"x85 11/16" (36x60x2177) 8 H100379 TNUT-5/16" BLK
7 : 3 2 | H100407 BOLT WH 5/16x1 1/2 BLK
006 TEADER —Wa. 30855 - 2 | H100415 BOLT WH 5/16x3 3/4 BLK
" " " D04 END TRIM - W4L20891
(x1) 170165 14449 316" (36x134x1250) D04 END IR Watzoser - [2 | H100458 LAG SCREW WH 5/16x2 BLK
: : 2 | H100974 BOLT WH 5/16x5 3/4 BLK
G04 BASE BOARD - W4L.20873
(x1) 15/16"X5 1/4"X47 13/16" (24x134x1214) A4|}/|(ﬁ127 BRACKET
[ : H X
HO5 RUNNING BOARD - W4L20878
(x1) 15/16"x3 3/8"x47 13/16" (24x86x1214)
- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.
-NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.
193 (x2)
3127 (x1) ) BARREL NUT - 1 1/2"
BRACKET ‘ G04 (x1
o] BASE BOARD

. B01 (x1)
POST

407 (x2)

BOLT -1 1/2" HO5 (x1)

RUNNING BOARD

NOTE ORIENTATION
OF PILOT HOLES
203 (x2) FO8 (x1)

BOLT -2 1/4" FO8 (x) -

379 (x8)
; TNUT-5/16"
415 (x2)

BOLT - 3 3/4"

458 (x2)
LAG SCREW - 2"

D06 (x1)
. J HEADER
Iz 1) NOTE GROOVES IN BO1 Hi 198 (x12)
D04 (x1) & F08 FOR CORRECT 4 I WASHER - 8x19
END TRIM | ORIENTATION.
f
195 (x2)
BOLT-2 3/4"
974 (x2)

BOLT -5 3/4"

28



QTY | PART NUMBER | DESCRIPTION

STEP 8 - GREENHOUSE ASSEMBLY 6 | H100198 WASHER LOCK EXT 8x19
6 | H100379 TNUT-5/16" BLK

-INSERT T-NUTS FIRST. 4 H100415 BOLT WH 5/16x3 3/4 BLK

- HAND TIGHTEN ONLY. 2 | H100513 BOLT WH 5/16x4 1/4 BLK

STAND UP THE SIDE AND BACK
ASSEMELIES AND BOLT TOGETHER.

513 (x2)
BOLT - 4 1/4"

379 (x6) g

TNUT-5/16"

198 (x6)
WASHER - 8x19

ASSEMELY
FROM STEP &

/)
/v

/i

-

ASSEMBLY FROM
PREVIOUS STEP

/.4-"‘

/A

L3

415 (x4)
BOLT - 3 3/4"

29



QTY | PART NUMBER | DESCRIPTION
STEP 9 - SIDE WALL ASSEMBLY 4 | H100193 NUT BARREL WH 5/16 X 1 172 BLK
=== : : ] 4 H100195 BOLT WH 5/16x2 3/4 BLK
B02Z POST - WAL20858
(x1) 3"x3"x88 3/4" (76x76x2254) 18 H100198 WASHER LOCK EXT 8x19
- . Lt L3 om e ]
E— UPRIGHT = WaL30871 4 H100205 BOLT WH 5/16x2 1/4 BLK
(x1) 1 7/16"x2 3/8"x85 11/16" (36x60x2177) 12 H100379 TNUT-5/16" BLK
e e e e : 4 H100407 BOLT WH 5/16x1 1/2 BLK
FO3 UPRIGHT - W4L20875
(x1) 17/16"x2 3/8"x85 11/16" (36x60x2177) 2 H100415 BOLT WH 5/16x3 3/4 BLK
AAM03127 BRACKET ) 2 H100458 LAG SCREW WH 5/16x2 BLK
(x2) D04 END TRIM - WAL20891 2 H100974 BOLT WH 5/16x5 3/4 BLK
(x1) 1 7/16"x134x227 (36x134x227) fq i _ .
E: . : : B - - H . . . .
D{)5| HEADER - W4L20894 | H04 RUNNING BOARD - W4L20877 G03 BASE BOARD - W4L20872

(x1) 17/18"x5 1/4"x71 5/8" (36x134x1819) (x1) 15/16"x3 3/8"x70 3/16" (24x86x1783) (x1) 15/16"X5 1/4"X70 3/16" (24x134x1783)

- INSERT T-NUTS FIRST.

- HAND TIGHTEN ONLY.

- NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.

GO03 (x1)
BASE BOARD X e
193 (x4)
BARREL NUT -1 1/2" i Eng'(F”
FO7 (x1) s <
3127 (x2) UPRIGHT p i 415 (x2)
HO4 (x1)

RUNNING BOARD

SO\ 458 (x2)
S ><_LAG SCREW - 2"

RN

407 (x4)
BOLT -1 1/2"

<o—F

198 (x18)
WASHER - 8x19

NOTE ORIENTATION 205 (x4)
OF PILOT HOLES ~ BOLT-21/

FO9 (x1)
UPRIGHT

i
l
D05 (x1) L) NOTE GROOVES IN B02

HEADER & FO7 FOR CORRECT
195 (x4 ORIENTATION.
NOTE ORIENTATION OF BOL{T:} 3/4" %’S‘L‘%‘z’s, 3/4"
PILOT HOLES ON F09. )
D04 (x1)
END TRIM

30



STEP 10 - GREENHOUSE
ASSEMBLY

F10  UPRIGHT - WaL20876
(x1) 1 71162 38 85 11/116" (36x60x2177)

%
J A4AMO312T BRACKET
. (1)

- INSERT T-NUTS FIRST.
= HAND TIGHTEN ONLY.

STAND UP AND ATTACH SIDE
ASSEMBLY AS SHOWN.

205 (x2) e
BOLT-2 14" \ = [}

3%
Al

Lk e,
ASSEMBLY FROM

PREVIOUS STEF .. x2)

BOLT -1 1/2

L13

)
77

\

QTY [ PART NUMBER | DESCRIPTION

2 | H100193 NUT BARREL WH 5/16 X 1 1/2 BLK

2 | H100195 BOLT WH 5/16x2 3/4 BLK

6 | H100198 WASHER LOCK EXT 8x19

2 | H100205 BOLT WH 5/16x2 1/4 BLK

'[4 [ H100379 TNUT-5/16" BLK

2 | H100407 BOLT WH 5/16x1 1/2 BLK
198 (x6) —~—————__ NOTE ORIENTATION
WASHER - 8x19 OF PILOT HOLES
195 (x2)
BOLT-2 3/4"

/

/ K.
-

/i
/

F10 (x1)
UPRIGHT

379 (x4)
TNUT-5/16"

193 (x2)
BARREL NUT -1 1/2"

3127 (x1)
BRACKET

/[
'/




QTY | PART NUMBER | DESCRIPTION
STEP 11 - SIDE WALL ASSEMBLY [4 [H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
e : ] 4 | H100195 BOLT WH 5/16x2 3/4 BLK
o 5 (,3:?188"‘5‘}5?7%5,26)(2254) 18 | H100198 WASHER LOCK EXT 8x19
- - s 4 | H100205 BOLT WH 5/16x2 1/4 BLK
0T UPRIGHT - WALZTL  coxctiT) 12_| H100379 TNUT-5/16" BLK
S T - = 4 | H100407 BOLT WH 5/16x1 1/2 BLK
’: (x1) 17/16"%2 3/8"x85 11/16" (36x60x2177) 2 H100415 BOLT WH 5/16x3 3/4 BLK
: 2 | H100458 LAG SCREW WH 5/16x2 BLK
M BRACET e 2| H100974 BOLT WH 5/16x5 3/4 BLK
; c“;'} . - (x1) 17/6" x134x227 (36x134x227) fq : : A
D05 HEADER - W4L208 - H[)‘i| | RUNNlNG BOARD - \N4L2087? G03 BASE BOARD - W4L20872

(x1) 17/16"x5 1/4"x71 5/8" (36x134x1819) (x1) 15/16"x3 3/8"X70 3/16" (24x86x1783) (x1) 15/16"X5 1/4"X70 3/16" (24x134x1783)

- INSERT T-NUTS FIRST.

- HAND TIGHTEN ONLY.

- NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.

GO3 (x1) 379 (x12)
193 (x4 )
BARREL NUT - 1 1/2" BASE BOARD TNUT-5/16
FO7 (x1) e EgZSgrﬂ)
UPRIGHT _
3127 (x2) 15 02
BRACKET pﬁ . BOLT - 3 3/4"

HO4 (x1)
RUNNING BOARD

458 (x2)

LAG SCREW - 2"

407 (x4)
BOLT-11" "w |

198 (x18)
WASHER - 8x19

205 (x4)
BOLT -2 1/4" PO )

1
DO5 (x1) 11 :
HEADER L| NOTE GROOVES IN B02
& F07 FOR CORRECT
195 (x4 ORIENTATION. 974 (x2)
NOTE ORIENTATION OF i gl

PILOT HOLES ON F09.

D04 (x1)
END TRIM

32



STEP 12 - GREENHOUSE ASSEMBLY

- INSERT T-NUTS FIRST.
- HAND TIGHTEN OMNLY.

513 (x2)
BOLT - 4 1/4'

198 (x6)
WASHER - 8x19

\,
W
y
W

415 (x4

-

BOLT - 3 3/4'

TY | PART NUMBER | DESCRIPTION

WASHER LOCK EXT 8x18

THNUT-5/16" BLK

BOLT WH 5/16x3 3/4 BLEK

BOLT WH 5/16x4 1/4 BLK

Q

B H100158

& H100379

4 H100415

2 H100513
STAND UP AND ATTACH SIDE

ASSEMBLY AS SHOWN.

ASSEMBELY FROM

PREVIOUS STEP

379 (x6)
NUT-5/16"



QTY | PART NUMBER | DESCRIPTION
STEP 13 - SIDE WALL ASSEMBLY [2 [H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
— = ' — 1 [2 [R100195 BOLT WH 5/16x2 3/4 BLK
O1) 5308 S (T6/6x2254) 12 [ H100198 WASHER LOCK EXT 8x19
- — e 2 | H100205 BOLT WH 5/16x2 1/4 BLK
F08 UPRIGHT - W4L20874 "
(x1) 17/16"x2 3/8"x85 11/16" (36x60x2177) 8 H100379 TNUT-5/16" BLK
; o S~ 2 | H100407 BOLT WH 5/16x1 1/2 BLK
oo HEADER Wiiager - N 2 | H100415 BOLT WH 5/16x3 3/4 BLK
X X X X X D04 END TRIM - W4L20891
‘, i D04 ENDTRIM - WAL20891 ooy | 2| FI100458 LAG SCREW WH 5/16x2 BLK
ot AASEBORRD “WALHET3 2 | H100974 BOLT WH 5/16x5 3/4 BLK
(x1) 15/16"X5 1/4"X47 13/16" (24x134x1214) A4MO3127 BRACKET
[] : :] 1
HO5 RUNNING BOARD - W4L20878 o)
(x1) 15/16"x3 3/8"x47 13/16" (24x86x1214)
- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.
-NOTE NOTCHES ON BOARDS
FOR CORRECT ORIENTATION.
193 (x2)
3127 (x1) BARREL NUT - 1 1/2"

BRACKET

G04 (x1)
BASE BOARD

BO1 (x1)
h POST

HO5 (x1)
RUNNING BOARD

BOLT -2 1/4"

FO8 (x1)
UPRIGHT
379 (x8)
415 (x2) TNUT-5/16
BOLT - 3 3/4"

458 (x2)
LAG SCREW - 2"

D06 (x1)

i , HEADER
[ ]) NOTE GROOVES IN B01 I 198 (x12)
D04 (x1) & F08 FOR CORRECT WASHER - 8x19
END TRIM ORIENTATION.
195 (x2)
BOLT-2 3/4"

974 (x2)
BOLT - 5 3/4"

34



QTY | PART NUMBER | DESCRIPTION
STEP 14 - GREENHOUSE 2 H100193 NUT BARREL WH 516 X 1 1/2 BLK
2 | H100195 BOLT WH 5/16x2 3/4 BLK
ASSEMBLY 6 | H100198 WASHER LOCK EXT 8x19
2 | H100205 BOLT WH 5/16x2 1/4 BLK
L L S X 1[4 | H100379 TNUT-5/16" BLK
B e e (SEHEM21TT) 2 | H100407 BOLT WH 5/16x1 1/2 BLK

A4MO312T BRACKET
(x1)

NOTE ORIENTATION
OF PILOT HOLES

379 (x4)
TNUT-5/16"

s

195 x?
BOLT-2 3/4"

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

35

ASSEMBLY FROM
PREVIOUS STEP :

STAND UP AND ATTACH SIDE

ASSEMBLY AS SHOWN.
F10 (x1)
UPRIGHT
=

" \ 205 (x2)
4 1[& BOLT -2 1/4"

o
=N
sl =
15

[ E
&

407 (x2)
BOLT -1 1/2"

198 (x6)
WASHER - Bx19

3127 (a1
BRACKET

193 (x2
BARREL MUT -1 1/2"



QTY | PART NUMBER | DESCRIPTION
STEP 15 - FRONT WALL 2 | H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
ASSEMBLY 1 H100195 BOLT WH 5/16x2 3/4 BLK
. " <] 11 H100198 WASHER LOCK EXT 8x19
BO7 POST - WAL20920 4 H100205 BOLT WH 5/16x2 1/4 BLK
(x1)  3'X3"x88 3/4" (76x76x2254) ’ 5 100379 NUTE/16" BLK
F02 UPRIGHT - W4L20857 2 H100415 BOLT WH 5/16x3 3/4 BLK
(x1) 17/16"x2 3/8°x86 11/16" (36x60x2202) 2 | H100484 BOLT WH 5/16x3 1/4 BLK
U P — 2 | H100513 BOLT WH 5/16x4 1/4 BLK
(x1) 1 7/16"X5 1/4"X43 5/16" (36x134x1100)
. ) -] C : - A4MO02096 BRACKET
GO07 BASE BOARD - W4L20924 HO8 RUNNING BOARD - W4L20923 (x1)

(x1)  15/16"X5 1/4"X44 1/4" (24x134x1124) (x1) 15/16"X3 3/8"X44 1/4" (24x86x%1124)

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

193 (x2)
BARREL NUT - 1 1/2"

ENSURE CORRECT ORIENTATION OF
379 (x9) GO7 (x1) BOARDS WITH SHOWN DIMENSIONS.

TNUT-5/16" BASE BOARD
2096 (x1) 2 3/8"

HO8 (x1)
RUNNING BOARD

205 (x4)

484 (x2) BOLT -2 1/4"

BOLT - 3 1/4"
FO2 (x1)
UPRIGHT

415 (x2)
BOLT - 3 3/4"

B07 (x1)
POST

NOTE GROOVE IN ]

B07 FOR CORRECT \}

ORIENTATION.

198 (x11) o
WASHER - 8x19 |

513 (x2)
BOLT - 4 1/4"

36

m ' [62mm]
“lll /_ BRACKET s | _‘

FACES UP.
2 3/8"
[62mm]
=

NOTE ORIENTATION
OF PILOT HOLES

D08 (x1) -
HEADER | 3gr12 - q

LEAVE THE TOP
HOLE OPEN ON Fo02.

195 (x1)
| BOLT-2 3/4"




- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

QTY | PART NUMBER | DESCRIPTION
STEP 16 - FRONT WALL ASSEMBLY 3 | H100198 WASHER LOCK EXT 8x19

3 | H100363 BOLT WH 5/16x6 BLK
5 | H100379 T-NUT 5/16 BLK

B0O8 POST - W4L20921

(x1) 3"'x3"x88 3/4" (76x76x2254)

379 (x5)
B08 (x1) T-NUT - 5/16"

POST

198 (x3)
WASHER - 8x19

363 (x3)
BOLT - 6"

37/16"
[87mm]

ALIGN THROUGH HOLES IN POSTS AND ENSURE
POSTS ARE FLUSH FOR CORRECT ORIENTATION.

37



QTY | PART NUMBER

DESCRIPTION

STEP 17 - FRONT WALL ASSEMBLY 3| H100198

WASHER LOCK EXT 8x19

BOLT WH 5/16x6 BLK

T-NUT 5/16 BLK

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

3 | H100363
3 | H100379
‘|
B09 POST - W4L20922
(x1) 3"x3"x88 3/4" (76x76x2254)
<>
379 (x3) == ‘
T-NUT - 5/16"
y ]
NOTE GROOVE IN N
B09 FOR CORRECT = —
ORIENTATION.
198 (x3)

WASHER - 8x19

363 (x3)
BOLT - 6"

B09 (x1)
POST

38




QTY | PART NUMBER | DESCRIPTION
STEP 18 - GREENHOUSE ASSEMBLY & | H100198 WASHER LOCK EXT 8x19
& | H100379 TNUT-5/16" BLK
- INSERT T-MUTS FIRST. 4 H100415 BOLT WH 5/16x3 3/4 BLK
- HAND TIGHTEN ONLY. 2 H100513 BOLT WH 5/16x4 1/4 BLK
513 (x2)
BOLT - 4 1/4"
198 (x6)

WASHER - 8x19

STAND UP AND ATTACH ASSEMBLY
FROM PREVIOUS STEP AS SHOWN.

379 (xb

TNUT-5/16"

415 (x4) il

| BOLT-3 3/4"




QTY | PART NUMBER | DESCRIPTION

STEP 19 - FRONT WALL 2 | H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
ASSEMBLY T | H100195 BOLT WH 5/16x2 3/4 BLK
— — —  [A1_[n1o0198 WASHER LOCK EXT 8x19
B12 POST - WALZ0927 4 [H100205 BOLT WH 5/16x2 1/4 BLK

. (l)_SxExE8 S (TOXTOx2254) — [9__[H100379 TNUT-5/16" BLK

T L TED Sfiee8t 1AHE" (36x60x2202) 2 | H100415 BOLT WH 5/16x3 3/4 BLK
- ] . 2 | H100484 BOLT WH 5/16x3 1/4 BLK
s SRS 2 | H100513 BOLT WH 5/16x4 1/4 BLK

(x1) 1 7/16"X5 1/4"X43 5/16" (36x134x1100)

©
| . L A4MO02096 BRACKET

. ) I :
HO8 RUNNING BOARD - W4L20923 G07 BASE BOARD - W4L20924 of  (x1)
(x1)  15/16"X3 3/8"X44 1/4" (24x86x1124) (x1) 15/16"X5 1/4"X44 1/4" (24x134x1124)

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

193 (x2)

BARREL NUT -1 1/2"

ENSURE CORRECT ORIENTATION OF

BOARDS WITH SHOWN DIMENSIONS. G07 (x1) 379 (x9)
2 3/8" BASE BOARD \ TNUT-5/16" 2096 (x1)

[62mm] BRACKET Jll

HO8 (x1)
2 3/8" RUNNING BOARD

[62mm] F

NOTE ORIENTATION

205 (x4)
OF PILOT HOLES BOLT -2 1/4" 484 (x2)
BOLT - 3 1/4"
FO2 (x1)
UPRIGHT
s 415 (x2)
08 (x1) BOLT - 3 3/4"

’ 1 [38mm]

B12 (x1)
POST

NOTE GROOVE IN
B12 FOR CORRECT
ORIENTATION.

1/

LEAVE THE TOP
HOLE OPEN ON F02.

195 (x1) 198 (x11)
BOLT-2 3/4" WASHER - 8x19

513 (x2)
BOLT - 4 1/4"

40



- QTY [ PART NUMBER | DESCRIPTION
STEP 20 - FRONT WALL ASSEMBLY 3| 100198 WASHER LOCK EXT 8x19
3| H100363 BOLT WH 5/16x6 BLK
5 | H100379 TNUT-5/16" BLK
B10 POST - W4L20925
(x1) 3"x3"x88 3/4" (76x76x2254)
MY BosX!) L INSERT T-NUTS FIRST.

- HAND TIGHTEN ONLY.

198 (x3)
WASHER - 8x19

363 (x3)
BOLT - 6"

ALIGN THROUGH HOLES IN POSTS AND ENSURE
POSTS ARE FLUSH FOR CORRECT ORIENTATION.

41



QTY | PART NUMBER | DESCRIPTION
STEP 21 - FRONT WALL ASSEMBLY 32 | H100198 WASHER LOCK EXT 8x19
3| H100363 BOLT WH 5/16x6 BLK
3 | H100379 T-NUT 5/16 BLK
B11 POST - WaL20926
(1) 3388 3/4" (76xTEX2254)

— - INSERT T-NUTS FIRST.
: = HAND TIGHTEN ONLY.
379 (x3)

T-NUT - 5/16"

NOTE GROOVE IN
B11 FOR CORRECT
ORIENTATION.

198 (x3)
ASHER - 8x19

363 (x3)
BOLT - 6"

B11 (x1)
POST

42



QTY | PART NUMBER | DESCRIPTION
STEP 22 - GREENHOUSE ASSEMBLY & | H100198 WASHER LOCK EXT 8x19
6 | H100379 TNUT-5/16" BLK
-INSERT T-NUTS FIRST. a4 | H100415 BOLT WH 5/16x3 3/4 BLK
- HAND TIGHTEN ONLY. 2 | H100513 BOLT WH 5/16x4 1/4 BLK
513 (x2)
BOLT - 4 1/4"
198 (x6)

WASHER - 8x19

STAND UP AND ATTACH ASSEMBLY
FROM PREVIOUS STEP AS SHOWN.

oF =] 379 (x6
P THI..I"I'-E:EHE"
NS
[ T,
ﬂ\
.--'f,."-’
415 (x4)

BOLT - 3 3/4" |

N7\

AN

/N

Vi

A

43



QTY | PART NUMBER | DESCRIPTION

STEP 23 - GREENHOUSE ASSEMBLY 12 | H100198 WASHER LOCK EXT 8x19

12 H100379 TMUT-5/16" BLK
8 H100415 BOLT WH 5/16x3 3/4 BLK
4 H100513 BOLT WH 5/16x4 1/4 BLK

D08 HEADER - W4L20929 o o
(2] 1 TAE"XS 1/47X23 117187 (3611 34%602) P

A all HO7 RUNNING BOARD - WAL20919
(x2) 15/16"X3 HBX24 316" (24x86x614)

@ a |

G0DE BASE BOARD - W4L20918
(x2) 1SME™X5 1M4°X24 3167 (24x134x614)

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

379 (x12)
THNUT-5/16"

198 (x12)
WASHER - Bx19

513 (x4)

/”‘ BOLT - 4 1/4"
‘f /,/ \

-

D09 (x2) |

NN L~
HEADER v ﬁ ]
-

i

= | 150" | A
" [42mm] | =

ENSURE PILOT HOLES
ON HO7 FACE UP.

_HO7 (x2)
RUNNING BOARD

158" z%
[42mm]
GO06 (x2)

BASE BOARD

1 5/g"
[42mm)

415 (x8)
BOLT -3 314"

44



STEP 24 FRONT WALL QTY | PART NUMBER | DESCRIPTION
4 H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
ASSEMBLY 4 | H100195 BOLT WH 5/16x2 3/4 BLK
- — 12 H100198 WASHER LOCK EXT 8x19
BO3 POST - W4L20911 4 H100205 BOLT WH 5/16x2 1/4 BLK
. (x1) 3"x3"x85 11/16 (75)|<76><2177) 8 1100379 TNUT-5/16" BLK
B04 POST - W4L20912 4 H100503 BOLT WH 5/16x3 1/2 BLK
(x1) 3"x3"x85 11/16" (76x76x2177)
D07 - HEADER - W4L20913 :
(x1)  17/16"x5 1/4"x88 13/16" (36x134x2256)
| | ® ) - — = ==
HO6 RUNNING BOARD - W4L20915 l ‘ Gy A4M02526 DOOR BRACKET
(x2) 15/16"X3 3/8"X25 7/16" (24x86x646) G055 BASE BOARD - W4L20914 A4M02096 BRACKET (x1)
(x2) 15/16"X5 1/4"X25 7/16" (24x134x646) (x2)
- INSERT T-NUTS FIRST. 193 (x4)
- HAND TIGHTEN ONLY. W
379 (x8) BARREL NUT -1 1/2
TNUT-5/16 2096 (x2)
BRACKET ’-
2526 (x1)
DOOR BRACKET -

NOTE ORIENTATION OF
PILOT HOLES ON HO06.

198 (x12)
WASHER - 8x19 205 (x4)
ek BOLT -2 1/4"
195 (x4) b
BOLT-2 3/. "E» GO5 (x2)
't / BASE BOARD
HO6 (x2)

RUNNING BOARD

D07 (x1)
HEADER

B03 (x1)
iy
S af;

ENSURE CORRECT
ORIENTATION OF H06 AND
G05 BOARDS WITH ENDS
FLUSH WITH POSTS.

<

NOTE ORIENTATION OF
PILOT HOLES ON D07.

503 (x4)
BOLT -3 1/2"

45



QTY | PART NUMBER | DESCRIPTION
STEP 25 - FRONT WALL ASSEMBLY [z [H1o0198 WASHER LOCK EXT 8x19
8 | H100379 TNUT-5/16" BLK
4 H100415 BOLT WH 5M16x3 3/4 BLK
4 | H100458 LAG SCREW WH 5/16x2 BLK
4 | H100974 BOLT WH 5/16x5 3/4 BLK
— —. - =
BOS POST - W4L20918 { &°
(x1) 3 x3°xBE 34" (TExTEx2254) |
i D4 END TRIM - W4L20891
B o e en2254) (x2) 1 7HE"x134x227 (36x134x227)
JE— 479 (x8) - INSERT T-NUTS FIRST.
. TNUT-5/116" =-HAND TIGHTEN ONLY.

B06 (x1)
POST

' g \ 415 (x4)
Qe —7 BOLT - 3 3/4"
2y

NOTE GROOVES IN B05
& B06 FOR CORRECT
ORIENTATION.

458 (x4 .
LAG SCREW -2 R
POST

D04 (x2)
END TRI

198 (x12)
WASHER - 8x19

974 (x4)
BOLT -5 3/4"

46



QTY | PART NUMBER | DESCRIPTION

STEP 26 - GREENHOUSE ASSEMBLY 12| H100198 WASHER LOCK EXT 8x19

12 | H100379 TNUT-5/16" BLK
- INSERT T-NUTS FIRST. 8 H100415 BOLT WH 5/16x3 3/4 BLK
- HAND TIGHTEN ONLY. 4 | H100513 BOLT WH 5/16x4 1/4 BLK

15-34112 —
WASHER - 8x19

oy ¥
!

379 (x12) /
TNUT-5/16" ; Vs N
Fa
i S/
STAND UP AND ATTACH ASSEMBLY -
FROM PREVIOUS STEP AS SHOWN.
- 4.
”%m 513 (x4) . W
i = BOLT -4 1/4
““\_\‘:‘%&:‘;}i‘ 'I
h""‘--\.._\___\_\_' : I
. B ""‘-..\__‘. ) /
%: --_\_\“-'
o L a ;% "‘\_‘ll
Lt : \ . ?
i ki
E TS 4

| a ~L
\ },n “""'“-u.,_,.lﬂ‘

@

@

415 (x8)
BOLT -3 3/4"

47



STEP 27 - RAFTER BRACKET

ASSEMBLY

A4MO4508 RAFTER BRACKET

(=1}

@

.4"#"
I - A
II.-:-:l *ﬂ,‘"
[o

L
iy
.,

AAMO2083 RAFTER BRACKET

(xB)

QTY | PART NUMBER | DESCRIPTION
9 H100195 BOLT WH 5M16x2 3/4 BLK
9 H100379 TNUT-5/16" BLK

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

373 (x3)
TNUT-5/16"

4508 (x1)
RAFTER BRACKET

195 (x9)
BOLT-2 3/4'

2093 (x8)
RAFTER BRACKET




STEP 28 - GREENHOUSE ASSEMBLY

IMPORTANT!

STARTING WITH THE SIDE WALL ASSEMBLY, THE FOLLOWING STEPS ARE CRITICAL:
- POSTS AND UPRIGHTS ARE PLUMB (STRAIGHT UP AND DOWN) WITH A LEVEL.

- MEASUREMENTS BETWEEN POSTS AND UPRIGHTS ARE AS SHOWN +/- 1/8".

- RUNNING AND BASE BOARDS ARE SQUARED TO THE UPRIGHTS.

- ALL HARDWARE ON THIS SIDE IS FULLY TIGHTENED.

e—[20" [500MM]]| - |~{20" (509MM]jmr ~ [28961;?1:] e

1B : . : : HIH s

LEFT SIDE FRONT

49



STEP 29 - GREENHOUSE ASSEMBLY

IMPORTANT!

ON THE BACK WALL ASSEMBLY, THE FOLLOWING STEPS ARE CRITICAL:

- POSTS AND UPRIGHTS ARE PLUMB (STRAIGHT UP AND DOWN) WITH A LEVEL.
- MEASUREMENTS BETWEEN POSTS AND UPRIGHTS ARE AS SHOWN +/- 1/8".

- RUNNING AND BASE BOARDS ARE SQUARED TO THE UPRIGHTS.

- ALL HARDWARE ON THIS SIDE IS FULLY TIGHTENED.

19 1/8" 19 1/8" 191/8" 17 5/8" 17 5/8" 191/8" 191/8" 191/8"
| [486mm][" | ["|[486mm] [486mm] {[443mm]"' {[443mm]"“ = [486mm][™| [~*|[486mm] [486mm]

BACK

50




STEP 30 - GREENHOUSE ASSEMBLY

IMPORTANT!

ON THE REMAINING SIDE WALL ASSEMBELY, THE FOLLOWING STEPS ARE CRITICAL.:
- POSTS AND UPRIGHTS ARE PLUMB (STRAIGHT UP AND DOWN) WITH A LEVEL.

- MEASUREMENTS BETWEEN POSTS AND UPRIGHTS ARE AS SHOWN +/- 1/8".

- RUNNING AND BASE BOARDS ARE SQUARED TO THE UPRIGHTS.

- ALL HARDWARE ON THIS SIDE IS FULLY TIGHTENED.

- L L :
] (=] [ ] -]
e I‘}/i @ @ ® e z\l
19 1;8" " " " " "
= [486mm] ™ 20" [508mm] 20" [508mm] 20" [508mm]

(s BB : : : : I

; @' @ 0 @ [-] @ .

® @, @ (-] @ @ (-] -]

FRONT RIGHT SIDE

51



STEP 31 - GREENHOUSE ASSEMBLY

IMPORTANT!

ON THE FROMNT WALL ASSEMBLY, THE FOLLOWING STEPS ARE CRITICAL.:

- POSTS AND UPRIGHTS ARE PLUMRB (STRAIGHT UP AND DOWN) WITH A LEVEL.
- MEASUREMENTS BETWEEN POSTS AND UPRIGHTS ARE AS SHOWN +/- 1/8".

- RUNNING AND BASE BOARDS ARE SQUARED TO THE UPRIGHTS.

- ALL HARDWARE ON THIS SIDE IS FULLY TIGHTENED.

19 1/8" 15 7/8" 181/2 18 1/2" | 157/8" || 191/8" |
[486mm] 1 [402mm]["| [470mm] [470mm] [402mm] [486mm)]
13 H HIH : H HIH : HI
%] O
[5 L]

FRONT

52




STEP 32 - GREENHOUSE ASSEMBLY

CRITICAL: SQUARE ASSEMBLY BEFORE PROCEEDING TO NEXT STEPS.

WARNING: THERE WILL BE ALIGNMENT ISSUES IF THE STRUCTURE IS NOT PROPERLY SQUARED.

ol
cl
N 116'7 5/8" [5070mm]
o]
EE B (] ]
X

53



QTY | PART NUMBER | DESCRIPTION
STEP 33 - SIDE WALL ASSEMBLY 68_| H100382 SCREW PFH Bx1 3/4 BLK
O A
L  —
B
WP03  WALL PANEL - W2AD4515 WP04  WALL PANEL - W2AD4516 WP05 WALL PANEL - W2A04527

(®1) 1619 151631 96" (2Tx507xB02)  (x3) 1116718 1516"%31 816" (27x507x802)

(x1)

1 116%19 1516731 916" (2Tx507x802)

- TOP OF PANELS SHOULD BE FLUSH WITH TOP OF RUNNING BOARD.
- CENTER BETWEEN POSTS AND UPRIGHTS.

-ATTACH AS SHOWN.
382 (x68)
SCREW -1 3/4"
- : _E
ENSURE WPOS IS
ORIENTATED NOTE HOLE
CORRECTLY WITH . | IN WPD3 FOR
OPENING TOWARD | CORRECT
THE BOTTOM. : | ORIENTATION
A |

WPO03 (x1)
WALL PANEL

ONLY LEFT SIDE OF GREENHOUSE SHOWN FOR DETAIL.

WPO0S5 (x1)
WALL PANEL

54

WP04 (x3)
WALL PANEL




STEP 34 - BACK WALL ASSEMBLY QTY | PART NUMBER | DESCRIPTION

98 | H100382 SCREW PFH Bx1 3/4 BLK

1

44

WPD1  WALL PANEL - W2AD451 WPDZ2 'WALL PANEL -
(x6) 1 116"%19 116"%31 916" I:E?MMK?EI:IE} (22} 1 116"A7 9:'16'131 9.’15" {ETﬁddEﬁBUE}

-TOP OF PANELS SHOULD BE FLUSH WITH TOP OF RUNNING BOARD.
- CENTER BETWEEN POSTS AND UPRIGHTS.
- ATTACH AS SHOWN,

382 (x96)
SCREW -1 3/4"

1]

sul s g nifa st s

X P R (18
= LMM:% f 'J
WPO01 (x6 WPO02 (x2 o
WALL PANEL WALL{PA}NEL

OMLY BACK OF GREENHOUSE SHOWN FOR DETAIL.

55




QTY | PART NUMBER | DESCRIPTION
STEP 35 - SIDE WALL ASSEMBLY 68 | H100382 SCREW PFH 8x1 3/4 BLK
I I
! [ 55,
-l .
P .
L - _
: E S 8 O
WPO4  WALL PANEL - W2A04516 WPDS WALL PANEL - W2AD4527 WPOE  WALL PANEL - W2AD4539
(x3) 1 1116"%19 161631 916 (2Tx607xB02) (x1) 1 11619 15M16°x31 16" (2Tx30Tx802) (x1) 1 11619 1516731 167 (2TxS0Tx802)

- TOP OF PANELS SHOULD BE FLUSH WITH TOP OF RUNNING BOARD.

- CENTER BETWEEN POSTS AND UPRIGHTS.
- ATTACH AS SHOWN.

382 (x68)
SCREW - 1 3/4

MOTE HOLES
IN WP08 FOR
CORRECT
ORIENTATION

ENSURE WPO5 IS
ORIENTATED
CORRECTLY WITH
OPENING TOWARD
THE EOTTOM.

B
._...

FRONT

WPO08 (x
WPO04 (x3
WALL PA

EL

56

WALLglAHEL ONLY RIGHT SIDE OF
GREENHOUSE SHOWN FOR DETAI

L
A_wms x1)

WALL PANEL




STEP 36 - FRONT WALL ASSEMBLY e Triooss — TSoRew PRt sii s oK

WPO1 WALL PANEL - W2A04513 W'IF'ﬂE WaALL PANEL - W2A04528
(x2) 111619 116"31 W16" (27x484x802) (x2) 1 116°x15 314"x31 S16" (27x400x802)

- TOP OF PANELS SHOULD BE FLUSH WITH TOP OF RUNNING BOARD.

- CENTER BETWEEN POSTS AND UPRIGHTS. [
- ATTACH AS SHOWN.
® -
382 (x44)
SCREW -1 3/4
o _————.H_‘__-: — N Y =
w |- 4 __—_______————_ -
L | . ._______"
.
-
I
v 7L . —— ol :
Ed : o
i) .
1 I//' ™ e —
N “ Iy - I
- ui
‘;L = ONLY FRONT OF GREENHQUSE -
SHOWMN FOR DETAIL. s
WPO6 (x1)
WALL PANEL WPOE (x1)
WPRO1 (x1) WALL PANEL
WALL PANEL WPO1 (x1)

WALL PANEL

57



QTY | PART NUMBER | DESCRIPTION

STEP 37 - FRONT WALL ASSEMBLY 48 | H100382 SCREW PFH 8x1 3/a BLK

WPO1  WALL PANEL - W2AD4513 WP07 WALL PANEL - W2AD4529
(x2) 11619 1/16"31 916" (2Tx484x802) (x2) 1 1ME8"%18 H8"x31 OME° (27x468x802)

- TOP OF PANELS SHOULD BE FLUSH WITH TOP OF RUNNING BOARD.
- CENTER BETWEEN POSTS AND UPRIGHTS. f
- ATTACH AS SHOWN,

382 (x48)
SCREW - 1 3/4"

-

N WPO7 (;z)N
wPo1 (x2) _/ ALL PANEL
WALL PANEL

ONLY FRONT OF GREENHOUSE
SHOWN FOR DETAIL.

58



QTY | PART NUMBER | DESCRIPTION

STEP 38 - WINDOW SILL ASSEMBLY 15 | H100391 SCREW PFH 8x2 BLK
;kf - . ' P | I . " . [
AJDZ  WINDOW SILL - WAL20808 - o AJD1 WINDOW SILL - WAL20801 g
(1) 1 T/16"x4"x24 316" (36x102%615) (1) 1 716 %4"%24 316" (36x102x615)
. N %
— : T
S

EO5 WINDOW SILL - WAL20879
(x3) 1 7M6"x3 3822 3/8" (36x86x560)

ATTACH WINDOW SILLS USING :
PILOT HOLES IN RUNNING BOARD. "
_‘-__‘_-'_"—--
[ :_ L] = m
.al'
o
- -
' B
al o
- L -"
: . - i - .
L -
WINDOW SILL ’ .
E05 (x3
vmm(mav SILL AJO2 (x1)
WINDOW SILL _
391 (x15) i
SCREW - 2*

59



QTY | PART NUMBER | DESCRIPTION
STEP 39 - WINDOW SILL ASSEMBLY 24 | H100391 SCREW PFH 8x2 BLK
. P \, " | /
E0Z WINDOW SILL - WaL20843 E01  WINDOW SILL - W4L20842
. EEM.J .. 1 76" 31'3‘)&21 12" [36:&35:-5545} .‘ (21} 1 7ME"3 3825 144" (I6x06x642)
l"*. | ‘E % b " ' ) |
E04  WINDOW SILL - W4L20859 ED3 WINDOW SILL - W4L20844
(x2) 1 T/6%%3 31B™20" (36xBEx508) (x1) 1711673 A8 %25 1/4" (I6xBExE42)

ATTACH WINDOW SILLS USING
PILOT HOLES IN RUNNING BOARD.

R \é
L = o]
™ ,___.———'——""___'_._— H -
i | o
"
L
N
é % aa" 1 T . T' 1= oF [ B
| e
L= lk"
FAON =t 2 ==

- | @ i 1

3 =

. -l -
/
L] . r
4 &
v J z =
" E01 (x1)
E03 (x1)
WINDOW SILL - WINDOW SILL
WINDOW SILL
EO02 (x4
WIH{)O{V SILL
391 (x24)
SCREW - 2"




QTY | PART NUMBER | DESCRIPTION
STEP 40 - WINDOW SILL ASSEMBLY 15| H100391 SCREW PFH 8x2 BLK
AJO1 WINDOW SILL - W4L20901 : A AJoZ  WINDOW SILL - WaL20908
(x1) 1 7/16"x4"x24 3/16" (36x102x615) {(x1) 1 7/16"x4"x24 316" (36x102x615)
.
\, ),

E05 WINDOW SILL - WAL20879
(X3) 1 7M6"3 H8x22 HIE" (36xB6x569)

ATTACH WINDOW SILLS USING PILOT
HOLES IN RUNNING BOARD.

AJOA (x1)
WINDOW SILL

391 (x15)
SCREW - 2"

61

-TT"'
.-.-T
al
AJO2 (x1)
£05 03) WINDOW SILL
WINDOW SILL



QTY | PART NUMBER | DESCRIPTION
STEP 41 - WINDOW SILL ASSEMBLY 12| H100391 SCREW PFH 8x2 BLK
; - !
o~ ) C — |
b 3 /s .
EQT  WINDOW SILL - W4L20842 EQ9  WINDOW SILL - W4aL20932
(x1) 1 THE™3 JB %25 147 (I6xBExE42) (x1) 1 TM16"%3 3/8"25 1/16" (I6nB6xE36)
Ny

EO7  WINDOW SILL - WaL20830
(21} 1 FM67%3 38"x23 387 (I6xB6x524) x1) 1%

ATTACH WINDOW SILLS USING PILOT

E11 WINDOW SILL - W4L20934

g
16"x3 318019 15M16" (36x86x506)

HOLES IN RUNNING EOARD.

e

=

-

=

ot

EO7 (x1 ‘ .
WIHEE}'L' SILLT }Iﬂ

E09 ﬂ{v EO01
WINDOW SILL WIN
391 (x12)

SCREW -2

E11 (x1)

S:RN SiLL

WINDOW SILL




STEP 42 - WINDOW SILL ASSEMBLY T e T &

12 | H100391 SCREW PFH 8x2 BLK

[ ry & g : .
E0D3  WINDOW SILL - WaL20844 E10 WINDOW SILL - W4L20833
(x1) 1 THE"3 3E"%25 1/4" (3ExB6x642)

(x1) 1 7H6%3 1825 116" (6xB6x636)

| |
— : | —

E08 WINDOW SILL - W4L20831 E12 WINDOW SILL - WaL20935
(x1) 1 THE"%3 38723 WE" (I6x06x524) (x1} 1 7ME"x3 3E8"x19 1516" (36xB8Ex506)

ATTACH WINDOW SILLS USING
PILOT HOLES IN RUNNING BOARD.

E08 {x&h
E03 (x1) WIND SILL
WINDOW SILL Emg&v
E12 (x1) IN SiLL
WINDOW SILL
391 (x12)
SCREW - 2"




STEP 43 - COVER BOARD ASSEMBLY 6 Trioomo— TScrew privs

18 | H100200 SCREW PFH 8x1 1/2 BLK

MO1  COVER BOARD - W4L20846
{x6) 5/8"x3 3B"24 316" (16x86x614)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.
- ATTACH AS SHOWN.

L] s -t__.-
—
T T —
ﬁ 1 IF7 El?'l;r'r_;: b : H TG A - —
= = [’_.-- i
T
= H ' - ]
{# i r - -
| -JI:)E'/)]
) . ] habe
- & : : f 1 | Lt J: : ’
™ 'l_!—-__._,_!-"—
[}
@

200 (x18)

MO1 (x6)
SCREW -1 1/2"

| COVER BOARD

64




QTY | PART NUMBER | DESCRIPTION
STEP 44 - COVER BOARD ASSEMBLY [z7 [Hio0200 SCREW PFH 8x1 1/2 BLK
- MO1 COVER BOARD - WAL20846 S Y01 COVER BOARD - WAL20847

(X7)  5/8°x3 3B"x24 316" (16x86x614)

(x2) 58 =424 316 (16x102x614)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.

- ATTACH AS SHOWN.
e o= "
w i 1 L] : L] .
4 + i
1.._‘_“";‘
g Tl "- - g o
- . ! IJ.'I r —
JM M
—_— s
18 | B f: | ) B =
" = |" ey
iy | | ' H -
o & £ '..- 2 1
:.. 1 2] 5 ~ 7 - L] 3
1 Y01 (x1)
COVER BOARD

Yor ) . . * ,f_-:n:ﬁ.ﬁ_\k
VER BOARD // c]
@

MO1 (x7)
COVER BOARD

<1 l

0 (x27)

SCREW -1 1/2"




STEP 45 - COVER BOARD ASSEMBLY

aTty

PART NUMBER

DESCRIPTION

18

H100200

SCREW PFH 8x1 1/2 BLK

MO1 COVER BOARD - W4L20846

(x6) S/8"x3 3824 W16° (16x86x614)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.

- ATTACH AS SHOWN.

K1
Fii

MO1 (x6)
COVER BOARD

66

200 (x18)

SCREW -1 1/2"



QTY | PART NUMBER | DESCRIPTION

STEP 46 - COVER BOARD ASSEMBLY [ [Hiooz00 SCREW PFH 8x1 1/2 BLK

v - = | & &

MO1 COVER BOARD - WAL20846 ' Y01 COVER BOARD - W4L20847
(x2)  5/8"w3 38"x24 316" (16x86x614) (x4) SExd"x24 316" (16x102x614)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.
- ATTACH AS SHOWN.

- W

L] L] * L ] - L] L ] - L]

=1 ! =

LI . : = 1 -

| -

20|

L4 ]
1]

-
s

- . - . o *:q. : /:
[ L [ . LI
Y01 (x1) Fy
COVER BOARD E‘Ev x;:tlam.nn
4 & i
Mo1 (x1) @ \\ MO (x1
COVER BOAR . ai
; COVER BOARD
EDGLEA}EOARD Y01 (x1)
x
COVER BOARD
L~ /"
___,.v-"
200 (x18) o
SCREW - 1 1/2"
\ ,




QTY | PART NUMBER | DESCRIPTION

STEP 47 - COVER BOARD ASSEMBLY [6 [Hiooz00 SCREW PFH 8x1 1/2 BLK

EE—

MO1  COVER BOARD - W4L20846
(#2)  S8%3 38"%24 316" (16xBGxG14)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.
- ATTACH AS SHOWN.

!'.-..__._______-_“

A\

~




QTY | PART NUMBER | DESCRIPTION

STEP 48 - COVER BOARD ASSEMBLY [6 [Hiooz00 SCREW PFH 8x1 1/2 BLK

L L) =

MO1 COVER BOARD - WAL20846
(¥2)  S8%3 3M8"%24 316" (16xBGxG14)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.

- ATTACH AS SHOWN. =
tf"'"—_r-‘.*\“\\_
___,__a—-""'_'- -FF__._____,_..-—-'
.---"_'-_F- ""-"_F-r-r-
---"'-"_-F-d_‘ ¢
“H\_; ! il
_m-"". |
[H:I. IS L
! 3 o -
p e i
——
L x]
g
M0O1 (x2)

" COVER BOARD

200 (x6)
SCREW - 1 1/2"

69



STEP 49 - COVER BOARD ASSEMBLY

i - a

N14 COVER BOARD - W4L21462
(x2) 5/B"x2 3/8"x25" (16x60x614)

QTY | PART NUMBER

DESCRIPTION

3] H100200

SCREW PFH 8x1 1/2 BLK

3] H100380

SCREW PFH 8x1 1/8 BLK

¥Yi1 COVER BG;RD - WAL 20847
(x2) B A"R24 IME" 16:102514)

= ALIGN THROUGH HOLES IN COVER BOARDS WITH PILOT HOLES IN POSTS AND UPRIGHTS.

- ATTACH AS SHOWN.

WITH N14 BOARDS AGAINST POSTS AS
SHOWN, PRE-DRILL PILOT HOLES WITH
AN 1/8" [3mm] DRILL BIT USING THE
BOARD AS A GUIDE THEN ATTACH.

N14 (x2)
COVER BOARD

380 (x6)
SCREW -1 1/8"

28

\ Y01 (x2)

h COVER BOARD

70

gg:nﬂgﬁ =112
)




STEP 50 - VENT ASSEMBLY

m&ﬂmmlﬂﬁéﬁﬁﬁﬁm

ABPOOTI0 VENT
(x1)

PART NUMBER

DESCRIPTION

H100362

SCREW PWH 8x3/4 BLK

- SLIDE VENT INTO OPENING.

- USE VENT FLANGE AS A GUIDE AND AN 1/8" [3mm
DRILL BIT TO CREATE PILOT HOLES INTO WALL PANEL.

-ATTACH AS SHOWN.

- DO NOT DRILL ALL THE WAY THROUGH THE WALL PANEL.

i

.
L

E|

392 (x6)
SCREW - 3/4"

730 (x1
VENT




QTY | PART NUMBER | DESCRIPTION
STEP 51 - VENT ASSEMBLY 5 | H100392 SCREW PWH 8x3/4 BLK
e
_Em_gﬂ! s [ullalsal) Em%
SRR
= ABFDI:I?:I;] WENT
(x1)
- SLIDE VENT INTO OPENING.
- USE VENT FLANGE AS A GUIDE AND AN 1/8" [3mm]
DRILL BIT TO CREATE PILOT HOLES INTO WALL PANEL.
- ATTACH AS SHOWN.
- DO NOT DRILL ALL THE WAY THROUGH THE WALL PANEL.
L]
L] . w
> L
. 1 : » I
O 0 : '.

392 (x6)
SCREW - 3/4"

730 (x1)
VEN

72




QTY | PART NUMBER | DESCRIPTION
STEP 52 - WINDOW ASSEMBLY 8 | 1100391 SCREW PFH 8x2 BLK
L4 [+ ¢ @ -] - [} a
FO5  WIN de FRME - W4L;..?ﬂ854 : FOE WINDOW FRAME - W4L20888
(x1) 17162 38 19 15M16" (36x60x507) (=1} 1716 %2 3819 1516" (36x60x50T)

ALIGN THROUGH HOLES IN F05 & FOE6 WITH PILOT HOLES IN HEADER.

(x1)
WINDOW FRAME

FOG (x1})
WINDOW FRAME

391 (x8)
SCREW - 2"

NOTE PILOT HOLES IN FO5 & FOG6
FOR CORRECT ORIENTATION.

FRONT

|

™
I T N A
(LR WLl [ —

—_——

NLY LEFT SIDE OF GREENHOUSE SHOWN FOR DETAIL.

73



STEP 53 - WINDOW ASSEMBLY

Lo & ¥

FO5 WINDOW FRAME - WAL20864
(x1} 17/16"%2 819 15/16" (36x60x507)

QTy

PART NUMBER

DESCRIPTION

H100391

SCREW PFH 8x2 BLK

&

FOG  WINDOW FRAME - WAL20866
1 THGE™2 37819 15M6° (36x60ux507 )

(x1)

ALIGN THROUGH HOLES IN F05 & F06 WITH PILOT HOLES IN HEADER.

FO5 (x1)

74

WINDOW FRAME

WINBOW FRAME

391 (x8)
SCREW - 2"

NOTE PILOT HOLES IN FO5 & FO&
FOR CORRECT ORIENTATION.

LY RIGHT SIDE OF GREENHOUSE SHOWM FOR DETAIL.




STEP 54 - WINDOW ASSEMBLY b Thiee  TS0REW een SR

CBO1  WINDOW TRIM - WAL

20881

(x2) 58 3"x51 8" (16x76x1305)

NO1T  WINDOW TRIM - WAL20865
(x2) 5/8"x2 3B x19 516" (16x60x491)

- NOTE NOTCHES FOR CORRECT
ORIENTATION OF CBE01 BOARDS.

= ALIGN THE 4 THROUGH HOLES IN CB01 WITH
PILOT HOLES IN UPRIGHTS.

= ALIGN THROUGH HOLES IN NO1 WITH PILOT

HOLES IN BEOARDS FROM STEP 52. /

- ATTACH AS SHOWN.

WINDOW TRIM

—

‘___——_
— 5 ——
-
f * o I
L/
£
{
i
{
' B B i e O e e I e
L EEE T H e a
f B e
=IO | Saceatacar e O a
& % of "“_'—l.lﬁ _',_;Q';—,-_:':f-.—.--f_; - . m
——pfat . a4 R |
FRONT = K

OMLY LEFT SIDE OF GREENHOUSE SHOWN FOR DETAIL.

75

NO1 (x2)
WINDOW TRIM
o [ o
/ d! ‘."? i

200 (x16)
SCREW -1 1/2"




QTY | PART NUMBER | DESCRIPTION
STEP 55 - WINDOW ASSEMBLY 16| H100200 SCREW PFH 8x1 1/2 BLK
cau; WINDOW TRIM - W4AL20881 — MNO1  WINDOW TRIM - WAL20865 :
(x2)  SA"3I"51 38" (16x76x1305) (¥2) 5872 3/8"19 5167 (16x60x491)

- NOTE NOTCHES FOR CORRECT
ORIENTATION OF CB01 BOARDS.
- ALIGN THE 4 THROUGH HOLES IN CEB01 WITH

PILOT HOLES IN UPRIGHTS.
- ALIGN THROUGH HOLES IN NO1 WITH PILOT
HOLES IN BOARDS FROM STEP 53.
- ATTACH AS SHOWN. /
NO1 (x2
CBO01 (x2) |
WINDOW TRIM e —— At b
#
J
! ___—‘__—_——u? r --
. N

-

1
I
j

O
| I carncy el B0 N O
i SR i P g o
ﬂ:__'____——— —-Lz.-'-_o___.'_ﬁ- T T =}
hL——______‘__L“

SCREW -1 1/2"



STEP 56 - SHELF ASSEMBLY

O L]
|

N13  SHELF SPACER - WAL21315
(x2) G/8"x2 3/8"6 5/16" (16x60x160)

;H.'I'I'AGH SHELF BRACKETS TO UPRIGHTS AS SHOWN.

PART NUMBER

DESCRIPTION

H100398

NUT BARREL WH 1/4X7/8 BLK

H100400

WASHER LOCK EXT 8x15

o | oo | oo

H101026

BOLT WH 1/4x1 3/4 BLK

AAMOZB11  SHELF BRACKET

(xd)

- USE 90 DEGREE DRILL ADAPTER OR WRENCH FOR TOP BOLT.

——e

- i [T,

d

N13 (x2)
"~ SHELF SPACER

//’

A

2811

SHEL

1026 (x8)
BOLT -1 3/4™

399 (x8)

BARREL NUT - 7/8"

S

400 (x8)

WASHER - 8x15

ill.lgﬂ.ﬁnl'(:l-'{E

FRONT

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.
77




STEP 57 - SHELF ASSEMBLY

AMO2811  SHELF BRACKET
(x7)

QTY | PART NUMBER | DESCRIPTION

14 H100171 BOLT WH 1/4x1 BLK

14 | H100399 NUT BARREL WH 1/4X7/8 BLK
14 | H100400 WASHER LOCK EXT 8x15

- ATTACH SHELF BRACKETS TO UPRIGHTS
AS SHOWN.

- USE 90 DEGREE DRILL ADAPTER OR
WRENCH FOR TOP BOLT.

2811 (x7)
SHELF BRACKET

BOLY -1

78

400 (x14)
WASHER - 8x15

399 (x14)
BARREL NUT - 7/8"




QTY | PART NUMBER | DESCRIPTION
STEP 58 - SHELF ASSEMBLY 8 | H100399 NUT BARREL WH 1/4X7/8 BLK
8 H100400 WASHER LOCK EXT 8x15
8 |H101026 BOLT WH 1/dx1 3/4 BLK
P
- © S N
N‘l;- SHELF SFHCER-WJLTH;S "'-
(x2) 58"x2 38 x6 56" (1661 G0) Mf;ﬂ&z}ﬂ‘ﬁ SHELF BRACKET
- ATTACH SHELF BRACKETS TO UPRIGHTS AS SHOWN.
- USE 90 DEGREE DRILL ADAPTER OR WRENCH FOR TOP BOLT.
399 (x8)
N13(x2) e
4 SHELF SPACER RARREL L1072 T

400 (x8)
WASHER - Bx15

2811 (x4)
SHELF BRACKET

1026 (x8B)
BOLT -1 3/4"

-

T T O {r‘:
L i B —

[ AN &l el | -
Ll

Tl L1 ]
e RNV

18 M CIEHr

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

@ |

e

79

FRONT




STEP 59 - WINDOW ASSEMBLY

A6P00872  POLY CHANNEL
(x6)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

- INSERT POLY CHANNEL INTO GROOVE
STARTING AT THE WINDOW SILL AND
WORK UPWARDS.

- FIRMLY PRESS CHANNEL INTO
GROOVE TO ENSURE TAPE ADHESION.

0872 (x6)

POLY CHANNEL
% — .‘

— e

FRONT

e o).

L]

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

80



STEP 60 - WINDOW ASSEMBLY

AGPO0BTZ  POLY CHANNEL
(x16)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

= INSERT POLY CHANNEL INTO GROOVE
STARTING AT THE WINDOW SILL AND
WORK UPWARDS.,

- FIRMLY PRESS CHANNEL INTO
GROQOVE TO ENSURE TAPE ADHESION.

0872 (x16)
POLY CHANNEL

OMLY BACK OF GREENHOUSE SHOWN FOR DETAIL.
81



STEP 61 - WINDOW ASSEMBLY

ABP00872 POLY CHANNEL
(x6)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

- INSERT POLY CHANNEL INTO GROOVE
STARTING AT THE WINDOW SILL AND
WORK UPWARDS.

- FIRMLY PRESS CHANNEL INTO
GROOVE TO ENSURE TAPE ADHESION.

0872 (x6)
POLY CHANNEL_\
o @ N
— ______————9-. :_
FRONT
I
T :
B _?___“_____1-__ °
. : o
[‘ : Y O ;
L] o : . j
ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. ~p

82



STEP 62 - WINDOW ASSEMBLY

POLY CHANNEL

[
ABP00872
(x8)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

| ——

- INSERT POLY CHANNEL INTO GROOVE
STARTING AT THE WINDOW SILL AND
WORK UPWARDS.

- FIRMLY PRESS CHANNEL INTO
GROOVE TO ENSURE TAPE ADHESION.

0872 (x8)

/_POLY CHANNEL
1t
LN

—r— s

—
—
L] —
(1

S

o e
ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

83



STEP 63 - WINDOW ASSEMBLY

AGPO0BTZ  POLY CHANMEL
(x8)

REMOVE TAPE LINER. ON POLY CHANNELS BEFORE INSTALLING.

- INSERT POLY CHANNEL INTO GROOVE
STARTING AT THE WINDOW SILL AND
WORK UPWARDS.

- FIRMLY PRESS CHANNEL INTO
GROOVE TO ENSURE TAPE ADHESION.

0872 (x8)
POLY CHANNEL

[ — : e

fouf
||

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

84



STEP 64 - WINDOW ASSEMBLY

| AEF‘G; 184 POLY CHANNEL
! (x8)

i =1
i ABPDDESD DUST SEAL TAPE
AGPO1183  POLY SHEET
(x3)

TO APPLY DUST SEAL TAPE AND POLY CHANNEL.:
- CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR ALL THREE WINDOW ASSEMELIES.

1184 (x2)
POLY CHANNEL

1183 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAP

85



STEP 65 - WINDOW ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF WINDOW IS FACING OUTSIDE,
- ONCE WINDOW IS INSTALLED, IT IS SAFE TO REMOVE THE PROTECTIVE FILM.

WINDOW ASSEMBLY
FROM PREVIOUS STEP

- INSERT WINDOW ASSEMBLY INTO
PREVIOUSLY INSTALLED CHANNEL ON
BOTH SIDES OF WINDOW.

- GENTLY SLIDE WINDOW DOWN UNTIL
SEATED ON WINDOW SILL.

POLY CHANNEL

.—-——-__-- —
T OUTSIDE VIEW

1183 - FROM
PREVIOUS STEP

—

i

N . OMNLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

86



STEP 66 - WINDOW ASSEMBLY

ABPO1175  POLY SHEET ABPO117Y  POLY SHEET
() (x2)

AGPO1176  POLY CHANNEL ABPO1178  POLY CHANNEL AGPO0GSO  DUST SEAL TAPE
(x12) (x4)

TO APPLY DUST SEAL TAPE AND POLY CHANNEL.:

-CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

1176 (x2)
POLY CHANNEL
1175 (x1) 1178 x:el
POLY SHEET POLY CHANNEL

1177 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

-
e

REPEAT FOR 6
TOTAL ASSEMBLIES.

REPEAT FOR 2
TOTAL ASSEMELIES.

87



STEP 67 - WINDOW ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF WINDOW IS FACING OUTSIDE.
- ONCE WINDOW 1S INSTALLED, IT IS SAFE TO REMOVE THE PROTECTIVE FILM.

WINDOW ASSEMBLY
FROM PREVIOUS STEP

- INSERT WINDOW ASSEMELY INTO
PREVIOUSLY INSTALLED CHANNEL ON
EOTH SIDES OF WINDOW,

- GENTLY SLIDE WINDOW DOWN UNTIL
SEATED ON WINDOW SILL.

POLY CHANNEL WINDOW SILL

OUTSIDE VIEW

1175 - FROM

1177 - FROM ™~ PREVIOUS STEP

1175 - FROM PREVIOUS STEP
PREVIOUS STEP
— e
e T
.. 3 i‘. ."..

OMLY BACK OF GREENHOUSE SHOWN FOR DETAIL.

88



STEP 68 - WINDOW ASSEMBLY

i ' AGP01184 POLY CHANNEL
(x6)

—
| ABPOMGE0  DUST SEAL TAPE

ABPO1183 POLY SHEET
(=3}

TO APPLY DUST SEAL TAPE AND POLY CHANNEL.:

- CUT 2 5TRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR ALL THREE WINDOW ASSEMELIES.

1184 (x2)

E__:—L—T_:_'_" POLY CHANNEL

1183 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

89



STEP 69 - WINDOW ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF WINDOW IS FACING OUTSIDE.
- ONCE WINDOW IS INSTALLED, IT IS SAFE TO REMOVE THE PROTECTIVE FILM.

WINDOW ASSEMBLY
FROM PREVIOUS STEP

- INSERT WINDOW ASSEMBLY INTO
PREVIOUSLY INSTALLED CHANNEL ON
BOTH SIDES OF WINDOW,

- GENTLY SLIDE WINDOW DOWN UNTIL
SEATED ON WINDOW SILL.

@ (

POLY CHANNEL

1183 - FROM
PREVIOUS STEP

FRONT

H“. ]

1‘?

\B ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

90



STEP 70 - WINDOW ASSEMBLY

AGP01202 POLY SHEET
AGP01176 POLY SHEET (x2) -
(x2) AGPO0BS0 DUST SEAL TAPE
| |
Aﬁlc’clqi]i?ﬁ POLY CHANMEL AGPO1Z203  POLY CHAMMEL
X (xd}

TO APPLY DUST SEAL TAPE AND POLY CHANNEL:
- CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR ALL FOUR WINDOW ASSEMELIES.

1176 (x2)
POLY CHANNEL

1175 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

H_\'"--_ —
1202 (x1 Tm——
POLY SHEET T

1203 (x2)
POLY CHANNEL

91



STEP 71 - WINDOW ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF WINDOW |5 FACING OUTSIDE.
- ONCE WINDOW IS INSTALLED, IT IS SAFE TO REMOVE THE PROTECTIVE FILM.

WINDOW ASSEMBLY
FROM PREVIOUS STEP

- INSERT WINDOW ASSEMEBLY INTO
PREVIOUSLY INSTALLED CHANNEL ON
BOTH SIDES OF WINDOW,

- GENTLY SLIDE WINDOW DOWN UNTIL
SEATED ON WINDOW SILL.

POLY CHANNEL WINDOW SILL

QUTSIDE VIEW

1175 - FROM

1175 - FROM PREVIOUS STEP

PREVIOUS STEP

1202 - FROM
PREVIOUS STEP

1202 - FROM
PREVIOUS STEP

)
- "‘_,

={]-

OMLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

92



STEP 72 - WINDOW ASSEMBLY

AEPO11TS  POLY SHEET MTSFN POLY SHEET -\
; ) o ) AEPDDESD DUST SEAL TAPE
AGPOI1TE  POLY CHANMNEL ABPO1205  POLY CHANMEL

{xd) (x4)

TO APPLY DUST SEAL TAPE AND POLY CHAMNNEL:

-CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR ALL FOUR WINDOW ASSEMBLIES.

1176 (x2)
POLY CHANNEL

1175 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

1204 {x1) 1]
POLY SHEET —

1205 (x2)
POLY CHAMNNEL

93



STEP 73 - WINDOW ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF WINDOW IS FACING OUTSIDE.
- ONCE WINDOW IS INSTALLED, IT IS SAFE TO REMOVE THE PROTECTIVE FILM.

WINDOW ASSEMBLY
FROM PREVIOUS STEP

- INSERT WINDOW ASSEMEBELY INTO
PREVIOUSLY INSTALLED CHANNEL ON
BOTH SIDES OF WINDOW,

- GENTLY SLIDE WINDOW DOWN UNTIL
SEATED ON WINDOW SILL.

POLY CHANNEL WINDOW SILL

QUTSIDE VIEW

1204 - FROM
PREVIOUS STEP

1204 - FROM
PREVIOUS STEP
1175 - FROM

PREVIOUS STEP

1175 - FROM
PREVIOUS STEP

OMLY FRONT OF GREENHOUSE SHOWM FOR DETAIL.

94



STEP 74 - WINDOW ASSEMBLY i

E

PART NUMBER

DESCRIPTION

H100381

SCREW PFH 8x2 BLK

P03 : WINDCOW CAP - WAL20880
(x3) 17161 THE 19 15167 (36x36x507)

™

——

——————

N

I

/

P03 (x3)

WINDOW CAP

I

-

» ‘-“-
: B """-"—-—.-Ji

SLIDE GROOVE IN WINDOW CAP OVER WINDOW
ASSEMELY AND SCREW INTO PLACE.

-—-ﬁ-'dir‘_-_--—-ra

O

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL,

95

391

e




QTY | PART NUMBER | DESCRIPTION

STEP 75 - WINDOW ASSEMBLY 16| H100391 SCREW PFH 8x2 BLK

P01 WINDOWY CAP - WaL20845
(®B) 1 7ME"1 71619 11E™ (3Bx3ExdBd)

P02 WINDOW CAP - WaL20880
(x2) 1 7ME"%1 TAE 17 9M6° (I6x36xd46)

SLIDE GROOVE IN WINDOW CAP OVER WINDOW 391 (x16)
ASSEMBLY AND SCREW INTO PLACE. SCREW - 2"

PO1 (x6)
WINDOW CAP

17—

P02 Stiav —

LRt o N L]
LM LS b g e B ]l
_L-Lw-_ —— M L N L. el e T L)
- 5 P L CL, 4
— MLFPLE -

T ,.rL-" LT | =

ONLY BACK OF GREENHOUSE SHOWN FOR DETAIL. I'

96



STEP 76 - WINDOW ASSEMBLY 6

PART NUMBER

DESCRIPTION

H100381

SCREW PFH 8x2 BLK

P03 WINDOW CAP - W4L20880
(x3) 1 7M6x1 TNEX19 15167 (I8xI6x507)

e

nnninnnnnninn

nnnnninnnmn

SLIDE GROOVE IN WINDOW CAP OVER WINDOW
ASSEMELY AND SCREW INTO PLACE.

P03 (x3)
WINDOW CAF_\

391 (x6)
SCREW - 2"

4i‘,__-—-'_‘ Z

N

|

¥

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

97




PART NUMBER | DESCRIPTION

STEP 77 - WINDOW ASSEMBLY 8

H100391 SCREW PFH 8x2 BLK

POT  WINDOWY CAP - WaL20845
(x2) 17161 716719 1/16" (3Bx36x484)

P04 WINDOW CAP - W4L20042
(%2} 17161 TNE"15 3d4” (36x36x400)

P01 (x1)
NDOW CAP

P04 (x1)

SLIDE GROOVE IN WINDOW CAP OVER WINDOW
ASSEMBLY AND SCREW INTO PLACE.

WINDOW CAP

PD4

P01 (x1)
WINDOW CAP

WIN ggt’d CAP

g

.....

.....

OMLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

98




STEP 78 - WINDOW ASSEMBLY T SoRew P SZBIR

FO1  WINDOW CAP - W4LZ0B45
(#2) 1 76" 7619 1116 (I6x3I6x484)

P05  WINDOW CAP - W4L20943
(x2) 17181 7/168°x18 718" (3Bx3I6x468)

|

=

SLIDE GROOVE IN WINDOW CAP OVER WINDOW 39 IE:‘H.J '_/
ASSEMBLY AND SCREW INTO PLACE. SCREW -2

WINDOW CAP WINDOW CAP

"i?#} Iu'""'"-—-—- n-_] . '
o 1-__‘_-___‘___‘___"_“—*——-——

OMLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

99




QTY | PART NUMBER | DESCRIPTION
STEP 79 - WINDOW ASSEMBLY 12 | H100280 SCREW PFH 8x1 1/8 BLK
" —— i - . 4 | H100627 SCREW PFH 6x3/4 BLK
WADT WINDOW ASSEMBLY “WZADIS1E  WAQZ VINDOW ASSEMBLY - W2A0A51¢ [ \© )

(%1} 1 719 SE 4T 316" (48x408x1198)  (x1) 1 TIE" 19 S/8°x4T 316" (48x498x11948)

i y Rl A4M02607 WINDOW LATCH LOCK
o A s O A4MOOS5S  PULL HANDLE (x2)
| (x2)
001 LATCH BLOCK - W4LZ0883
(x2) 1 5M16"x5/8 x4 3/4" (16x34x120)
- ALIGN PILOT HOLES 380 (x12)
- KEEP OTHER PART OF WINDOW LATCH SCREW -1 1/8
LOCK AT HAND FOR LATER STEP.
0559 (x2)
PULL HANDLE
001 (x2)
LATCH BLOCK
2607 (x2
SCREW - 3/4"

WAD1T (x1

)
WINDOW ASSEMBLY'] WAD2 (x1

ND W}ABB EMBLY




QTY | PART NUMBER | DESCRIPTION

STEP 80 - WINDOW ASSEMBLY 26 | H101191 SCREW PFH 6x1 BLK

ATTACH WINDOW ASSEMBLY USING
PILOT HOLES IN POST AS SHOWN.

1191 (x26)
SCREW - 1"

WAOD1 .. '
INDOW ASSEMBLY

WaD2
WINDOW ASSEMBLY

5]

D g b
P S NP S N ‘4 a

OMLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

101



QTY | PART NUMBER | DESCRIPTION
STEP 81 - WINDOW ASSEMBLY 12| H100380 SCREW PFH 8x1 1/8 BLK
. B . _ . [@_[+Hio0627 SCREW PFH 6x3/4 BLK
' -__—‘-_- L H HEE ™ q{ I \iv_l._- -
Wwald1 WINDOW ASSEMBLY - W2A04518 WaADZ2 WINDOW ASSEMBLY - W2AD4519 [l! !.D D |
(x1) 1 7/8"%19 5/8"%47 316" (48x408x1198)  (x1) 1 7/B X109 5/8"x47 3/16° (4Bx498x1198) ! Tl
z2 oo % A4MO2607 WINDOW LATCH LOCK
' - AAMOD559  PULL HANDLE {x2)
001 LATCH BLOCK - W4L20883 v2)
(2] 1 5/16"x5/8"x4 34" (16x34x120)
- ALIGN PILOT HOLES _— 380 (x12)
- KEEP OTHER PART OF WINDOW LATCH I —{._ SCREW-11/8
LOCK AT HAND FOR LATER STEP. 0559 (x2
PULL HANDLE
|
001 (x2) .
LATCH BLOCK e
627 (x4)
2607 (x2 =
wmnto LATCH LOCK SCREW -3/
i
i'...-"f#
L
m
—
)
WAOD1 (x1) B
WINDOW ASSEMBLY
 WAO02 (x1)
WINDOW ASSEMBLY
)
)

102




QTY [ PART NUMBER | DESCRIPTION
STEP 82 - WINDOW ASSEMBLY 26 | H101191 SCREW PFH 6x1 BLK
ATTACH WINDOW ASSEMBLY USING
spdd PILOT HOLES IN POST AS SHOWN.
1191 (x26
scnr:lw-] m
il WAO01
| WINDOW ASSEMBLY
- WA02
e WINDOW ASSEMBLY
] - - [y
B s sk L _l,f__..ﬁ‘“l
IV
——— _ FRONT
[T T T 17 T : -_-:_ ! :E: i_:.i i .-"II !‘_-'F' L T g ‘x| T '.-
: -——-—al'._-.-.._..,,”____;. 1-“1.1:.-:, - -""!lﬁ}
A‘ —‘7 il
| S h{ ':O O

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

103




QTY | PART NUMBER | DESCRIPTION
8 H100797 SCREW PWH 8x1 BLK

STEP 83 - WINDOW ASSEMBLY

797 (x8)
SCREW - 1"
2533 (x2)
SUPPORT HINGE >
) ATTACH SUPPORT HINGE USING
il - T—— PILOT HOLES IN WINDOW ASSEMBLY
® ® AND WINDOW SILL AS SHOWN.
; &
. O 5 - ~ ® 2 -
g . - %
FRONT =
1 .{E i " M # rs = -
H ; ] e S ] [ Lo e o ——— Lo
. B EL e e A [ ] o o ——
| * --L=-.-_-~_;._..__;‘:_"._L-___;| T 2
| I —
] ".‘ I
D "
& : l-; !
I i N
Jea T |
% L—ﬁi_;‘-._‘.; L |
ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. ; /

104



STEP 84 - WINDOW ASSEMBLY

PART NUMBER

DESCRIPTION

H100797

SCREW PWH Bx1 BLK

A4AMDZE33  SUPPORT HINGE
(x2)

797 (x8)

SCREW -1"
2533 (x2)
SUPPORT HINGE

4
7 I

ATTACH SUPPORT HINGE USING
PILOT HOLES IN WINDOW ASSEMBLY
AND WINDOW SILL AS SHOWN.

.:',::_:- |—:

o

OMLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. -

105




STEP 85 - WINDOW ASSEMBLY

o

©

ey
O

PART NUMBER

DESCRIPTION

H100624

SCREW PFH 6x5/8 BLK

e Sy
Adﬁiﬂ"ﬁ{}? WINDOW LATCH LOCK

REMAINING PART FROM STEP 78

= L]
N L 1* L
L
o=
L e N | MR ara ™ ra
Fe e T e Ty
el i ) e A

L% s e ':‘]..; _',:'-.. ......... -

¥ s]

XM R By

o e

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

2607 (x2)

WINDOW LATCH LOCK

106

624 (x4
SCREW - 5/8"

& =

WITH WINDOW CLOSED, ALIGN LATCH

LOCK AS SHOWN. MARK HOLE LOCATIONS
AND PRE-DRILL WITH 1/8" [2Zmm] DRILL BIT.

ATTACH LATCH LOCK
USING PRE-DRILLED HOLES.




QTY | PART NUMEBER | DESCRIPTION

STEP 86 - WINDOW ASSEMBLY 4 | H100624 SCREW PFH 6x5/8 BLK

©

r"d‘-,
‘-E.-r-‘
ME&;E&? WINDOW LATCH LOCK

REMAINING PART FROM STEP 81

i
|

TJT’_‘“\L\
.: E .
GIN@)
([ ® ]
_/,..//

WITH WINDOW CLOSED, ALIGN LATCH
LOCK AS SHOWN. MARK HOLE LOCATIONS
AND PRE-DRILL WITH 1/8" [2mm] DRILL BIT.

i

S

|

I
F
|
;

k

ATTACH LATCH LOCK
USING PRE-DRILLED HOLES.

Ko

B
L

’;.;p- e a u o™ H

————— e tea ., o

LG o]]e

F’I -
:

-
ofiiid T T

-

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. L C
2607 (x2 o |[|/ @Jﬂ

WINDOW LATCH LOCK

SCREW - 518” |

107



QTY | PART NUMBER | DESCRIPTION

STEP 87 - WINDOW ASSEMBLY 40| H100200 SCREW PFH 8x1 1/2 BLK

ND2  SLAT - W4L20882
{(x10) 5/B"x2 38"24 34" (16x60%629)

200 (x40)
SCREW -1 1/2"

NO2 (x10
SLAT

ATTACH SLATS USING -
PILOT HOLES IN UPRIGHTS.

-
[
.........

S e

Saaln oa Ca T T
i e« W SR | T
]

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.
108



STEP 88 - WINDOW ASSEMBLY

PART NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1 1/2 BLK

NOZ  SLAT - W4L20882

(x10) 582 3824 3/4"° (16x60x629)

200 (x40)
SCREW -1 1/2"

NOZ (x10
SLA

ATTACH SLATS USING
PILOT HOLES IN UPRIGHTS.

b
I:-\.

2
II-

i
.-L...

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

109

FRONT

-




QTY | PART NUMBER | DESCRIPTION

STEP 89 - DOOR ASSEMBLY 70| H100391 SCREW PFH 8x2 BLK

003 DOOR STOP - W4L21285
(x2)  5/8%%1 SM6"x80 516" (16x34x2040)

391 (x10) —
SCREW - 2"

—

—— ; 1 1_-“2'[35mrﬁ ENSURE DOOR STOP IS 1 1/2"
[38mm] FROM FRONT OF

POST AS SHOWN.

.

ALIGN PILOT HOLES AND
ATTACH AS SHOWN.

' : ' B
L]
L
O P '
-
- - L] L
* -
- g —
- =
&
L L]
L] ¥ H H
™ -
-
- ‘.-'- L, I-I -I --.:":‘ =)
——— B —~*
¥ ; 3 - . .
ry . H | w . W K ]
|, [} & { v - « |- - : i K
[ ] & L]
— M M

003 (x1) -
DOOR STOP DOOR ST0P

110



QTY | PART NUMBER | DESCRIPTION

STEP 90 - DOOR ASSEMBLY 3 | H100201 SCREW PFH 8x2 172 BLK

i ‘ r ‘

AAD1 DOOR STOP - WAL21284
(x1) 1 7/8%1 15116"x37" (47x50x940)

= ALIGN PILOT HOLES AND ATTACH AS SHOWN.
- NOTE THE NOTCH IN AA01 FOR CORRECT ORIENTATION.

— -_-\_"""--.\_\_

AAD1 (x1)
DOOR STOP

~ 201 (x3)
SCREW - 2 1/2"

L

'''''''

I
[
I

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

111



QTY | PART NUMBER | DESCRIPTION

STEP 91 - GABLE ASSEMBLY 24 | 1100201 SCREW PFH 8x2 172 BLK

003 GABLE BOARD - WAL20884
(x2) 1 TIE"X5 14"XT5 15/16" {36x134x1828)

‘,-" - . . - - w b - L

" " sl J

EDE RAFTER - WaL20885
(x2) 1 TME"E 38 T3 1/8" (36x8Ex1827)

FLUSH BOARDS FOR PROPER
ALIGNMENT. THEY WILL BE
ATTACHED IN NEXT STEP.

ENSURE HOLES ALIGN

D03 (x2) WITH HOLES IN D03.

GABLE BOARD

201 (x24)
SCREW -2 1/2"

EOB (x2)
RAFTER

=
R
y
ek =

(374" [18mm]

--\.._ ——

ENSURE MEASUREMENT IS
CORRECT ON BOTH D03 BOARDS.

112



QTY | PART NUMBER | DESCRIPTION
STEP 92 - GABLE ASSEMBLY 2 | H100195 BOLT WH 5/16x2 3/4 BLK
2 | H100379 TNUT-5/16" BLK
) 2 | H100471 LAG SCREW WH 5/16x1 1/2 BLK
- 2 | H100478 WASHER FLAT 8x27 BLK
2 | H100479 NUT LOCK 5/16 BLK
(o OnC o) 2 | H100503 BOLT WH 5/16x3 1/2 BLK
A4AMO2085 .FQIDGE CLIP A4ME}2086 GABLE BRAEJKET
x1) (x1)
- INSERT T-NUTS FIRST.
- ATTACH GABLES WITH GABLE BRACKET AS SHOWN.
- NOTE CORRECT ORIENTATION OF RIDGE CLIP. 2085 (x1)
RIDGE CLIP
479 (x2)

LOCK NUT - 5/16"

GABLE BRACKET B “
/N N ‘g“ 478 (x2)

WASHER - 8x27

471 (x2) /
LAG SCREW - 1 1/2"
: 379 (x2)
A TNUT-5/16"
195 (x2) T e

BOLT-2 3/4" Y

503 (x2)
BOLT - 3 1/2"

113



REPEAT STEPS 91 & 92 FOR
SECOND GABLE ASSEMBLY

114



STEP 93 - GABLE ASSEMBLY

INSERT T-NUTS FIRST.

GABLE ASSEMBLY
FROM PREVIOUS STEPS

974 (x4)
BOLT -5 3/4"

198 (x4)
WASHER - 8x19

-
L]

QTY | PART NUMBER | DESCRIPTION
4 | H100198 WASHER LOCK EXT 8x19
4 | H100379 TNUT-5/16" BLK
4 H100405 WASHER LOCK EXT 6x15
4 | H100456 LAG SCREW WH 1/4x2 1/2 BLK
4 H100777 SCREW PFH 10x3 1/2 BLK
4 H100974 BOLT WH 5/16x5 3/4 BLK
777 (x4)
SCREW - 3 1/2"
' 379 (x4)
' TNUT-5/16"
&
: @
{1l
dﬂﬁéﬂg
WASHER - 6x15
= 456 (x4

LAG SCREW -2 1/2"

ALIGN PILOT HOLES AND
ATTACH AS SHOWN.

I

Il

.......

115




STEP 94 - GABLE ASSEMBLY

QTY

PART NUMBER

DESCRIPTION

12

H100385

SCREW PFH 8x1 BLK

ﬁ\

o

o

[»]

[+]

-

FF01 FAN FRAME - W2A04525

(x1)  17/16"x15 1/4"x29 7/16" (36x388x748)

- USE PILOT HOLES IN FAN FRAME TO ATTACH T-CLEATS.

L T
" 2

/

116

A4M02099 T-CLEAT
(x4)

2099 (x4)
T-CLEAT

FFO1 (x1)

_+~ FAN FRAME




QTY | PART NUMBER | DESCRIPTION
STEP 95 - GABLE ASSEMBLY 4 | H100200 SCREW PFH 8x1 1/2 BLK
12| H100385 SCREW PFH Bx1 BLK

1) INSTALL FAN FRAME ASSEMBLY FIRST

= ALIGN PILOT HOLES IN HEADER WITH
BOTTOM CLEAT HOLES.

- CENTER TOP OF FAN FRAME BETWEEN
RAFTERS.

- USE TOP CLEAT HOLES AS A GUIDE TO
DRILL PILOT HOLES IN GABLE USING 1/8"

3mm] DRILL BIT.
- ATTACH AS SHOWN

ONLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL.

NO2 SLAT - W4L20882
(x1) 5/B"X2 3/8"x24 3/4" (16x60x620)

385 IX12}Ri:§

SCREW -1"

FAN FRAME ASSEMBLY

FROM PREVIOUS STEP ~ ™

NO2 (x1
SLAT

200 (x4)
SCREW -1 1/2"

7

| 4

J

- — .

i

1l

= -:.-;: '] v




QTY | PART NUMBER | DESCRIPTION
SCREW PFH 8x1 1/2 BLK

14 | H100200

STEP 96 - GABLE ASSEMBLY

.
L

TKO1  PEAK TRIM - WALZ0BS6 MO3  FAN TRIM - W4L20900
(x1)  5/8"X5 1/47%16 916" (16x134x420) (x1) 5/B"x3"x16 916" (16x76x420)

o
M02 FAN TRIM - WAL20897 " MD4 FANTRIM- WaL20908
(x2) S/EX3W24 116" (16xTEXE11) (x1) 5/8%c3 1/87c10 1/2- (18xB0x266)

e

KO1 (x1)
PEAK TRIM

- ALIGN PILOT HOLES
AND ATTACH AS SHOWN, e T

MO04 (x1)
FAN TRIM

200 (x14)

SCREW -1 1/2'
M02 (x2)

FAN TRIM

MO3 (x1)
FAN TRIM

118




STEP 97 - GABLE ASSEMBLY

WAD3 WINDOW ASSEMBLY - W2A04520
(x1) 1 7H6%28 116°x47 116" (36xT13x1196)

WAO4 WINDOW ASSEMELY - W2ADA522
(1) 1 TAG2E 116"%4T 116" (36x7 13x1196)

- SLIDE WINDOW ASSEMBLIES INTO OPENINGS
UNTIL THEY CONTACT GABLE BOARDS.

WAD3 (x1)
WINDOW ASSEMBLY

g\‘.‘l-"
L
oLl

9

Ik

WA04 (x1)
< WINDOW ASSEMBLY

/

i

"----..‘_“_‘_‘|I

I

- ONLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL.

Y b,

i,

r%

WINDOWS WILL EE FLUSH
WITH THE HEADER.

119



QTY | PART NUMBER | DESCRIPTION

STEP 98 - GABLE ASSEMBLY 54 | H100362 SCREW PFH 8x1 3/4 BLK

NO3  WINDOW TRIM - W4L20887
{x2)  S/8"x2 3B xES 11/16" (1Bx80x1414)

' "NO4  WINDOW TRIM - W4L20892 ' )
(x2) 5/8"2 3/8"x54 34" (16xBO0x1390)

NOE FAN TRIM . WAL20888
(x2) 5/8"x2 3B X265 3E" (16x60x644)

- TWO ADULTS REQUIRED FOR THIS STEP: ONE TO
HOLD WINDOW IN PLACE. ONE TO ATTACH TRIM.
-INSTALL NO6 BOARDS FIRST BY ALIGNING THROUGH
Fa— HOLES IN BOARD WITH PILOT HOLES IN WINDOW
- ASSEMBLY.
& - REMAINING BOARDS BUTT UP AGAINST NO&8 AND ARE
FLUSH ON THE OUTSIDE AS SHOWN.
- ALIGN HOLES ON NO3 AND NO4 WITH PILOT HOLES IN
: WINDOW AND ATTACH.
— - USE AN 1/8" [3mm] DRILL BIT WITH NO3, NO4, & NOG AS
! GUIDES TO DRILL PILOT HOLES WHEN NEEDED.
[ - ATTACH WITH REMAINING HARDWARE.

NO3 (x2) NOG (x2
WINDOW TRIM ~ %,

382 (x64)
SCREW -1 374"

NO04 (x2)
WINDOW TRIM

I

i
o

=

FLUSH

= M gy .
L —— Sad 7

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. *

120



STEP 99 - GABLE ASSEMBLY
e o
hﬁl;ﬂi}iﬁﬂ coﬂnspurrE;_ " _ “r

— =T

A4MOZ3B3 EXHAUST FAN

(=2}

QaTy

PART NUMBER

DESCRIPTION

16

H101207

SCREW PWH 8x15x7/8 BLK

- CENTER EXHAUST FANS IN THE OPENINGS AND ATTACH AS SHOWN.

- CHORD SPLITTER IS USED TO POWER FANS.

P ."ﬁ-'"'-. e ..'-.
I‘Il/ / = L:-i

|
I
3
L

1

L
L

+
-

'_"'""'F

LY 1

-y

M Tk || |
t—h“’:—":}_._:;_t:_'i':._c'
J

L

OHNLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

121

1207 (x16)
SCREW - 7/g8"

2383 (x2)
EXHAUST FAN




STEP 100 - GABLE ASSEMBLY

WADS  WINDOW ASSEMBLY - WEANEEE-

(1) 1 TME"W15 1/4%29 THE" (I6x3IBBLTAT)

Qry

PART NUMBER

DESCRIPTION

12

H100385

SCREW PFH 8x1 BLK

Ad4MO2099
(x4}

T-CLEAT

- USE PILOT HOLES IN WINDOW ASSEMELY TO ATTACH T-CLEATS.

385 (x12)
SCREW -1

122

2099 (x4)
T-CLEAT

WAOS5 (x1)

WINDOW ASSEMELY




STEP 101 - GABLE ASSEMBLY

aTy

PART NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1 1/2 BLK

12| H100385 SCREW PFH 8x1 BLK
I a 8
MNOZ  SLAT - W4L20882
(x1)  5/8"x2 /B 24 314" (16x60x629)
1) INSTALL WINDOW ASSEMBLY FIRST
- ALIGN PILOT HOLES IN HEADER WITH s o
BOTTOM CLEAT HOLES. RAFTER— ¢ o NN
-CENTER TOP OF FAN FRAME BETWEEMN : : k“*qk 1
RAFTERS. 200 (x4) = N
- USE TOP CLEAT HOLES AS A GUIDE TO SCREW - 1 1/2"
DRILL PILOT HOLES IN GABLE USING 1/8" L B
[3mm] DRILL BIT.
- ATTACH AS SHOWN
WINDOW ASSEMBLY _
FROM PREVIOUS STEP

e

55

NLY SIDE OF GREEMHOUSE SHOWM FOR DETAIL.

[

CLL L Ay

e aa

¥ —
A%

t
p

|

=
K

1
I

e
& -

123

385 (x12)
SCREW - 1"




STEP 102 - GABLE ASSEMBLY

WAO3 WINDOW ASSEMBLY - W2AD4520 WADZ WINDOW ASSEMELY - W2AD4522
(x1) 1 TME"=28 11647 11167 (36x713x1196) (x1) 1 THE"%28 116" 04T 1167 (36x713x1196)

- SLIDE WINDOW ASSEMBLIES INTO OPENINGS
UNTIL THEY CONTACT GABLE BOARDS.

WAO3 (x1)

WINDOW ASSEMBLY WAD4 (x1)

WINDOW ASSEMBLY

[l

(LI L A

Il

Lon dos T 0] A8 o T | o I
: e T — e
ONLY SIDE OF GREENHOUSE ——

SHOWN FOR DETAIL.

oA
e
£

b

GAELE BOARD

WITH THE HEADER.



QTY | PART NUMBER | DESCRIPTION
STEP 103 - GABLE ASSEMBLY 64 | H100382 SCREW PFH 8x1 3/4 BLK
/ . . =
MNOZ  WINDOW TRIM - W4L20887
{(x2) G/8"x2 3BxE65 1116 (16x60x1414)
i : : . : ]
M4 WINDOW TRIM - W4L20802
(x2) /A2 A/E"E4 304" (18x80x1390)
MO5  WINDOW TRIM - WaL20910
{x2) 5M8"x3 JE"25 3/8" (16xBExG44)
- TWO ADULTS REQUIRED FOR THIS STEP: ONE TO
NO3 (x2) MO5 (x2) HOLD WINDOW IN PLACE, ONE TO ATTACH TRIM.
WINDOW TRIM N\ WINDOW TRIM_\ - INSTALL M05 BOARDS FIRST BY ALIGNING THROUGH
_ HOLES IN BOARD WITH PILOT HOLES IN WINDOW
Jf ASSEMBLY.

, rﬁi;% : -i-—-..E.
B Y — e o
382 (x64) NO4 (x2)
SCREW -1 3/4™ WINDOW TRIM

-

- REMAINING BOARDS BUTT UP AGAINST M05 AND ARE
FLUSH ON THE QUTSIDE AS SHOWN.

- ALIGN HOLES ON N03 AND N04 WITH PILOT HOLES IN
WINDOW AND ATTACH.

- USE AN 1/8" [3mm] DRILL BIT WITH N03 AND N04 AS
GUIDES TO DRILL PILOT HOLES.

- ATTACH WITH REMAINING HARDWARE.

f;,:
:

Il

I .-ﬁ."
( "

I

T

[

= M e, 1
=SSR o,

OMLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. l! L

125



STEP 104 - GABLE ASSEMBLY

K01 PEAK TRIM - WaL20896

PART NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1 1/2 BLK

(x1) 5/8°x5 1/4"x16 9/16° (16x134x420)

S

ALIGN WITH PILOT HOLES
AND FASTEN AS SHOWN.

126




QTY | PART NUMBER | DESCRIPTION

STEP 105 - ROOF ASSEMBLY 14| H100391 SCREW PFH 8x2 BLK
rl L . — | S— i /‘\) : :
E13 RAFTER - W4L20940 . ° . ° °
— g L7 L f (x2) 15/16"x4 7/16"x45 7/16" (24x112x1154)
\ oo - /\)

W01 RAFTER - W4L21251
(x1) 115/16"x3 3/8"x72" (50x86x1829)

o L] o ©

Q03 RIDGE BOARD - W4L20939
(x1) 15/16"x4 7/16"x84 7/16" (24x112x2144)

IMPORTANT!
NOTE ALL NOTCH DIRECTIONS AND BOARD PLACEMENT FOR CORRECT ASSEMBLY.

E13 (x6)
RAFTER

Wo1 (x1)
RAFTER

Qo1 (x1)
RIDGE BOARD

Q03 (x1)
RIDGE BOARD

ATTACH RIDGE BOARDS
USING PILOT HOLES
IN RAFTERS

Qo1 (x1)
RIDGE BOARD

ENSURE ALL THROUGH HOLES
ARE CLOSER TO THE BOTTOM
OF Q01 AND Q03 FOR CORRECT
ORIENTATION.

391 (x14)
SCREW - 2"

127



QTY | PART NUMBER | DESCRIPTION
STEP 106 - ROOF ASSEMBLY 7 | H100200 SCREW PFH 8x1 12 BLK
29 | H100391 SCREW PFH 8x2 BLK

JO5 PURLIN - W4L21246
(x1) 15/16"x2 3/8"x68 3/8" (24x60x1737)

J02 PURLIN - W4L21243
(x3) 24x2 3/8"x68 3/8" (24x60x1737)

' [] =

J03  PURLIN - W4L21244
(x3) 24x2 3/8"x46 7/8" (24x60x1191)

JO6 PURLIN - W4L21247
(x1) 15/16"x2 3/8"x46 7/8" (24x60x1191)

JO7 PURLIN - W4L21248
(x1) 15/16"x2 3/8"x62 15/16" (24x60x1598)

J04  PURLIN - W4L21245
(x3) 15/16"x2 3/8"x62 15/16" (24x60x1598)

- ATTACH PURLINS USING PILOT HOLES IN RAFTERS.
- USE SHORTER SCREWS ON TOP ROW ONLY.

J02 (x1)
PURLIN
J03 (x1)
PURLIN

_J04 (x3) 20"
PURLIN [508mm] ., on

[546mm]

J03 (x1)
PURLIN

J06 (x1)
PURLIN

SCREW - 1 172" "
) () S PURLIN
PURLIN Jo3 (x1)
PURLIN

128



STEP 107 - ROOF ASSEMBLY

IMPORTANT!

BEFORE PROCEEDING:

- ENSURE UNIT IS SQUARE.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMBLY.

- MEASUREMENTS SHOULD BE HELD WITHIN +/- 1/4" [6mm].

- MEASUREMENTS OUTSIDE OF TOLERANCE WILL LEAD TO INABILITY TO ASSEMBLY THE ROOF.

;\f ' : : f/;

[15-3 5/8" [4665mm]]

\
/

LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED.

129



QTY | PART NUMBER | DESCRIPTION

STEP 108 - ROOF ASSEMBLY 42 | H101469 SCREW PWH 8x15x1 1/2 BLK

ABP01211  POLY SPLICE
(x7)

- ALIGN HOLES IN POLY SPLICES WITH PILOT HOLES IN RAFTERS.
- DO NOT OVERTIGHTEN.

T 1469 (x42)
il RO SCREW -1 1/2"

TOP OF POLY SPLICE

) L

END VIEW OF POLY SPLICE

S 1211 (x7)
= POLY SPLICE

130



STEP 109 - ROOF ASSEMBLY

- TWO ADULTS REQUIRED FOR THIS STEP.

- PURLINS REST IN NOTCHES IN GABLE AS SHOWN.
- RIDGE RESTS IN ERACKETS AS SHOWN.

RIDGE

ROOF ASSEMELY
FROM PREVIOUS STEP




TY | PART NUMEER | DESCRIPTION

STEP 110 - ROOF ASSEMBLY

Q

B H100488 BOLT WH 1/4x2 BLK

7 H100630 WASHER FLAT 8x19 BLK
7 H100853 NUT LOCK 1/4 BLK

1 H100999 BOLT WH 1/4x2 1/2 BLK

- ATTACH HARDWARE TO ALL 7 RAFTERS.

e,
B ‘gl 999 (x1)
- K. BOLT - 2 1/2"

\
6
\
WASHER - 8x19

N4 s R
® \
\ 653 (x7)
LOCK NUT - 1/4"




STEP 111 - ROOF ASSEMBLY

391 (x16) —
SCREW - 2"

ary

PART NUMBER

DESCRIPTION

16

H100381

SCREW PFH 8x2 BLK

INSERT SCREWS IN PILOT HOLES AT
THE ENDS OF ALL PURLINS AS SHOWN.




STEP 112 - ROOF ASSEMBLY

<

A4MI04510 RAFTER BRACKET

(21}

QTY | PART NUMBER | DESCRIPTION

2 H100195 BOLT WH 5/16x2 3/4 BLK
2 H100478 WASHER. FLAT 8x27 BLK
2 H100479 NUT LOCK 5/16 BLK

- HAND TIGHTEN OMNLY.

478 (x2)
WASHER - 8x2

479 (x2)
LOCK NUT - 5/16*

134

195

BOL 3|!-J'-EZ) 34"

RAFT R] BRACKET




STEP 113 - GABLE ASSEMBLY o TRt TEeaBN SFi S TR BIR

— _— — -

o - " T

o E14 RAFTER - WaL20941
(x2) 1 7163 HE Y SE" (IExBEx1427)

[ 7

D10  GABLE BOARD - W4L20936
(x2) 1 7H6"X5 1/4"X58 13/16" (36x134x1404)

FLUSH BOARDS FOR PROPER
ALIGNMENT. THEY WILL BE
ATTACHED IN NEXT STEP.

prdp
° ENSURE HOLES ALIGN
® WITH HOLES IN D10.

D10 (x2)
GABLE BOARD

E14 (x2)
RAFTER

201 (x20)

SCREW - 2 1/2"
|3/4" [18mm]

T — B

ENSURE MEASUREMENT IS
CORRECT ON BOTH D10 BOARDS.

135



QTY | PART NUMBER | DESCRIPTION
STEP 114 - GABLE ASSEMBLY 2 | H100195 BOLT WH 5/16x2 3/4 BLK
2 H100379 TNUT-5/16" BLK
2 H100471 LAG SCREW WH 5/16x1 1/2 BLK
/’ / 2 H100478 WASHER FLAT Bx27 BLK
: g : 2 H100479 NUT LOCK 5/16 BLK
Ak U‘q s 2 | H100503 BOLT WH 5/16x3 1/2 BLK
/ - : i
MEEHC;E}IJE;'E“-'NDGE CLIP Mr&ﬂliﬁﬂﬂﬁ GABLE BRACKET
i X
= INSERT T-NUTS FIRST.
-ATTACH GABLES WITH GABLE BRACKET AS SHOWN.
-NOTE CORRECGT ORIENTATION OF RIDGE CLIP. 2085 (x1)
RIDGE CLIP
379 (x2) 479 (x2)
TNUT-5/186 LOCK NUT - 516"
478 (x2)
WASHER - 8x27
2086 (x1) i el
; )

¥

GAELE ERACKET ‘__,-~.-‘_'_”_ e
471 (x2)
LAG SCREW - 1 1/2"

195 (x2)
BOLT-2 3/4"

503 (x2)
BOLT - 3 1/2”

136



QTY | PART NUMBER

DESCRIPTION

T-NUT 5/16 BLK

STEP 115 - ROOF ASSEMBLY 5| H100379
4 H100391

SCREW PFH 8x2 BLK

L o o oo °

Q06 RIDGE BOARD - W4L20946
(x1) 15/16"x4 7/16"x86 5/8" (24x112x2200)

Y‘ 1 ‘x TI L . | I—

E23 RAFTER - W4L21272 E25 RAFTER - W4L21274
(x1) 1 7/16"x3 3/8"x21 15/16" (36x86x557) (x1) 17/16"x3 3/8"x46 5/8" (36x86x1185)

IMPORTANT!
NOTE ALL NOTCH DIRECTIONS AND BOARD PLACEMENT FOR CORRECT ASSEMBLY.

- INSERT T-NUTS FIRST.

E25 (x1)
RAFTER

E23 (x1)

ATTACH RIDGE BOARD
RAFTER

USING PILOT HOLES
IN RAFTERS

391 (xd4)
SCREW - 2"

Qo6 (x1)
RIDGE BOARD

137




QTY | PART NUMBER | DESCRIPTION
STEP 116 - ROOF ASSEMBLY 2 | H101008 SCREW CONFIRMAT 7x3 BLK

2 | H101009 SCREW CONFIRMAT 7x3 1/2 BLK

2 | H101030 SCREW CONFIRMAT 7x2 BLK

rl S 1 J }
o o E [T o )
[ = @

E24 RAFTER -W4L21273
(x1) 17/16"x3 3/8"x61 5/16" (36x86x1558)

- ALIGN THROUGH HOLES IN E24 WITH PILOT HOLES IN RAFTERS AND ATTACH AS SHOWN.

1008 (x2)
CONFIRMAT SCREW - 3"

RAFTER

1009 (x2)
CONFIRMAT SCREW - 3 1/2"

1030 (x2)
CONFIRMAT SCREW - 2"

138



QTY | PART NUMBER | DESCRIPTION
STEP 117 - ROOF ASSEMBLY 2 | H100200 SCREW PFH 8x1 12 BLK
8 [Hi00391 SCREW PFH 8x2 BLK
‘-&;\_ : . :| B H100483 SCREW PFH 8x2 1/4 BLK

J16  PURLIN - WaL21267
(x1) 1516°x2 3/8"x68 38" (24x60x1737)

‘{h\\.\' .' L L] |
J17 PURLIN - W4L21268
(x1)  15/116%2 38 %53 1/8" (24x60x1350)
AN . ]
J18  PURLIN - WaL21268
(x1)  15ME"%2 WBXIT 15167 (24x604964)
- ATTACH PURLINS USING 483 (x6)
PILOT HOLES IN RAFTERS. oA )
J18 (x1)
PURLIN

“ - 200 (x1

T (x1) =
PURLIN :
™

J16 (x1)
PURLIN

112"

(x1)
SCREW - 1 1/2"

139



QaTyY | PART NUMBER | DESCRIPTION
STEP 118 - ROOF ASSEMBLY 3 | H101469 SCREW PWH 8x15x1 1/2 BLK
- ) ) e 7 ‘ —
ABPO1400 POLY SPLICE AGPO1401  POLY SPLICE
{x1) (x1)

- ALIGN HOLES IN POLY SPLICES WITH PILOT HOLES IN RAFTERS.
- DO NOT OVERTIGHTEN.

1469 (x4)
o SCREW -1 1/2"

TOP OF POLY SPLICE

] L

END VIEW OF POLY SPLICE

DO NOT INSERT SCREWS
IN BEOTTOM HOLES.

(x1)
POLY SPLICE

1401 (x1)
POLY SPLICE

140



QTY | PART NUMBER | DESCRIPTION
STEP 119 - ROOF ASSEMBLY 2 | H100391 SCREW PFH 8x2 BLK
Q05 RIDGE BOARD - W4L20945 Q04 RIDGE BOARD - W4L20944
(x1) 15/16"x4 7/16"x71 5/8" (24x112x1820) (x1) 15/16"x4 7/16"x27 1/4" (24x112x692)
. L e \ T Ly
\ ° < \ \
E16 RAFTER - W4L21253 E19 RAFTER - W4L21256
(x1) 1 7/16"x3 3/8"x46 5/8" (36x86x1185) (x1) 17/16"x3 3/8"x21 15/16" (36x86x557)
IMPORTANT!

NOTE ALL NOTCH DIRECTIONS AND BOARD PLACEMENT FOR CORRECT ASSEMBLY.

391 (x4)
SCREW - 2"

E19 (x1)

x1) <>
X o] E16 (x1)

RIDGE BOARD
ATTACH RIDGE BOARD RAFTER
USING PILOT HOLES
IN RAFTERS

Q04 (x1)
RIDGE BOARD

141



STEP 120 - ROOF ASSEMBLY

) o ; o
oo o

QTY | PART NUMBER | DESCRIPTION

2 H101008 SCREW CONFIRMAT 7x3 BLK

2 H101009 SCREW CONFIRMAT 7x3 1/2 BLK

2 H101030 SCREW CONFIRMAT 7x2 BLK
L]

L~

E20 RAFTER - W4L21257

(x1) 17/16"x3 3/8"x61 5/16" (36x86x1558)

- ALIGN THROUGH HOLES IN E20 WITH PILOT HOLES IN RAFTERS AND ATTACH AS SHOWN.

1008 (x2)

1009 (x2)

1030 (x2)
CONFIRMAT SCREW - 2"

142

CONFIRMAT SCREW - 3"

CONFIRMAT SCREW - 3 1/2"



QTY | PART NUMBER | DESCRIPTION
STEP 121 - ROOF ASSEMBLY 2 | H100200 SCREW PFH 8x1 12 BLK
8 | H100391 SCREW PFH 8x2 BLK
- 6 | 1100483 SCREW PFH 8x2 1/4 BLK
) J10 PURL”-\l -W4L21260
(x1) 15/16"x2 3/8"x68 3/8" (24x60x1737)
| : 7
J11  PURLIN - W4L21262
(x1) 15/16"x2 3/8"x53 1/8" (24x60x1350)
§ 7
J12 PURLIN - W4L21263
(x1) 15/16"x2 3/8"x37 15/16" (24x60x964)
- ATTACH PURLINS USING
PILOT HOLES IN RAFTERS.
483 (x6)
SCREW - 2 1/4"
391 (x8)
SCREW - 2"

J12 (x1)
PURLIN

200 (x1)
SCREW -1 1/2"

J11 (x1)
PURLIN

J10 (x1) ::Tt

PURLIN

200 (x1)
SCREW -1 1/2"

143



QTY | PART NUMBER | DESCRIPTION
STEP 122 - ROOF ASSEMBLY 4 | H101469 SCREW PWH 8x15x1 1/2 BLK
AGP01222 POLY SPLICE AB6P01223 POLY SPLICE

(x1) (x1)

- ALIGN HOLES IN POLY SPLICES WITH PILOT HOLES IN RAFTERS.
- DO NOT OVERTIGHTEN.

1469 (x4)
SCREW -1 1/2"

TOP OF POLY SPLICE

END VIEW OF POLY SPLICE

DO NOT INSERT SCREWS
IN BOTTOM HOLES.

1222 (x1)
POLY SPLICE

1223 (x1)
POLY SPLICE

144



STEP 123 - ROOF ASSEMBLY

@]
0]

I Q07 RIDGE BOARD - W4L21241
(x1) 15/16"x4 7/16"x12 5/16" (24x112x312)

- INSERT T-NUTS FIRST.
- HAND TIGHTEN ONLY.

QTY | PART NUMBER | DESCRIPTION
1| H100198 WASHER LOCK EXT 8x19
1| H100378 BOLT WH 5/16x1 3/4 BLK
1| H100379 T-NUT 5/16 BLK
378 (x1)
BOLT - 1 3/4"
198 (x1)

WASHER - 8x19

Qo7 (x1)

379 (x1)
T-NUT - 5/16"

145



PART NUMBER | DESCRIPTION
H100198 WASHER LOCK EXT 8x19
H100378 BOLT WH 5/16x1 3/4 BLK

STEP 124 - ROOF ASSEMBLY

BNE

- ATTACH ROOF ASSEMBELIES AS SHOWN.
- HAND TIGHTEN ONLY.

ASSEMBLY
FROM STEP 123

ASSEMBLY
FROM STEP 118

s ,
WASHER - 8x19 “1

146



PART NUMBER

DESCRIPTION

STEP 125 - ROOF ASSEMBLY

H100185

BOLT WH 5/16x2 3/4 BLK

H100198

WASHER LOCK EXT 8x19

rafrafral gy

H100379

THUT-5M6" BLK

o

ﬁ

E27 ACCESSORY TRUSS - W4L21293
{x1) 1 TAE"3 W8 %61 1/8" (36x8E6x1552)

- INSERT T-NUTS FIRST.
- HAND TIGHTEN OMLY.

E27 (x1)
ACCESSORY TRUSS

198 (x2)
WASHER - Bx19

BOLT2 /4

147

%':IBU[I{EJ'I 6"




QTY | PART NUMBER | DESCRIPTION

STEP 126 - ROOF ASSEMBLY 2__|Hioo19s BOLT WH 5/16x2 3/4 BLK
2| H100478 WASHER FLAT 8x27 BLK

f 2| H100479 NUT LOCK 5/16 BLK
A4AMO4508  VALLEY BRACKET
(1)
- HAND TIGHTEN ONLY. 195 (x2
BOLT-2 314"

4509 (x1)
VALLEY BRACKET

WASHER - 8x27

479 (x2)
LOCK NUT - 5/16

148




STEP 127 - ROOF ASSEMBLY e T R
004 WASHER FLAT 8x2
00479 NUT LOCK




STEP 128 - ROOF ASSEMBLY

QTy

PART NUMBER

DESCRIPTION

12

H100391

SCREW PFH 8x2 BLK

= ALIGN THROUGH HOLES IN PURLINS WITH PILOT HOLES IN RAFTERS AND INSERT SCREWS.

391 (x12)
SCREW - 2"

150




QTY | PART NUMBER | DESCRIPTION

STEP 129 - ROOF ASSEMBLY 2 H100198 WASHER LOCK EXT Bx19
2 H100379 TMUT-5/16" BLK
2 H100974 BOLT WH 5/16x5 3/4 BLK

- TWO ADULTS REQUIRED FOR THIS STEP.
- LIFT UP ROOF ASSEMELY AND SLIDE INTO PLACE AS SHOWN.

SLIDE ASSEMBLY
END INTO BRACKET.

ROOF ASSEMBLY
FROM PREVIOUS STEP

379 (x2)
TNUT-5/16"

198 (x2)
WASHER - 8x19

974 (x2)
BOLT -5 3/4"

151

NOTCHES IN RAFTERS
REST ON POSTS.




STEP 130 - ROOF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

2 H100405 WASHER LOCK EXT 6x15

2 H100456 LAG SCREW WH 1/4x2 1/2 BLK
2 H100777 SCREW PFH 10x3 1/2 BLK

;ETR(}E‘\Z'J =312

405 (x2)
WASHER - 6x15

456 (x2
LAG SCREW - 2 1/2"

ATTACH AS SHOWN.

ALIGN PILOT HOLES AND

T —
A
o
i o
A e
!
4 &
A r
iy A
i y/




QTY | PART NUMEER | DESCRIPTION

STEP 131 - ROOF ASSEMBLY 4__[H100391 SCREW PFH 8x2 BLK

- INSERT SCREWS INTO BRACKET AS SHOWN TO SECURE ROOF PANEL.
- HAND TIGHTEN ONLY.

- -
1
- -

=
i
L

- an

153



STEP 132 - ROOF ASSEMBLY

MMHEElﬂiﬁw CORNER RAFTER BRACKET
(=2)

PART NUMBER

DESCRIPTION

H100416

BOLT WH 5/16x3 BLK

-
4513 (x2 i o i
CDR‘:E RAFTE @ 5
BRACKET F
9 i
@ ﬁ 416 (x4)
BOLT - 3"

|
|
‘L‘

sl

154

EF e ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.
-

- )
M e
bl OO
B ety ol
| !'...- Athl
e
- Lo i .= .:-',‘_-',al
]
1 L]
= W
L]




STEP 133 - ROOF ASSEMBLY

- INSERT SCREWS AFTER OTHER HARDWARE.

XAV

™

Q PART NUMBER | DESCRIPTION

4 H100385 SCREW PFH 8x1 BLK

2 H100457 BOLT WH 5/16x2 BLK

Z H100478 WASHER FLAT 8x27 BLK

2 H100479 NUT LOCK 5/16 BLK
457 (x2) WASHER - 8x27
BOLT - 2"

479 (x2)

LOCK NUT - 5/16"

385 (x4)
SCREW -1"

D

%ﬁﬁ

T3
|

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

155

lllllllll

| 0

------




STEP 134 - ROOF ASSEMBLY

QTY | PART NUMBER

DESCRIPTION

6 H100391

SCREW PFH 8x2 BLK

Tl L ]
o

- —

E13 RAFTER - W4L20940
(x1) 17/16"x3 3/8"x72" (36x86x1829)

TI J S— . L1 L . ’,‘/

E15 RAFTER - W4L21252
(x1) 17/16"x3 3/8"x66 1/2" (36x86x1690)

N — s T\

a

L]

E17 RAFTER - W4L21254
(x1) 17/16"x3 3/8"x39" (36x86x991)

IMPORTANT!

Q02 RIDGE BOARD - W4L21463
(x1) 15/16"x4 7/16"x71 15/16" (24x112x1827)

NOTE ALL NOTCH DIRECTIONS AND BOARD PLACEMENT FOR CORRECT ASSEMBLY.

_.._______.-———————-_.________\_

391 (x6)
SCREW - 2"

ATTACH RIDGE BOARD
USING PILOT HOLES
IN RAFTERS

Q02 (x1)
RIDGE BOARD

156

E13 (x1)
RAFTER

E15 (x1)

E17 (x1)




QTY | PART NUMBER | DESCRIPTION

STEP 135 - ROOF ASSEMBLY

1 H101008 SCREW CONFIRMAT 7x3 BLK
2 H101009 SCREW CONFIRMAT 7x3 1/2 BLK
\oY - o o o © ’%

[
E18 RAFTER -W4L21255
(x1) 17/16"x3 3/8"x62 7/8" (36x86x1597)

- ALIGN THROUGH HOLES IN E18 WITH PILOT HOLES IN RAFTERS AND ATTACH AS SHOWN.

E18 (x1 | 7] . 7
RAF(TxEl)a ,i'___ Y4
/ 7/

1008 (x1)
CONFIRMAT SCREW - 3"

1009 (x2)
CONFIRMAT SCREW - 3 1/2"

157



QTY | PART NUMBER | DESCRIPTION
STEP 136 - ROOF ASSEMBLY 3 | H100200 SCREW PFH 8x1 1/2 BLK
6 | H100201 SCREW PFH 8x2 1/2 BLK
]:| . P :|
S 19 | H100391 SCREW PFH 8x2 BLK
(x1) 15/16"x2 3/8"x88 11/16" (24x60x2252)
: : N
JO1 PURLIN - W4L21242
(x1) 15/16"x2 3/8"x86 9/16" (24x60x2199)
\\‘ J0og PURLlN -\W4L21258
(x1) 15/16"x2 3/8"x71 5/16" (24x60x1812)
- "J09  PURLIN - W4L21259
(x1) 15/16"x2 3/8"x56 1/8" (24x60x1426)
- ATTACH PURLINS USING
PILOT HOLES IN RAFTERS. 201 (x6)

391 (x19)
SCREW - 2"

\
PURLIN
JO8 (x1)
PU R
N

Jo1 (x1)
PURLIN

J22 (x1) SCREW-11/2" /™~
PURLIN ™ 200 (x1)
SCREW -1 1/2" 391
SCREW - 2"

200

SCREW -1 1/2"

SCREW -2 1/2"

NOTE NOTCH
ORIENTATION.

SCREW -1 1/2"

200 (x1)

158




QTY [ PART NUMBER | DESCRIPTION

STEP 137 - ROOF ASSEMBLY 13| H101469 SCREW PWH 8x15x1 172 BLK

A6P01211  POLY SPLICE
(x1)

AB6P01219 POLY SPLICE
(x1)

/ .

AB6P01220 POLY SPLICE
(x1)

- ALIGN HOLES IN POLY SPLICES WITH PILOT HOLES IN RAFTERS.
- DO NOT OVERTIGHTEN.

1469 (x13)
SCREW -1 1/2"

TOP OF POLY SPLICE

END VIEW OF POLY SPLICE

DO NOT INSERT SCREWS
IN BOTTOM HOLES.

1211 (x1)
POLY SPLICE

1219 (x1)
POLY SPLICE

1220 (x1)
POLY SPLICE

159



QTY | PART NUMBER | DESCRIPTION
STEP 138 - ROOF ASSEMBLY 1| H100195 BOLT WH 5/16x2 3/4 BLK
3 H100198 WASHER LOCK EXT 8x19
- TWO ADULTS REQUIRED FOR THIS STEP. 3 H100378 BOLT WH 5/16x1 3/4 BLK
- INSERT T-NUTS FIRST. 3 | H100379 T-NUT 5/16 BLK
- LIFT UP ROOF ASSEMBLY AND SLIDE INTO PLACE AS SHOWN. 1 H100478 WASHER FLAT 8x27 BLK
'ﬁlﬂ%‘ J:EEUGH HOLES IN RIDGE BOARDS AND INSERT - 1100479 NUT LOCK 516 BLK

ENSURE NOTCH IN RAFTER IS
SEATED ON POST AS SHOWN.

198 (x3)
WASHER - 8x19

378 (x3)

379 (x3 i
T-NUT ] 5ME" BOLT -1 3/4
195 (x1)
BOLT-2 3/4"
479 (x1) ;
LOCK NUT - 5/16
478 (x1)

WASHER - Bx27

=)

il

— | Y ||

\W
Il

H|||

- s"

LA

..--;l




STEP 139 - ROOF ASSEMBLY

H100479 NUT LOCK 5/16 BLK

H100503 BOLT WH 5/16x3 1/2 BLK

QTY | PART NUMBER | DESCRIPTION
1
1
1

H100770 WASHER FLAT 5/16 BLK

-INSTALL HARDWARE INTO VALLEY BRACKET AS SHOWN.

503 (x1)
BOLT - 3 1/2"

770 (x1)
WASHER - 5/16

479 (x1)
LOCK NUT - 5/16

VALLEY
BRACKET

161



QTY | PART NUMBER | DESCRIPTION
STEP 140 - ROOF ASSEMBLY 2 | H100385 SCREW PFH 8x1 BLK
1 H100457 BOLT WH 5/16x2 BLK
- INSERT SCREWS AFTER OTHER HARDWARE. ] ::ggﬂg ‘:"Sft‘éﬁ;;{fﬁﬁ BLK
: F CLAMPS A NDED FOR T p
THE USE OF CLA :5 3&51 RECOMMENDED FOR THIS STE - e R
,_uc‘,,’{ ,},,_.T 14" 1 H100630 WASHER FLAT 8x19 BLK
1 H100653 NUT LOCK 1/4 BLK
630 (x1)
WASHER - 8x19 479 (x1)
_. LOCK NUT - 5/16"

488 (x1) 478 (x4
OLT - 2" 'WASIHE]R - 827

457 (x1)
BOLT - 2"
/ { / / ," g 385 (x2)
/ — - = . SCREW - 1"
.l"; )
!
| I -
L] L]
o M H - D OO a A || LA
i . :. L B e B e e

OMLY FRONT OF GREEMHOUSE SHOWN FOR DETAIL.

162



QTY | PART NUMEER | DESCRIPTION

STEP 141 - ROOF ASSEMBLY 3 | H100198 WASHER LOCK EXT 8x19
3 | H100479 NUT LOCK 5/16 BLK
3 | H100503 BOLT WH 5/16x3 1/2 BLK
. INSTALL THROUGH HARDWARE AS SHOWN. S TR T T

198 (x3

770 (x3 ASHER - 8x10

WASHER - 5/16

479 (x3)
LOCK NUT - 5/16" 503 (;:3]
BOLT -3 1/2"

g7/

7777778

o —— ]

(5

OMLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.
163



QTY | PART NUMBER | DESCRIPTION

STEP 142 - ROOF ASSEMBLY 8 | H100391 SCREW PFH Bx2 BLK

- ALIGN THROUGH HOLES IN PURLINS WITH PILOT HOLES IN RAFTERS AND INSERT SCREWS.

391 (x8)
SCREW - 2"




QTY | PART NUMBER | DESCRIPTION
STEP 143 - ROOF ASSEMBLY 6 | H100391 SCREW PFH 8x2 BLK
|- — | S —r N | S
Tl ‘ - /\_> [ L—:?
E13 RAFTER - W4L20940 E22 RAFTER-W4L21271
(x1) 1 7/16"x3 3/8"x72" (36x86x1829) (x1) 1 7/16"x3 3/8"x39" (36x86x991)
'\O I_I u o I__I l7 - - - -‘
E26 RAFTER -W4L21275 Q14 RlDGE BOARD - W4L214 b h
(x1) 17/16"x3 3/8"x66 1/2" (36x86x1690) (x1) 15/16"x4 7/16"x70 1/2" (24x112x1791)
IMPORTANT!

NOTE ALL NOTCH DIRECTIONS AND BOARD PLACEMENT FOR CORRECT ASSEMBLY.

E13 (x1)
RAFTER

E26 (x1) \
RAFTER \‘

391 (x6)
SCREW - 2"

E22 (x1)

| TER _ /
1\
[

r—

ATTACH RIDGE BOARD
USING PILOT HOLES
IN RAFTERS

Q14 (x1)
RIDGE BOARD

165



QTY | PART NUMBER | DESCRIPTION
H101008 SCREW CONFIRMAT 7x3 BLK
H101009 SCREW CONFIRMAT 7x3 1/2 BLK

4 L | 1—7
o e O )
- > e /

E21 RAFTER - W4LZ1270
(x1) 1 7M16°x3 WB"%62 718" (I6xB6x1597)

STEP 144 - ROOF ASSEMBLY

[0 =N

= ALIGN THROUGH HOLES IN E21 WITH PILOT HOLES IN RAFTERS AND ATTACH AS SHOWN.

 \ E21 (x1)
"y, RAFTER

1008 (x1)
CONFIRMAT SCREW - 3"

FLUS

1009 (x2)
CONFIRMAT SCREW - 3 1/2"

166



SCREW PFH 8x1 1/2 BLK
H100201 SCREW PFH 8x2 1/2 BLK
9 | H100391 SCREW PFH 8x2 BLK

STEP 145 - ROOF ASSEMBLY 5 THiooz00  TSCREWPFHS

[HE

= || w

122 PURLIN - WAL21641
(x1) 15/16"x2 3/8"x88 11/16" (24x60x2252)

J13  PURLIN - W4L21264
(x1) 15/16"x2 3/8"x86 9/16" (24x60x2199)

J14  PURLIN - W4L21265
(x1) 15/16"x2 3/8"x71 5/16" (24x60x1812)

J15 PURLIN - W4L21266
(x1) 15/16"x2 3/8"x56 1/8" (24x60x1426)

- ATTACH PURLINS USING
PILOT HOLES IN RAFTERS. 201 (x6)

SCREW -2 1/2"

391 (x19)
SCREW - 2"

NOTE NOTCH

J15 (x1)
PURLIN

200 (x1)

J14 (x1)
SCREW - 1 1/2"

— PURLIN
J13 (x1)

PURLIN
200 (x1) :

SCREW - 1 1/2" V’ 122 (1)
200 (x1) PURLIN
SCREW - 1 1/2"
391
SCREW - 2"
200

SCREW -1 1/2"

167



STEP 146 - ROOF ASSEMBLY QTY | PART NUMBER | DESCRIPTION

13 H101469 SCREW PWH 8x15x1 1/2 BLK

ABP01211  POLY SPLICE
(x1)

AG6P01398 POLY SPLICE
(x1)

N

A6P01399 POLY SPLICE

- ALIGN HOLES IN POLY SPLICES WITH PILOT HOLES IN RAFTERS.
- DO NOT OVERTIGHTEN.

/—\ 1469 (x13)

I SCREW -1 12"

' END VIEW OF POLY SPLICE

DO NOT INSERT SCREWS
IN BOTTOM HOLES.

168



QTY | PART NUMBER | DESCRIPTION
STEP 147 - ROOF ASSEMBLY T |H100195 BOLT WH 5/16x2 3/4 BLK

3 | H100198 WASHER LOCK EXT 8x19
:f,ﬁgﬁ“‘%’ %hLﬁg%%%‘?Fu FARTHS O 3| H100378 BOLT WH 5/16x1 3/4 BLK
- LIFT UP ROOF ASSEMBLY AND SLIDE INTO PLACE AS SHOWN. 3 | H100379 T-NUT 5/16 BLK
-:I;E[;\IJEEEUEH HOLES IN RIDGE BOARDS AND INSERT 1 H100478 WASHER FLAT 8x27 BLK
_IT IS RECOMMENDED TO PLACE CLAMPS TO PREVENT 11 H100479 NUT LOCK 5/16 BLK

SAGGING UNTIL ROOF IS SECURE.
— ENSURE NOTCH IN RAFTER IS
EATED ON P TA H M.
WASHER - 8x19 = o : e bl
378 (x3)
BOLT - 1 3/4"
379 (x3)
T-NUT - 5/16"
. - oy
195 (x1) o iV Y
BOLT-2 3/4" = L— .M
I . _ 479 (x1)
= ; LOCK NUT - 5/16"

ey s .:::3.::
- 478 (x1)
WASHER - 8x27

169




QTY | PART NUMBER | DESCRIPTION
STEP 148 - ROOF ASSEMBLY 1 [Hi00479 NUT LOCK 5/16 BLK

1 H100503 BOLT WH 5/16x3 1/2 BLK

1 H100770 WASHER FLAT 516 BLK

= INSTALL HARDWARE INTO VALLEY BRACKET AS SHOWN.

TTRé:l%R - 516
479 (x1)

LOCK NUT - 5/16"

503 (x1)
BOLT - 3 1/2

170



STEP 149 - ROOF ASSEMBLY

- INSERT SCREWS AFTER OTHER HARDWARE.

- THE USE OF CLAMPS ARE RECOMMENDED FOR THIS STEP

479 (x1)
LOCK NUT - 5/16"

478 (x1)

=] WASHER - 8x27
7 /’

i

SCREW - 1

i 457 (x1)
BOLT - 2"

653 (x1)

QTY | PART NUMBER | DESCRIPTION
2 | H100385 SCREW PFH 8x1 BLK
1 H100457 BOLT WH 5/M6x2 BLK
1 H100478 WASHER FLAT 8x27 BLK
1 | H100479 NUT LOCK 5/16 BLK.
1 H100488 BOLT WH 1/4x2 BLK
1 | H100630 WASHER FLAT 8x19 BLK
1 H100653 NUT LOCK 1/4 BLK
488 (x1)

BOLT -2

630 (x1)
WASHER - 8x19

LOCK NUT - 1/4

/

............
.......................................

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

171



QTY | PART NUMBER | DESCRIPTION
STEP 150 - ROOF ASSEMBLY 3 | H100198 WASHER LOCK EXT 8x19
3 H100479 NUT LOCK 5/16 BLK
INSTALL THROUGH HARDWARE AS SHOWN 2 Lo DR L VH SUBI0 He BLK
- TIGHTEN ALL HARDWARE. = 3 H100770 WASHER FLAT 5/16 BLK

198 (x3)
WASHER - 8x19

770 (x3

AéH R -5/16
503 (x3)
BOLT - 3 1/2"

479 (x3)
LOCK NUT - 5/16"

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

172



QTY | PART NUMBER | DESCRIPTION

STEP 151 - ROOF ASSEMBLY 8 | H100391 SCREW PFH 8x2 BLK

- ALIGN THROUGH HOLES IN PURLINS WITH PILOT HOLES IN RAFTERS AND INSERT SCREWS.

391 (x8) e B
SCREW - 2"
A
'//
A
74
\ //r
\ /fr P
"._ ; / -'-.I __//r'
//‘n. \ i ol S
2 NS
./
//
x’_// &
/// __\__\_____———_
i //}_"' —_—
A
r g

173



QTY | PART NUMBER | DESCRIPTION

STEP 152 - ROOF ASSEMBLY 2| H100391 SCREW PFH 8x2 BLK

= @ :
o < .

Q15 RIDGE BOARD - W4L21465 W02 RAFTER - W4L21276
(x1) 15/16"x4 7/16"x31 7/16" (24x112x798) (x1)  115/16"x3 3/8"x16" (50x86x407)

- NOTE NOTCHES FOR CORRECT ORIENTATION.

ENSURE THROUGH HOLES
ARE CLOSER TO BOTTOM

FOR CORRECT ORIENTATION.
Q15 (x1)
391 (x2) RIDGE BOARD
SCREW - 2"

ATTACH RIDGE BOARD
USING PILOT HOLES
IN RAFTERS

174



QTY | PART NUMBER | DESCRIPTION
STEP 153 - ROOF ASSEMBLY 2 | H100198 WASHER LOCK EXT 8x19
4 | H100200 SCREW PFH 8x1 1/2 BLK
S ALIGN THEGUSH HOLES iR RIDGE BOARDAND S L HI0dTe DOLT WH Bltox! 4 eak
N 2 | H100379 T-NUT 5/16 BLK
- INSTALL SCREWS AFTER OTHER HARDWARE.
378 (x2)
ASSEMBLY FROM S BOLT -1 3/4"
PREVIOUS STEP \ S e iy

379 (x2)
T-NUT - 5/16"

198 (x2



STEP 154 - ROOF ASSEMBLY

o Q

O 0

A4MODEST METAL CLEAT
(x2)

= ALIGN HOLES IN METAL CLEAT WITH PILOT HOLES IN
RAFTER AND INSERT SCREWS.

- ENSURE RAFTER IS RESTING ON RIDGE BOARDS,
THEN INSERT SCREWS INTO METAL CLEAT AND INTO
RIDGE BOARDS.

- ENSURE CORRECT PLACEMENT OF SCREWS IN
PURLIN.

0997 (x2)
METAL CLEAT

Q PART NUMBER | DESCRIPTION

1 H100200 SCREW PFH 8x1 1/2 BLK
8 H100385 SCREW PFH 8x1 BLK

1 H100381 SCREW PFH 8x2 BLK

SCREW - 2"

SCREW - 1"

(x1) -
SCREW -1 1/2" =




STEP 155 - GABLE ASSEMBLY

:
i

J

.ﬁ.ﬁl;‘xﬂzﬂ}ﬂﬁﬁ " POLY CHANNEL

ABPD1403  POLY CHAMMEL
(2}

AGPO0EG90 DUST SEAL TAPE

A.E-I:-:HJI"I}‘WE POLY SHEET
X

TO APPLY DUST SEAL TAPE AND POLY CHAMNNEL:
-CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE I5 SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.
- ATTACH 1403 POLY CHANNEL TO SIDES.

1402 (x1)
POLY SHEET

0895 (x2)
POLY CHANNEL

1403 (x2)

/_F'DL CHANNEL

0630 (x2)
DUST SEAL TAPE

177



QTY | PART NUMBER | DESCRIPTION
STEP 156 - GABLE ASSEMBLY 2 | H101109 SCREW PFH 8x3-1/2 BLK
F11 WINDOW FRAME - W4L21286 : F13 WINDOW FRAME - W4L21288
(x1) 1 7/16"x2 3/8"x20 15/16" (36x60x532) (x1) 1 7/16"x2 3/8"x10 9/16" (36x60x268)
F12 WINDOW FRAME - W4L21287 _
(x1) 17/16'2 3/8'x20 15/16" (36x60x532) (1) 1 T1E%2 31610 16" (B0x60K268)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

- BEFORE INSTALLATION REMOVE LINER FROM THE
PREVIOUSLY INSTALLED POLY CHANNELS.

- FIRMLY PUSH BOARDS ON ENSURING THE WINDOW
ASSEMBLY SLIDES ALL THE WAY INTO THE GROOVES.

F11 (x1)

WINDOW FRAME

F14 (x1)
WINDOW FRAME

NOTE PILOT HOLES FOR CORRECT
UV PROTECTION SIDE ORIENTATION OF BOARDS.

WINDOW ASSEMBLY

1109 (x4)
SCREW - 3 1/2"

ﬁf\

T “ \F12 (x1)

- WINDOW FRAME

F13 (x1)

NO PILOT HOLES
WINDOW FRAME ON THIS SIDE.

178



STEP 157 - GABLE ASSEMBLY

A

ary

PART NUMBER

DESCRIPTION

16

H100385

SCREW PFH 8x1 BLK

7

AAMOZ059  T-CLEAT

(xd)

= USE PILOT HOLES IN WINDOW ASSEMELY TO ATTACH T-CLEATS.

385 (x16)
SCREW - 1"

179

EaT

WINDOW ASSEMBLY
ff“' FROM PREVIOUS STEP




STEP 158 . GABLE ASSEMBLY QTY | PART NUMEER | DESCRIPTION

8 H100385 SCREW PFH 8x1 BLK,

= ALIGN PILOT HOLES IN HEADER WITH
BOTTOM CLEAT HOLES.

- CENTER TOP OF FAN FRAME BETWEEN
RAFTERS.

- USE TOP CLEAT HOLES AS A GUIDE TO

DRILL PILOT HOLES IN GABLE USING 1/8"
[3mm] DRILL BIT.

= ATTACH AS SHOWN

RAFTER
WINDOW ASSEMBLY

/" FROM PREVIOUS STEP

SCREW - 1°

.""'"--.-"""_"-
ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

il

180




STEP 159 - GABLE ASSEMBLY & THi00200 | SGREW PrH B TZBIR

K01 PEAK TRIM - W4L20896
(x1)  5/8"5 1/4%18 OME" [1Bx134x420)

® O -
K01 (x1) ® @ ¢ © @
PEAK TRIM
‘—._._‘

181

200 (x4
SCR \I'} =1 12"

L




STEP 160 - GABLE ASSEMBLY

I

~
WADE  WINDOW ASSEMBLY - W2A04530 WADT  WINDOW ASSEMBLY - W2ARMSE3
(x1) 1 7619 916" 32 5167 (36x496x821) (%1) 1 THE"X19 B16"%32 516" (I6x496x821)

- SLIDE WINDOW ASSEMBLIES INTO OPENINGS
UNTIL THEY CONTACT GABLE BOARDS.

WADE (x1)
WINDOW ASSEMBLY

. WAOD7 (x1)
> WINDOW ASSEMBLY

-----
'''''''

L]

Ll PP |

8| LY =T

IL: :'ﬁ*’ S| I fr e f(‘ n;r
OMLY SIDE OF GREENHOUSE = :!_I ’
SHOWN FOR DETAIL. g il

GAEBLE EOARD
WINDOWS WILL BE FLUSH

WITH THE HEADER.



STEP 161 - GABLE ASSEMBLY

L [ ]

e,

QTY | PART NUMBER | DESCRIPTION
40 | H100382 SCREW PFH 8x1 3/4 BLK

L ] a

NOE  WINDOW TRIM - W4L21290

(x2) 5/8"%2 3/8"x40 116" (16x60x1018)

__.r\.'
@ - w e
o
e
’
o @ L & L]

NOS  WINDOW TRIM - W4L21291
{x2) 5/8"xZ 3B"x17 916" [16xE0x44E)

[ L]

N10 WINDOW TRIM - W4L21292
(x2) 5/8"x2 JB"x33 1/2° (16x60x851)

mﬁ E&v Tmm_\

Hﬂﬁéﬁ%&tTRﬂi‘\

| ——
N10 (x2)

WINDOW TRIM 382 (x40)

SCREW -1 34"

ONLY FRONT OF GREENHOUSE SHOWN FOR DETHIL : -~

- TWO ADULTS REQUIRED FOR THIS STEP: ONE TO
HOLD WINDOW IN PLACE, ONE TO ATTACH TRIM.

- INSTALL N0O9 BOARDS FIRST BY ALIGNING THROUGH
HOLES IN BOARD WITH PILOT HOLES IN WINDOW
ASSEMBLY.

- REMAINING BEOARDS BEUTT UP AGAINST NO9 AND ARE
FLUSH ON THE OUTSIDE AS SHOWN.

- ALIGN HOLES ON ND8 AND N10 WITH PILOT HOLES IN
WINDOW AND ATTACH.

- USE AN 1/8" [3mm] DRILL BIT WITH N08 AND N10 AS
GUIDES TO DRILL PILOT HOLES.

- ATTACH WITH REMAINING HARDWARE.




- QTY | PART NUMBER | DESCRIPTION
STEP 162 ROOF ASSEMBLY 12 [ H100195 BOLT WH 5/16x2 3/4 BLK
12 | H100188 WASHER LOCK EXT 8x19
12 | H100379 TNUT-5/16" BLK

K

\“ﬁ

E27 ACCESSORY TRUSS - wW4L21293
(x6) 1 TI16"%3 B 61 18" (I6xB6x1552)

INSERT T-NUTS FIRST.

L]
i

379 (x12)
TMUT-5/16"

ATTACH ACCESSORY TRUSSES BY
ALIGNING HOLES WITH HOLES IN RAFTERS.

184

o —
/,
f.f

o
i
7

/,

7 7
/’f/

E27 (x6
ACCESSORY TRUSS

198 (x12)
WASHER - Bx19

195 (x12)
BOLT-2 3/4"




QTY | PART NUMBER | DESCRIPTION
STEP 163 - SOFFIT ASSEMBLY 9 | H100395 SCREW PFH 8x3/4 BLK
E'—:_'-——;—.‘:—-—:—';_—:_._—"_'-:___ N
e e ——— "
x1) —
e A4MO4526 SOFFIT SPLICE
AAMO4525  SOFFIT  —— — Y

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE FILM FROM SOFFIT AND SOFFIT SPLICE.

- 90 DEGREE BEND ON SOFFIT BUTTS UP AGAINST HEADER AS SHOWN.
- SLIDE SOFFIT INTO SOFFIT SPLICE AS SHOWN.

- ENDS OF SOFFIT SHOULD BE FLUSH WITH GABLE END.

- ATTACH WITH SCREWS AS SHOWN.

4526 (x1 i
b T SPLICE

185

395 (x9)
SCREW - 3/4"

/////"/ ,,:.f: 3




STEP 164 - SOFFIT ASSEMBLY QTY | PART NUMBER | DESCRIPTION

14 | H100395 SCREW PFH 8x3/4 BLK

- ATTACH SOFFIT WITH SCREWS USING THROUGH HOLES IN SOFFIT AS SHOWN.

395 (x14)
SCREW - 314"

Al |l

AR R

____\}




STEP 165 _ FASCIA ASSEMBLY QTY | PART NUMBER | DESCRIPTION

18 | H100391 SCREW PFH 8x2 BLK

: : . _: 8

Q08 FASCIA - W4L21248
(x1)  15/16"4 T/16"x88 T/8" (24x112x2258)

i

Q09 FASCIA - W4L21250
(x1)  19/16"%4 TH16"x88 7/8" (24x112x2258)

: ALIGN FASCIA BOARDS WITH PILOT HOLES IN RAFTERS AND ATTACH AS SHOWN.

Q09 (x1)
Q08 (x1 FASCIA

FASCIA

b\




PART NUMBER

DESCRIPTION

STEP 166 - SOFFIT ASSEMBLY 7

H100395

SCREW PFH 8x3/4 BLK

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE FILM FROM SOFFIT AND SOFFIT SPLICE.

- 90 DEGREE BEND ON SOFFIT BUTTS UP AGAINST HEADER AS SHOWN.

- END OF SOFFIT SHOULD BE FLUSH WITH GABLE END.

- ATTACH WITH SCREWS FROM BOTTOM INTO RAFTERS BEFORE INSERTING
OTHER SCREWS.

ENSURE OPPOSITE END OF
SOFFIT IS 1 1/2" BELOW THE

4747 (x1)
SOFFIT

188

TOP OF HEADER AS SHOWN. ||




PART NUMBER | DESCRIPTION

STEP 167 - SOFFIT ASSEMBLY

H100325 SCREW PFH 8x3/4 BLK

—
A4MO4T4S  SOFFIT
(x1)

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE FILM FROM SOFFIT AND SOFFIT SPLICE.

- 90 DEGREE BEEND ON SOFFIT BUTTS UP AGAINST HEADER AS SHOWN.

- END OF SOFFIT SHOULD BE FLUSH WITH GABLE END.

-ATTACH WITH SCREW FROM BOTTOM INTO RAFTER BEFORE INSERTING
OTHER SCREWS.

189

ENSURE OPPOSITE END OF SOFFIT IS 1 1/2"
BELOW THE TOP OF HEADER AS SHOWN.

Vil 2N
I\~
1112 [38mm]|

L

4745 (x1)
SOFFIT T




QTY | PART NUMBER | DESCRIPTION

STEP 168 - FASCIA ASSEMBLY 2 | H101030 SCREW CONFIRMAT 7x2 BLK
Q10 FASCIA -W4L21280 Q11 FASCIA - W4L21281
(x1) 15/16"x4 7/16"x43 5/16" (24x112x1100) (x1) 15/16"x4 7/16"x20 7/8" (24x112x531)

= ALIGN PILOT HOLES IN Q11 WITH THROUGH HOLES IN Q10 AND ATTACH AS SHOWN.
- NOTE ANGLE CUTS AND THROUGH HOLES FOR CORRECT ORIENTATION.

Q10 (x1)

/_ FASCIA

Q11 (x1)
FASCIA

1030 (x2)
CONFIRMAT SCREW - 2"

190



QTY | PART NUMBER | DESCRIPTION

STEP 169 - FASCIA ASSEMBLY 5 | H100391 SCREW PFH Bx2 BLK

- ALIGN THROUGH HOLES IN FASCIA ASSEMBLY WITH PILOT HOLES IN ENDS OF RAFTERS AND ATTACH AS SHOWN.

FASCIA ASSEMBLY 391 (x6)
FROM PREVIOUS STEP‘—\ /_ SCREW - 2"

oy,

\

N 5 = :
=

.L‘:ﬁ
e 15
. S
3 _@ 'l n ﬁh

i

-

p

i

/

i

]

]
Lf
EX T
L - \W.
.J |
7




PART NUMBER

DESCRIPTION

STEP 170 - SOFFIT ASSEMBLY 8

H100395

SCREW FFH 8x3/4 BLK

-INSERT SCREWS INTQ BACK SIDE OF FASCIA USING PILOT HOLES IN SOFFIT

. 395 (x8)
_~T"SCREW - 3/4"

N
AN\

\
- -
L ""-.__
, \\ 1I:"
L,
— AT

//

o e W3]
{

il |
A -
.I\
ke
Lh L L e

“'\.




QTY | PART NUMBER | DESCRIPTION

STEP 171 - FASCIA ASSEMBLY 2 | H101069 SCREW PWH 8x7/8 BLK

A#Wﬁ L BRACKET BLK
®

- ATTACH BRACKET USING PILOT HOLE IN FASCIA, THEN INSERT OTHER SCREW INTO HEADER AS SHOWN.

069 (x2)
SCREW - 7/8

0555 (x1) ,
L BRACKET BLK [




QTY | PART NUMEER | DESCRIPTION

STEP 172 - SOFFIT ASSEMBLY 7 | H100395 SCREW PFH 8x3/4 BLK

A4MO4746  SOFFIT
(x1)

WARHING: GLOVES ARE RECOMMENDED WHEMN HANDLING STEEL.
- REMOVE BELUE FILM FROM SOFFIT AND SOFFIT SPLICE.
-90 DEGREE BEND ON SOFFIT BUTTS UP AGAINST HEADER AS SHOWN.

- END OF SOFFIT SHOULD BE FLUSH WITH GABLE END.
- ATTACH WITH SCREWS FROM BOTTOM INTO RAFTERS BEFORE INSERTING

OTHER SCREWS. V‘ -

1127 |
[38mm]| 1

ENSURE OPPOSITE END OF
SOFFIT IS 1 1/2" BELOW THE
TOP OF HEADER AS SHOWN.

SOREW - 34

4746 (x1)
SOFFIT

194



STEP 173 - SOFFIT ASSEMBLY

x1)

ATY | PART NUMBER

DESCRIPTION

4 H100395

SCREW PFH 8x3/4 BLK

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE FILM FROM SOFFIT AND SOFFIT SPLICE.
- 90 DEGREE BEEND ON SOFFIT BUTTS UP AGAINST HEADER AS SHOWN.
- END OF SOFFIT SHOULD BE FLUSH WITH GABLE END.
-ATTACH WITH SCREW FROM BOTTOM INTO RAFTER BEFORE INSERTING

OTHER SCREWS.

395 (x4)
SCREW - 3/4"

195

ENSURE OPPOSITE END OF SOFFIT IS 1 1/2
BELOW THE TOP OF HEADER AS SHOWN.

_'_._,.—H—.\_‘

-

'

T~

1 112" [38mm]]

4744 (x1)




QTY | PART NUMBER | DESCRIPTION

STEP 174 - FASCIA ASSEMBLY 2 | H101030 SCREW CONFIRMAT 7x2 BLK
|
Q12 FASCIA - W4L21282 Q13 FASCIA - W4L21283
(x1) 15/16"x4 7/16"x43 5/16" (24x112x1100) (x1) 15/16"x4 7/16"x20 7/8" (24x112x531)

- ALIGN PILOT HOLES IN Q13 WITH THROUGH HOLES IN Q12 AND ATTACH AS SHOWN.
- NOTE ANGLE CUTS AND THROUGH HOLES FOR CORRECT ORIENTATION.

Q12 (x1)
FASCIA

Q13 (x1)
FASCIA

1030 (x2)
CONFIRMAT SCREW - 2"

196



STEP 175 - FASCIA ASSEMBLY

PART NUMBER

DESCRIFTION

H100381

SCREW PFH 8x2 BLK

- ALIGN THROUGH HOLES IN FASCIA ASSEMBLY WITH PILOT HOLES IN ENDS OF RAFTERS AND ATTACH AS SHOWN.

FASCIA ASSEMBLY

FROM PREVIOUS STEF_\

£

7
-*"-|I!|

i.“- (]
P
il

1

L




STEP 176 - SOFFIT ASSEMBLY

-INSERT SCREWS INTO BACK SIDE OF FASCIA USING FILOT HOLES IN SOFFIT

PART NUMBER

DESCRIPTION

H100395

SCREW PFH 8x3/4 BLK

395 (x8)
SCR - 3/4"

.'Il.l
'
I’I'.
i
i
.'I.'.
|I-I|-ll
Y]
.
&
L
L]
1 I L4
ez A
i il -
e I
a i
- 1 e
- A
' i
|11
,_.|||
|
=5
= *
(]
L]
| ¥
.
.
e =3
]
.

198

L}
h
[
)
|12




QTY | PART NUMEBER | DESCRIPTION

STEP 177 - FASCIA ASSEMBLY 2 | H101069 SCREW PWH 8x7/8 BLK

A#Wﬁ L BRACKET BLK
®

- ATTACH BRACKET USING PILOT HOLE IN FASCIA, THEN INSERT OTHER SCREW INTO HEADER AS SHOWN.

nﬁggﬁgﬁ - 718"

. 0555 (x1)
; L BRACKET BLK

199



QTY | PART NUMBER | DESCRIPTION
STEP 178 - ROOF ASSEMBLY 8 | H101205 SCREW PWH 8x15x3/4 BLK
a8 H101469 SCREW PWH 8x15x1 1/2 BLK

ABPD1384 POLY SPLICE ’ AGPD1387 POLY SPLICE
(%1) (x1})

1397 11&
POLY SPLICE

1394 (x1)
POLY SPLICE

1205 (x8)
SCREW - 3/4"

1469 (x8)
. SCREW -1 1/2"

- SLIDE POLY SPLICE UP VALLEY, ORIENTED AS SHOWN.
= POLY SPLICE WILL SLIDE UNDER EXISTING POLY SPLICES.
- END OF POLY SPLICE WILL OVERHANG FASCIA BY 1/2" [12mm].

- INSERT LONGER SCREWS INTO THROUGH HOLES IN EXISTING
POLY SPLICES.

- INSERT SHORTER SCREWS INTO THROUGH HOLES IN POLY
SPLICES INTO PURLINS.

200




STEP 179 - ROOF ASSEMBLY

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING.

E‘———_____—__
i i
R ___—*——_—_—_______—_—____
— g
s —————
—_— e ——
_— R
ESSEES
—

1390 (x1)
POLY CHA

END OF POLY CHANNEL IS
FLUSH WITH TOP OF
RLIN AS SHOWN.

PU
: = -g"',f-’;—: £

I IS 7= —
7 Z; S = _ N AT =4 \
/: ) = C\\ VY

AGAINST GABLE BOARD TO
ENSURE ADHESION.




STEP 180 - ROOF ASSEMBLY

AGPD I;I-'IZ POLY CHANMEL
(x1

ABPO0E90  DUST SEAL TAPE

ABPO1396  POLY SHEET
(=1}

TO APFLY DUST SEAL TAPE AND POLY CHANNEL:

- CUT A STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET AND A SECOND THE SAME
LENGTH AS THE ANGLED SIDE.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.

- REPEAT DUST SEAL TAPE ONLY ON THE ANGLED SIDE OF POLY SHEET.

ENSURE POLY CHANMNEL IS PLACED ON
CORRECT SIDE WITH MEASUREMENT AS SHOWN,

——

DE90 x!é
DUST SEAL TAP

_-_\___\___\_\___\_-_‘_-—\——_

POLY CHANNEL

1396 x1l-]|
POLY SHEE

ANGLED SIDE

202



STEP 181 - ROOF ASSEMBLY

IMPORTANT!
ENSURE UV SIDE OF ROOF PAMELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.
- SLIDE ROOF ASSEMBLY INTO PLACE AS SHOWN.
- ENSURE ROOF ASSEMELY IS ORIENTED CORRECTLY WITH POLY CHANNEL AT THE TOP.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.
- ANGLED SIDE OF ROOF ASSEMELY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBLY
FROM PREVIOUS STEP




STEP 182 - ROOF ASSEMBLY

"~
=

AE?QJ;HZ POLY CHANNEL
X

AGPO0GS0  DUST SEAL TAPE

ABP01335 POLY SHEET -
(x1}

TO APPLY DUST SEAL TAPE AND POLY CHANMNEL:

-CUT A STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET AND A SECOND THE SAME
LENGTH AS THE ANGLED SIDE.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.

- REPEAT DUST SEAL TAPE ONLY ON THE ANGLED SIDE OF POLY SHEET.

ENSURE POLY CHANNEL IS PLACED ON
CORRECT SIDE WITH MEASUREMENT AS SHOWN.

0890 (x2)
DUST SEAL TAPE

1412 (x1)
POLY CHANNEL

1395 (x1)
POLY SHE

ANGLED SIDE

204



STEP 183 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMELY INTO PLACE AS SHOWN.

= ENSURE ROOF ASSEMBLY IS ORIENTED CORRECTLY WITH POLY CHANNEL AT THE TOP.
- POLY CHANMNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMBLY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBLY
FROM PREVIOUS STEP




STEP 184 - ROOF ASSEMBLY

AGPO1184  POLY CHANNEL
(x1)

*
. —

AGPO0GS0 DUST SEAL TAPE

ABP01393 POLY SHEET
{x1}

TO APFLY DUST SEAL TAPE AND POLY CHANNEL:

- CUT A STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET AND A SECOND THE SAME
LENGTH AS THE ANGLED SIDE.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.

- REPEAT DUST SEAL TAPE ONLY ON THE ANGLED SIDE OF POLY SHEET.

;le?ﬁyglllhﬂ NEL

1393 (x1)
OLY SHEET

0690 (x2)
DUST SEAL TAPE

\ ANGLED SIDE

206



STEP 185 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.
- SLIDE ROOF ASSEMBLY INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMELY IS ORIENTED CORRECTLY.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.
- ANGLED SIDE OF ROOF ASSEMBLY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBLY
FROM PREVIOUS STEP

o a8




STEP 186 - ROOF ASSEMBLY

AEPO1184 POLY CHANMNEL
x1)

&
~

—
ABPODES0 DUST SEAL TAPE

ABP01391 POLY SHEET
(x1)

TO APPLY DUST SEAL TAPE AND POLY CHANMNEL:

-CUT A STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET AND A SECOND THE SAME
LENGTH AS THE ANGLED SIDE.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT DUST SEAL TAPE ONLY ON THE ANGLED SIDE OF POLY SHEET.

1184 (x1)
POLY CHANNEL

1391 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

\ ANGLED SIDE

208



STEP 187 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMBLY INTO PLACE AS SHOWN.

-ENSURE ROOF ASSEMBELY IS ORIENTED CORRECTLY.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMELY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBELY
FROM PREVIOUS STEP




STEP 188 - ROOF ASSEMBLY

i
— 3
A4M04517  SPLICE COVER
(x1)
AAMO4521  SPLICE COVER
(x1)
TABS OF SPLICE COVER SLIDE WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

IRTROEL FLICE g oot REMOVE ELUE FILM FROM TRIM.

SLIDE SPLICE COVER DOWN UNTIL THE END
IS FLUSH WITH THE TOP OF POLY SPLICE.

4521 (x1)
SPLICE COVER

SPLICE COVER

POLY SPLIC

et
& s —
.‘\;'. -
S .
T s
oy




STEP 189 - ROOF ASSEMBLY

: AGPOTAT1  POLY CHANNEL
i 5 x1)

ABPO1408 POLY CHANNEL

'
=

-

i (x1) -—
g : ABPO0BS0 DUST SEAL TAPE

AGPO13%2 POLY SHEET
(x1)

TO APPLY DUST SEAL TAPE AND POLY CHANNEL.:

- CUT ONE STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.

- CUT TWO MORE STRIPS OF DUST SEAL TAPE FOR BOTH SIDES OF BOTTOM OF POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON BOTH BOTTOM SIDES OF POLY SHEET.

1411 (x1
POLY CHANNEL

1392 (x1)
POLY SHEET

DUST SEAL TAP

1409 (x1) DUST SEAL TAPE ON
POLY CHANNEL BOTH BOTTOM SIDES.

211



STEP 190 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMELY INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMBLY IS ORIENTED CORRECTLY.

- POLY CHANMEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMBLY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBLY
FROM PREVIOUS STEP




STEP 191 - ROOF ASSEMBLY

: 1 ABP01411  POLY CHANNEL
,. : 1) _
= = AGIE'EI‘I]-I&Q POLY CHANNEL -

- ABPODGA0  DUST SEAL TAPE

ABPO1218  POLY SHEET
(x1)

TO APPLY DUST SEAL TAPE AND POLY CHANMNEL:

- CUT ONE STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.

- CUT TWO MORE STRIPS OF DUST SEAL TAPE FOR BOTH SIDES OF BOTTOM OF POLY SHEET.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON BOTH BOTTOM SIDES OF POLY SHEET.

1411 (x1)
POLY CHANNEL

POLY SHEET

0690 {x2)

1409 (x1)
POLY CHANNEL

DUST SEAL TAPE ON
BOTH BOTTOM SIDES.

213



STEP 192 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.
- SLIDE ROOF ASSEMBLY INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMELY IS ORIENTED CORRECTLY.

-POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMBLY WILL SLIDE INTO POLY SPLICE IN VALLEY.

ROOF ASSEMBLY
FROM PREVIOUS STEP

Ly




STEP 193 - ROOF ASSEMBLY

A4MD4515  SPLICE COVER
(x1)

MM@;EW SPLICE COVER
{x1

TABS OF SPLICE COVER SLIDE WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
INTO POLY SPLICE AS SHOWN.
_ REMOVE BLUE FILM FROM TRIM.

SLIDE SPLICE COVER DOWNMN UNTIL THE END
IS FLUSH WITH THE TOP OF POLY SPLICE.

4520 (x1)
SPLICE COVER

4515 (x1)
SPLICE COVER

215



STEP 194 - ROOF ASSEMBLY

==
AIMO4730 EDGETRIM
(x2)

WARNIMG: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM TRIM.

SLIDE TRIM INTO PLACE WITH
POLY CHANNEL FITTING INTO
OPEN HEM. ENSURE CORRECT

ORIENTATION AS SHOWN.

SLIDE INTO POSITION UNTIL TOP
OF TRIM IS FLUSH WITH TOP OF
ROOF PANEL AS SHOWN.

4730 (x2) _
EDGE TRIM




STEP 195 - ROOF ASSEMBLY

QTY | PART NUMBER

DESCRIPTION

6 H101117

SCREW WOODGRIP 10-16x3/4" BLK

INSTALL SCREWS IN CENTER OF TRIM
APPROXIMATELY 1" [25mm] FROM EDGES AS
SHOWN. INSTALL ANOTHER SCREW CENTERED
IN BETWEEN THE TWO OUTER SCREWS.

=F
e’ 1117 (x6)
¢ "
g SCREW - 3/4
! o
. F r}
P F A
P F A
Fy __:-_i'r' jﬁ . Fid
S £
S .--Z:‘::f _4'-‘!" ;; &
Y e
£ :}f F
i
i a
=S e
- j__,.,-""- i
= “5-'\':_.,_‘
- — : R
o o T
Sl = "
e
L
-
-
"
-
L]
-
i
& "
L]
L) —
- G ——
* - - -
;i sty ]
U] e T T, __|_=_-|'_L -
L}
L]
I3 ]
*
. s
r .
-
]
- ] . .
[]
i ]
L]

217




QTY | PART NUMBER | DESCRIPTION
STEP 196 - RIDGE CAP & | H101117 SCREW WOODGRIP 10-16x3/4" BLK

ASSEMBLY

] ] A4MD4AS14  RIDGE CAP
{x1)

J21 RIDGE CAP STIFFENER - W4L21279

(x2) 1511672 HE"x64 516" (24x60x1634)

-

AEIE-‘CIFEQE RIDGE CAP PROTECTOR
1)

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM TRIM.

J21 (x2)
RIDGE CAP STIFFENER

RIDGE CAP STIFFENER BOARDS
WILL BE FLUSH TO END OF

RIDGE CAP ON THIS END. DO NOT INSERT SCREWS

IN THESE HOLES.

b 1117 (x6)
SCREW - 3/4"

4514 (x1)

REMOVE SPACERS FROM
RIDGE CAP PROTECTOR
BEEFORE INSTALLING.

693 (x1)
RIDGE CAP PROTECTOR

218



DESCRIPTION

SCREW WOODGRIP 10-16x3/4" BLK

STEP 197 - RIDGE CAP TR L K 2
ASSEMBLY
e

A4MO4516  RIDGE GAF-‘ FLANGE
(x1)

- SLIDE RIDGE CAP FLANGE ONTO RIDGE CAP.
= ALIGN HIGHLIGHTED HOLES WITH HOLES IN RIDGE CAP AND INSERT SCREWS.
- INSERT REMAINING SCREWS.

219

117 (x4)
SCREW - 3/4"

4516 (x1)
RIDGE CAP FLANGE




STEP 198 - RIDGE CAP ASSEMBLY 0035 T SCREW PFS

SCREW PFH 8x2 1/4 BLK

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- TWO ADULTS WILL BE NEEDED FOR THIS STEP.

- DO NOT CLIMBE ON ROOF TO INSTALL RIDGE CAP.

- RIDGE CAP HAS BEEN DESIGNED TO INSTALL WITH THE USE OF A LADDER.

- PLACE RIDGE CAF ASSEMELY ON TOP OF ROOF RIDGE UNTIL BOTH ENDS
ARE SEATED AS SHOWN.

- ONE ADULT MUST KEEP DOWNWARD PRESSURE ON THE RIDGE CAP

ASSEMBLY WHILE THE SECOND ADULT IS INSIDE ATTACHING THE SCREWS.
-INSTALL SCREWS THROUGH PILOT HOLES IN PURLINS CLOSEST TO RIDGE.

ENSURE RIDGE CAP
FLANGE SITS IN NOTCH
| IN RAFTER AS SHOWN.
| @
© —
e ® <]
483 (x12)
SCREW - 2 1/4"
g (]
L] o,
- Qﬁ\\
= Y
D 2 :
= N\ AN
. \
e L] ﬁbﬁ
" \\\U\
\“\
%':"
i g
b R
L]

220



STEP 199 - ROOF ASSEMBLY

AGPD1216  POLY CHANNEL
(x2)

REMOVE TAPE LINER ON POLY CHANNELS BEFORE INSTALLING. END OF POLY CHANNEL
e IS FLUSH WITH TOP OF
—_— PURLIN AS SHOWN.

—

R
o 2D

FIRMLY PRESS POLY CHANNEL 4
AGAINST GABLE BOARD TO
ENSURE ADHESION.

1216 (x1)
POLY CHANNEL

1216 (x1)
POLY CHANNEL

221



STEP 200 - ROOF ASSEMBLY

AEPEW-I POLY CHAMMEL
AGPO1387 POLY SHEET v
X

I J \
ABPI1410 POLY CHANNEL —
(x1) AGPODGS0 DUST SEAL TAPE

ABPO1388 POLY SHEET
=1}

TO APPLY DUST SEAL TAPE AND POLY CHANNEL:

- CUT ONE STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- CUT TWO MORE STRIPS OF DUST SEAL TAPE FOR BOTH SIDES OF BOTTOM OF POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON BOTH BOTTOM SIDES OF POLY SHEET.

1387 (x1)
POLY SHEET 1184 (x2)
POLY CHANMNEL

1388 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

DUST SEAL TAPE ON
ALL BOTTOM SIDES.

1410 (x1)
POLY CHANNEL

222



STEP 201 - ROOF ASSEMBLY

IMPORTANT!
- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.
REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMBLIES INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMBLIES ARE ORIENTED CORRECTLY.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMELIES WILL SLIDE INTO POLY SPLICE IN VALLEY.

FLUSH

1388 - FROM
PREVIOUS STEP

1387 - FROM
PREVIQUS STEP




STEP 202 - ROOF ASSEMBLY

AEEFﬂ_l!Im POLY CHANNEL
X

,
!

R U] ABPDDGS0 DUST SEAL TAPE
{AEI::"D11_:225 POLY SHEET *
1

TO APPLY DUST SEAL TAPE AND POLY CHAMNNEL:

- CUT ONE STRIP OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- CUT STRIPS TO COVER ALL SIDES OF INSIDE OF POLY SHEET .
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON ALL BOTTOM SIDES OF POLY SHEET.

1408 (x1)

OLY CHANNEL
1225 (x1)
POLY SHEET

0690
l:ll..|$T{Né2 TAPE

APPLY DUST SEAL TAPE
TO ALL INSIDE SIDES.

224



STEP 203 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMBELY INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMELY IS ORIENTED CORRECTLY.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDES OF ROOF ASSEMBLY WILL SLIDE INTO POLY SPLICES IN VALLEY.

ROOF ASSEMELY
FROM PREVIOUS STEP

ENSURE ROOF ASSEMELY SLIDES

f—==71\ OVER RIDGE CAP FLANGE AND SLIDES
\\\ INTO POLY SPLICES IN VALLEY.

_..,-l-"""'Ill
-

;F:'.;;_*{.' m ;
—p) S\

— .--""'-'1.'1-."-':. . =T 3 i \ l
— = '\::2\:::}“ ; ',,';; 1 u-.u W ! : —1 : h . -
S A > <\
SRR =5 y : i
i . AN \ 23 |
. \ AALLY \ \ 3 i
\ | / ‘ :




STEP 204 - ROOF ASSEMBLY

AGP01217 POLY SHEET AGFO1184  POLY CHANNEL
(1) (:2)

. | \
ABP01410  POLY CHANNEL —
(x1) AGPO0ES0 DUST SEAL TAPE

ABPD1224 POLY SHEET
(x1)

TO APPLY DUST SEAL TAPE AND POLY CHANNEL:

- CUT ONE STRIP OF DUST SEAL TAFE THE SAME WIDTH AS THE POLY SHEET.

- CUT TWO MORE STRIPS OF DUST SEAL TAPE FOR BOTH SIDES OF BOTTOM OF POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON BOTH BOTTOM SIDES OF POLY SHEET.

1224 (x1)

POLY SHEET 1184 (x2)

POLY CHANNEL

1217 (x1)
POLY SHEET

0690 (x2
DUST SEAL TAP

DUST SEAL TAPE ON
ALL BOTTOM SIDES.

POLY CHANNEL

226



STEP 205 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.

- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE ROOF ASSEMBLIES INTO PLACE AS SHOWN.

- ENSURE ROOF ASSEMBELIES ARE ORIENTED CORRECTLY.

- POLY CHANNEL WILL BE FLUSH WITH END OF POLY SPLICE AT THE TOP.

- ANGLED SIDE OF ROOF ASSEMBLIES WILL SLIDE INTO POLY SPLICE IN VALLEY.

1224 - FROM
PREVIOUS STEP

1217 - FROM
PREVIOUS STEP

227



STEP 206 - ROOF ASSEMBLY

ABP01215  POLY CHANNEL
| | xa)

AGPO1214 POLY SHEET : ABPODGO0 DUST SEAL TAPE

TO APPLY DUST SEAL TAPE AND POLY CHANNEL.:

- CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR BOTH ROOF ASSEMBLIES.

POLY CHANNEL

1214 (x1)
POLY SHEET

DUST SEAL TAP

228



STEP 207 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.
- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE POLY SHEETS INTO POLY SHEET SPLICES.
- PUSH THE SHEETS UNTIL BOTTOM OF SHEET IS
FLUSH WITH END OF POLY SHEET SPLICE.

ROOF ASSEMBLY
FROM PREVIOUS STEP ROOF ASSEMBLY
FROM PREVIOUS STEP

L
L
)

|-
Hr

229




STEP 208 - ROOF ASSEMBLY

Mf::.llﬂlh;.’ﬂ'l SPLICE COVER
4

A4AMO4522  SPLICE COVER
{x1)

A4MO4523  SPLICE COVER
(x1)

TABS OF SPLICE COVER SLIDE WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

INTO POLY SPLICE AS SHOWN.  peMOVE BLUE FILM FROM SPLICE COVERS.

SLIDE SPLICE COVER DOWN UNTIL THE END
IS FLUSH WITH THE TOP OF POLY SPLICE.

4522 (x1)
SPLICE COVER

4523 (x1)
SPLICE COVER

4511 (x1)
SPLICE COVER

——
-
e

o

..........




STEP 209 - ROOF ASSEMBLY

| b
|
F

A4MD4511  SPLICE COVER
(x1)

| P
A4MO4518  SPLICE COVER
(x1)
P
A4M4319  SPLICE COVER
(x1)
WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL. TABS OF SPLICE COVER SLIDE
INTO POLY SPLICE AS SHOWN.

REMOVE BLUE FILM FROM SPLICE COVERS.

SLIDE SPLICE COVER DOWN UNTIL THE END
IS FLUSH WITH THE TOP OF POLY SPLICE.

SPLICE COVER

4519 (x1)
SPLICE COVER

4511 (x1

SPLICE kﬂ‘h"ER

e

s




STEP 210A - ROOF ASSEMBLY

A4MO4731  EDGE TRIM
(=2}

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

REMOVE BLUE FILM FROM TRIM.

SLIDE TRIM INTO PLACE WITH
POLY CHANNEL FITTING INTO
OPEN HEM. ENSURE CORRECT
ORIENTATION AS SHOWN.

EDGE TRIM




STEP 210B - ROOF ASSEMBLY QTY | PART NUMBER | DESCRIPTION

8 H101117 SCREW WOODGRIP 10-16x3/4" BLK

I —

— ] 1117 (x8)
SCREW - 3/4"

INSTALL SCREWS IN CENTER OF TRIM
) _ APPROXIMATELY 1" [25mm] FROM EDGES AS
1 [25mml«f:' = SHOWN. INSTALL TWO MORE SCREWS EVENLY

SPACED BETWEEN THE TWO OUTER SCREWS.

%
b

| L

233




STEP 211A - ROOF ASSEMBLY

—— -
‘——-__‘___I___ — .
—— o
—— AGP01531 10 0Z SILICOME TUBE

AAMO4735 EDGETRIM  ———  _ ~ (x1)
(x1)

A4MOAT40  EDGE TRIM 3
(x1)

H101464 CAULK GUN
(x1)

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM EDGE TRIM AND EDGE TRIM SPLICE FIRST.

EDGE TR

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE
BOTTOM OF THE EDGE TRIM AS SHOWN.

£DGE TRIM

234



QTY | PART NUMBER | DESCRIPTION

STEP 211B - ROOF ASSEMBLY 5 |H101206 SCREW WOODGRIP 10-16x1-1/4"

e
AAMOATIS  EDGE TRIM Tt s S| A4MD4740 EDGE TRIM

{x1) WISILICONE . (=1) WISILICONE

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

CENTER SCREWS ON SPLICE COVERS
4735 (x1) AND ATTACH SCREWS THROUGH 4740 (x1)

1206 (x5) TRIM AND SPLICE COVERS. / EDE TRIM

SCREW -1 1/4

ALIGN EDGE TRIM AS NOTED, EDGE TRIM IS FLUSH
THEN DRILL PILOT HOLES AT  WITH GABLE ENDS.
SHOWN SCREW LOCATIONS

USING AN 1/8" [3mm] DRILL BIT.

235



STEP 211C - ROOF ASSEMBLY

ABI;'t:i}EH 10 OZ SILICOME TUBE H101464 CALULK GUN
®

(=1}

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE
TOP OF THE EDGE TRIM AS SHOWN.

236



STEP 212A - ROOF ASSEMBLY

; T ‘
, . i

MII:["D11}531 10 02 SILICONE TUBE
X

AdMO4TIS EDGE TRIM
(x1)

A4MOAT40  EDGE TRIM 3
(x1)

H101464 CAULK GUN
(x1)

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM EDGE TRIM AND EDGE TRIM SPLICE FIRST.

EDGE TR

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE
BOTTOM OF THE EDGE TRIM AS SHOWN.

£DGE TRIM

237



QTY | PART NUMEER | DESCRIPTION

STEP 212B - ROOF ASSEMBLY 5 [ H101206 SCREW WOODGRIP 10-16x1-1/4"

i
) > WISIICONE —— A4MD4740 EDGE TRIM

(x1) WISILICONE

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

1206 (x5)
SCREW - 1 1/4"

CENTER SCREWS ON SPLICE COVERS

4740 (x1) AND ATTACH SCREWS THROUGH 4735 (x1)
EDGE TRIM TRIM AND SPLICE COVERS. j_ EDGE TRIM
oo
hq“""-"w.. . i
= M""""*a.'., s
L]
| [l |

ALIGN EDGE TRIM AS NOTED,
THEN DRILL PILOT HOLES AT EDGE TRIM IS FLUSH
SHOWN SCREW LOCATIONS  WITH GABLE ENDS.
USING AN 1/8" [3mm] DRILL BIT.

238



STEP 212C - ROOF ASSEMBLY

-

Aﬁl:xo:}sai 10 OZ SILICONE TUBE H101484 CAULK GUN
(x1)

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE
TOP OF THE EDGE TRIM AS SHOWN.

N fee
T

\-"b !
—

{/asssssawy Sy

o — -

239



STEP 213 - ROOF ASSEMBLY

T—
ABPO1002 FLASHING TAPE ABPO1531 10 OZ SILICONE TUBE H101464 CAULK GUN

ix1) (x1)

- BEFORE REMOVING TAPE BACKING, CUT TWO STRIPS APPROXIMATELY 69 1/4" [1760mm] LONG.

- TRIM TOP END AT AN ANGLE TO FIT FLUSH AGAINST RIDGE CAP FLANGE.

- TRIM BOTTOM END AS SHOWN TO BE FLUSH WITH END OF ROOF PANELS.

- DO NOT REMOVE TAPE BACKING ALL AT ONCE, REMOVE AS TAPE IS APPLIED DOWN THE VALLEY OF THE

GREENHOUSE.
- AS TAPE IS INSTALLED. CENTER TAPE IN THE VALLEY AS SHOWN.

- TAPE IS VERY STICKY AND CAN OMLY BE APPLIED ONCE.

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A BEAD

OF SILICONE ACROSS THE SIDE =
AND TOP EDGE OF THE RIDGE CAP
AS SHOWN ON BOTH SIDES. 'v

1002 (x2)
FLASHING TAPE

7

| f‘f_ W s/

240



QTY | PART NUMEER | DESCRIPTION
STEP 214 = ROOF ASSEMBLY 8 H101206 SCREW WOODGRIP 10-16x1-1/4"
- . . —
My .4
M!;lﬂ;;'.l"ﬂ VALLEY SPLICE COVER
b P
Pl 7

A4MDATAZ VALLEY SPLICE COVER
{x1)

- CENTER VALLEY SPLICE COVERS IN VALLEYS AS SHOWN.
- INSERT SCREWS INTQ THROQUGH HOLES TO ATTACH.

1206 (x8)
SCREW-11/4"

! "g PUSH SPLICE COVERS UP

" UNTIL FLUSH WITH RIDGE
/ CAP FLANGE AS SHOWN.

|';_.

4742 (x1)
VALLEY SPLICE COVER

4741 (x1)
ALLEY SPLICE COVER




STEP 215 - ROOF ASSEMBLY

ABP01216  POLY CHAMMEL
(x2)

REMOVE TAPE LINER ON POLY CHANMNELS BEFORE INSTALLING.

.-ﬁ_-._--._-.- —r e

ENMD OF POLY CHAMMEL IS
FLUSH WITH TOP OF
PURLIN AS SHOWN.

AGAINST GABLE BOARD TO /
ENSURE ADHESION.

."'/ J -
'y :
FIRMLY PRESS POLY CHANNEL |/ lr:"rf
I
;
/
£ .

1216 (x1)
POLY CHANNEL

1216 (x1)
POLY CHANNEL

WG

NN

N




STEP 216 - ROOF ASSEMBLY

ABPO1Z05 POLY CHANNEL
()

AGP01213  POLY SHEET 4
(w2} AGPOOGS0 DUST SEAL TAPE

TO APPLY DUST SEAL TAPE AND POLY CHAMNEL:
- CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR BOTH ROOF ASSEMBLIES.

1205 (x2)
POLY CHANNEL

1213 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

243



STEP 217 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.
- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE POLY SHEETS INTO POLY SHEET SPLICES. N
- PUSH THE SHEETS UNTIL BOTTOM OF SHEET IS — 7 e
FLUSH WITH POLY SHEET SPLICE AS SHOWN. AN \\\~~ \
.

-:-#-u..n-#*"'"'i:” &t

\ \!

I

' b X

"-.|___ ke

ROOF ASSEMBLIES
FROM PREVIOUS STEP




STEP 218 - ROOF ASSEMBLY

ABP01184  POLY CHANNEL
(x8)

.,____.,.,.,.,.,,_,_.,_._,._,.

i -
ﬁﬁ?ﬂﬂqtl}ﬂ‘z POLY SHEET ABPDDBE0  DUST SEAL TAPE

TO APPLY DUST SEAL TAPE AMD POLY CHANNEL.:

-CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.

- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE BOTTOM SIDE OF POLY SHEET.

- REPEAT FOR ALL FOUR ROOF ASSEMEBLIES. 1184 (x2

POLY CHANNEL

1212 (x1)
POLY SHEET

il
il

0690 (x2)
DUST SEAL TAPE

245



STEP 219 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF RODF PANELS ARE FACING OUTSIDE.
= REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

POLY SPLIC

- SLIDE POLY SHEETS INTO POLY SHEET SPLICES.
- PUSH THE SHEETS UNTIL BOTTOM OF SHEET IS
FLUSH WITH POLY SHEET SPLICE AS SHOWN.

ROOF ASSEMEBLIES
FROM PREVIOUS STEP




STEP 220 - ROOF ASSEMBLY

ABPD1215  POLY CHANMEL
[x4)

! —
I DORTEIEET : AGPO0GS0 DUST SEAL TAPE
(x2)

TO APPLY DUST SEAL TAPE AND POLY CHANNEL:
- CUT 2 STRIPS OF DUST SEAL TAPE THE SAME WIDTH AS THE POLY SHEET.
- WRAP DUST SEAL TAPE ALONG EDGE OF POLY SHEET WIDTH.

- AFTER TAPE IS SECURE, PUSH CHANNEL ON OVER THE TAPE, CENTERING ON THE POLY SHEET.
- REPEAT ON THE EOTTOM SIDE OF POLY SHEET.

- REPEAT FOR BOTH ROOF ASSEMBLIES.

1215 (x2)
FOLY CHANNEL

1214 (x1)
POLY SHEET

0690 (x2)
DUST SEAL TAPE

247



STEP 221 - ROOF ASSEMBLY

IMPORTANT!

- ENSURE UV SIDE OF ROOF PANELS ARE FACING OUTSIDE.
- REMOVE THE PROTECTIVE FILM PRIOR TO INSTALLATION OF ROOF PANELS.

- SLIDE POLY SHEETS INTO POLY SHEET SPLICES.
- PUSH THE SHEETS UNTIL BOTTOM OF SHEET IS
FLUSH WITH POLY SHEET SPLICE AS SHOWN.

ROOF ASSEMBLIES
FROM PREVIOUS STEP

"'\-.\__:‘\_

- '..',_‘-‘.'C\ =

248



STEP 222 - ROOF ASSEMBLY

AdMO4511  SPLICE COVER
(7}

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

REMOVE BLUE FILM FROM SPLICE COVERS.

4511 (x7)
SPLICE COVER

TABS OF SPLICE COVER
SLIDE INTO POLY SPLICE.

SLIDE UP UNTIL BOTTOM OF
SPLICE COVER IS FLUSH WITH
BOTTOM OF POLY SPLICE.

249



STEP 223A - ROOF ASSEMBLY

AMMO4731  EDGE TRIM
(=2}

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

REMOVE BLUE FILM FROM TRIM.

SLIDE TRIM INTO PLACE WITH
POLY CHANNEL FITTING INTO
OPEN HEM. ENSURE CORRECT

ORIENTATION AS SHOWN. X

.........

4731 (x2)
EDGE TRIM




QTY | PART NUMEER | DESCRIPTION

STEP 223B - ROOF ASSEMBLY 8 |Hi01117 SCREW WOODGRIP 10-16x3/4" BLK

1117 (x8)
SCREW - 3/4"

INSTALL SCREWS IN CENTER OF TRIM

APPROXIMATELY 1" [25mm] FROM EDGES AS
SHOWN. INSTALL TWO MORE SCREWS EVENLY
SPACED BETWEEN THE TWO OUTER SCREWS.

y
\\‘_ L “““'““““ﬁ
U
({

TN \
b \L ‘1|"':m I
1
\
¥ i
10l




STEP 224A - ROOF ASSEMBLY

N

ABPD1531 10 OZ SILICONE TUBE H101464 CAULK GUN
(x1) (x1}

USING THE CAULK GUN AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE

BEOTTOM OF THE ROOF AS SHOWN.

252



QTY | PART NUMEER | DESCRIPTION

STEP 224B - ROOF ASSEMBLY 3 |H101206 SCREW WOODGRIP 10-16x1-1/4"

_—
AMO4733 EDGETRIM — — b e
x2) MTnﬁ?:u EDGE TRIM SPLICE
X
WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM EDGE TRIM AND EDGE TRIM SPLICE.
ALIGN EDGE TRIM AS NOTED,
= ..Hﬁ r 4734 (x1) THEN DRILL PILOT HOLES AT
L y !fp / EDGE TRIM SPLICE SHOWN SCREW LOCATIONS
*;ﬁ / USING AN 11/32" [9mm] DRILL BIT.
v
;ﬁ;ﬁ 12086 (x9
i | — 4733 (x2)
7 = Vi Ziy
0y 2y )
|

N //':J -
/ / v = =
r i Al |' q ..___'_.._-'.. ‘_,.-..-"-f"
- ._.:-- /_,-f " |'® r = ":;:-._'-"'" [ 1]
rl - e K " = . f;,-:-r"""’ # t | .

i
- _

WITH GABLE END.
EDGE TRIM SPLICE.
ADJUST AS NEEDED. SCREWS THROUGH TRIM AND SPLICE COVERS.

EDGE TRIM IS FLUSH
SLIDE EDGE TRIM INTO
CENTER SCREWS ON SPLICE COVERS AND ATTACH




STEP 224C - ROOF ASSEMBLY

e
Aﬁl:ﬁ:}sm 10 OZ SILICONE TUBE H101484 CAULK GUN
% (x1)

USING THE CAULK GUM AND
SILICONE TUBE, PLACE A GENEROUS
BEAD OF SILICONE ACROSS THE
TOP OF THE EDGE TRIM AS SHOWN.

)

7

254



STEP 225 - ROOF ASSEMBLY

e e

' —_— ! 7,
—— ] LY

—_— B . o gl

o [ -

e ————
- e — .
n"“‘*-—-:-._‘._———h—_____ —
"""'ﬂ"ﬂ-:n.--u.=_‘——-—__ o —
""'-ﬂr'n-n.--..,}—_;—n'—_____ . P,  ——
e fhy ——

e ———
MlEﬂC£4}51? RIDGE CAP """"""-m--n-—:—_;—_‘_:'-"__' A4MO4TIZ2  RIDGE CAP SPLICE
X (=1}

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.
REMOVE BLUE FILM FROM RIDGE CAP AND RIDGE CAP SPLICE.

4732 x‘g
RIDGE CAP SPLICE

4512 (x2)
RIDGE CAP

SLIDE RIDGE CAP INTO RIDGE
CAP SPLICE AS SHOWN.

255



STEP 226 - ROOF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

20 H101117 SCREW WOQDGRIF 10-16x3/4" BLK

J19  RIDGE CAP STIFFENER - W4LZ1277
(x2) 15/167%2Z 3/8°x59 1/16° (24x60x1500)

N

J20 RIDGE CAP STIFFENER - W4L21278
(x4) 15162 3/8"%57 15/16" (24x60x1471)

] AE?EE%EIBG RIDGE CAP PROTECTOR

WARNING: GLOVES ARE RECOMMEMNDED WHEN HANDLING STEEL.
- ALIGN HOLES OF RIDGE CAP WITH HOLES ON RIDGE CAP SPLICE.

- ARRANGE RIDGE STIFFENERS AS SHOWN.

- ATTACH RIDGE CAP ASSEMELY USING TEN SCREWS ALONG EACH SIDE.

- CONFIRM TOTAL LENGTH OF ASSEMBLED RIDGE CAP TO BE 14°-7" +/- 1/8" [4448mm].

J20 (x1)
RIDGE CAFP
STIFFENER

J19 (x1)
RIDGE CAF
STIFFENER

J20 (x1)
RIDGE CAP
STIFFENER

REMOVE SPACERS FROM
RIDGE CAP PROTECTORS
BEEFORE INSTALLING.

256

693 (x2)
RIDGE CAP
PROTECTOR

J20 (x1)
RIDGE CA
STIFFENER

J19 (x1)
RIDGE CAP
STIFFENER

J20 (x1)
RIDGE CAP
STIFFENER

1117 (x20)
SCREW - 3/4"




STEP 227 - ROOF ASSEMBLY

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- TWO ADULTS WILL BE NEEDED FOR THIS STEP.

- DO NOT CLIME OM ROOF TO INSTALL RIDGE CAP.

- RIDGE CAP HAS BEEN DESIGNED TO INSTALL WITH THE USE OF A LADDER.

- PLACE RIDGE CAFP ASSEMELY ON TOP OF ROOF RIDGE UNTIL BOTH ENDS
ARE SEATED INSIDE THE GABLES AS SHOWN.

- OME ADULT MUST KEEP DOWNWARD PRESSURE ON THE RIDGE CAP
ASSEMBLY WHILE THE SECOND ADULT IS INSIDE ATTACHING THE SCREWS.

-INSTALL SCREWS THROUGH PILOT HOLES IN PURLINS CLOSEST TO RIDGE.

Sy .
USE PHILLIPS BIT EXTENSION
TO ATTACH SCREWS.

483 (x32)
SCREW - 2 1/4"

QTY | PART NUMBER

DESCRIPTION

32 | H100483

SCREW PFH 8x2 1/4 BLK

RIDGE CAP
ASSEMBLY




STEP 228 - ROOF ASSEMBLY

g

ﬁﬁ?ﬁ;1}531 10 O£ SILICONE TUBE H101464 CAULK GUN
® x1)

RIDGE EDGE
TRIM

USING THE CAULK GUN AND
SILICOME TUBE, PLACE A GENERQUS
BEAD OF SILICONE BETWEEN THE

RIDGE CAP & EDGE TRIM AS SHOWN.

[
7
gy

258



STEP 229 - SHELF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
5] H100382 SCREW PWH 8x3/4 BLK
H10 SHELF BOARD - W4L21316
(x2) 15M6°%%3 W8%T0 1316° (24x86x1789)
H10 (x2)
SHELF BOARD
392 (x8)
SCREW - 3/4"
11 '|
ALIGN PILOT HOLES IN H10 BOARDS WITH
HOLES IN SHELF ERACKETS AND ATTACH
T -
1-;-‘_;‘
USE PHILLIPS EXTENSION BIT - i .l| L “.
FOR INSTALLING SCREWS a . + O
B [ :
T It
R T A o sk L 3 ARG - & o s
o o ] 11K - 1
bt o | R H eI ;zl'r' ieion.e ¥ -;;n{ I M |

ONLY LEFT SIDE OF GREENHOUSE SHOWN FOR DETAIL
259




STEP 230 - SHELF ASSEMBLY

PART NUMBER | DESCRIPTION

H100392 SCREW PWH 8x3/4 BLK

H10 SHELF BOARD - W4L21316
(x2) 15/16%%3 JE"%70 13116° (24xB86x1799)

Sl

USE PHILLIPS EXTENSION BIT
FOR INSTALLING SCREWS.

H10 {IEL
SHELF BOARD

392 (x8)

SCREW - 3/4"

ALIGN PILOT HOLES IN H10 BOARDS WITH
HOLES IN SHELF BRACKETS AND ATTACH.

vilh o
Y,
EG:
A S
Y o, .
g - H - : n
. »
— I+ ]
i I 2 : .
o e
|
T
1
LT s _ :
27 | d TR | RIS R o oo
L
o o
{0 el Ty AT T
SEICICROES N SR SOOI M 5. R
al 1

260

OMLY RIGHT SIDE OF GREENHOUSE SHOWN FOR DETAIL.




QTY | PART NUMBER | DESCRIPTION
STEP 231 - SHELF ASSEMBLY 14| H100392 SCREW PWH 8x3/4 BLK
HO1 SHELF BOARD - WaL20848
(2) 15/16°%3 3B %75 34~ (24xB6x1924)
HO8 SHELF BOARD - W4L21314 )
(x2) 15/167x3 B %55 34" (24xBBx1416)
- POSITION AND ORIENT SHELF BOARDS AS SHOWN.
- DO NOT FULLY TIGHTEN SCREWS.
01 (x1)
SHELF BOARD
H09 (x1)
SHELF BOARD
H09 (x1)
SHEL F BOARD
HO1 (x1) 1
SHEL F BOARD
L]
392 (x14)
SCREW - 3/4
f L7 7 ]
|f ;
T - T T q"l'"?"?"mlw e — =

_________

......



STEP 232 - SHELF ASSEMBLY

- INSTALL T-NUTS FIRST

- INSTALL HARDWARE AS SHOWN.
= FULLY TIGHTEN SCREWS FROM PREVIOUS STEP

398 (x4)
T-NUT - 1/4"

QTY | PART NUMEER | DESCRIPTION

4 H100398 T-NUT 1/4 BLK

4 H100405 WASHER LOCK EXT 6x15
4 H101138 BOLT WH 1/4x7/8 BLK

405 (x4)

WASHER - 6x15

262

1139 {xd}
BOLT - 7/8"

'''''''''




QTY | PART NUMBER | DESCRIPTION
STEP 233 - TABLE ASSEMBLY 2 | H100398 TNUT-1/4" BLK
2 H100405 WASHER LOCK EXT 6x15
2 H101284 BOLT WH 1/4x2 3/4 BLK
O O o O O o
P07 TABLE CLEAT SPLICE - W4L21295 P08 TABLE CLEAT - W4L21296

(x1) 17/16"x1 7/16"x6" (36x36x152) (x1) 17/16"x1 7/16"x22 3/8" (36x36x569)

- INSTALL T-NUTS FIRST

NOTE PILOT HOLES FOR CORRECT ORIENTATION OF P08.

P08 (x1)
TABLE CLEAT

398 (x2)
TNUT-1/4"

P07 (x1)
TABLE CLEAT SPLICE

WASHER - 6x15

1284 (x2)
BOLT -2 3/4"

263



QTY | PART NUMBER | DESCRIPTION

STEP 234 - TABLE ASSEMBLY 6 | H100201 SCREW PFH 8x2 12 BLK

[ - s

POE TABLE CLEAT - WaL21204
(2] 1 TM6"1 FM16°x43 916" (36x36x1107)

- INSTALL TABLE CLEATS USING PILOT HOLES IN UPRIGHTS.
- NOTE PILOT HOLES FOR CORRECT ORIENTATION OF BOARDS.

g 3,'15" 9 3!’15“
[233mm] f ' [zaamm]»j
o e L] L ] = - - - I
ip 5 - - - " - =
@ =il VS W o _ @ . 'y
& » @ T - -
A
@ @
\__201 (x6) “\_CLEAT ASSEMBLY P06 (x2)
SCREW - 2 1/2" / FROM PREVIOUS STEP TABLE CLEAT
'.‘ @ h -
: : . 4.
* ———— s
— —
Fa &
A, :
B ™ - ———
He L RO T .
IR NI e |
: - A
O
EE—%EJZ:E:EFETAT:Trjﬁwﬁ- %
B ———jeppa b a i Y
264 &/




STEP 235 - TABLE ASSEMBLY

PART NUMBER

DESCRIPTION

H1004E60

LAG SCREW WH 1/4x1 BLK

A4MO0S55 L ERACKET BLK

(nd)

-ATTACH BRACKETS AS SHOWN USING PILOT HOLES IN POSTS AND CLEATS.

B ¥
g

L BRACKET BLK

.......

..........

[

T T T AT T e
Lt A & % % 2% % of
i

265




QTY | PART NUMBER | DESCRIPTION
STEP 236 - TABLE ASSEM BLY (51 H100405 WASHER LOCK EXT 6x15
G H100456 LAG SCREW WH 1/4x2 1/2 BLK
£ ) =
AN 7N 7
F15 ANGLE BRACE - W4L21301 F16 AMNGLE BRACE - W4L21302
(xd) 1 TME™2 38 218 116" (36x60x458) (x2) 1 T7ME"x2 38 18 116" {35!5[]!#58]
- ATTACH ANGLE BRACES AS SHOWN USING PILOT F16 (x2)
HOLES IN UPRIGHTS AND POSTS. ANGLE BRACE
F15 (x4)
ANGLE BRACE
456 (x6)
LAG SCREW -2 1/2"
405 (x6)
WASHER - 6x15

ol O
: B g .
T T .
= w1 o L ]
"-."' \
— T T T
- o TR B 4 S A A -
T i £ — o I
=
. | | L
.
Lt 1 bl P » am o W O A e A S
TR THINCS W CEECEC IR W T BRSSO W DI - RN
' »

266




QTY | PART NUMBER | DESCRIPTION
STEP 237 - TABLE ASSEMBLY 4 | H100362 SCREW PFH 8x3 BLK
3 H100405 WASHER LOCK EXT 6x15
3 H100456 LAG SCREW WH 1/4x2 1/2 BLK
; 2 3 = i Ny 1 H100460 LAG SCREW WH 1/4x1 BLK
TBOZ TABLE ASSEMBLY - W2A04533 '
(x1)  Z21M16"x16 116°x56 11167 (52x408x1440)
- ATTACH TABLE ASSEMBLY AS SHOWN.
- ALIGN PILOT HOLES.
362 (x4) =L
SCR -3¢
405 (x3) _
WASHER - 6x15
460 (x1 O
LAG SCREW - 1"~
— 456 (x3 \l /
—— - AP LAG SCREW - 2 1/27
- o [ ] ¥
e - [ ] -
. L]
i, “
/;
/
. @
A *
", 3
LN i
\\*“-H
% g -
] g i
_j_;:; oty e .
I et WS S 3L
1L Lmmail, i |
i o TBO2 (x1)
=) TABLE ASSEMBLY
Y
\\q ‘"q.,.‘
. 267




QTY | PART NUMBER | DESCRIPTION
STEP 238 - TABLE ASSEMBLY 4| n100362 SCREW PFH 8x3 BLK
3 | H100405 WASHER LOCK EXT 6x15
: L 1 3 [ H100456 LAG SCREW WH 1/d4x2 1/2 BLK
= = - 1 H100460 LAG SCREW WH 1/4x1 BLK
I | | L1 I'
l.I. I_I I'I J.'J I.' .
. . . . . . . e
TEO1 TABLE ASSEMELY - W2AD4532
(x1) 2 116"°x16 1/16"x56 11167 (52x408x1440)
- ATTACH TABLE ASSEMBLY AS SHOWN.
- ALIGN PILOT HOLES.
: 362 (x4)
A== SCREW - 3"
X N — 405 (x3)
r\‘:‘\ WASHER - 6x15
O\ e
\?‘ [ 460 (x1
W LAG SCREW - 1"
W l" ' ——
-‘Q\" L] e ——— e O
I“\'\x"- 455[13 L] - .' am o e "'T — =
N\ I LAG SCREW -2 1/2" = ® ® #
\ /
"'.“.__ I &
\ \
b L]
o ‘ e
&5
- et e el
g2 : ;
O
':i*,;F -------- e ‘_;.-.'_. £y -._“.\,_..:_-ﬂ_:‘_l_'i- e
: I A I S e
TBO1 (x1)
TABLE ASSEMBLY

268




QTY | PART NUMBER | DESCRIPTION
STEP 239 - TABLE ASSEMBLY 2 | H100198 WASHER LOCK EXT 8x19
2 H100379 TNUT-5/16" BLK
- INSERT T-NUTS FIRST 2 | H100391 SCREW PFH 8x2 BLK
- ﬂklgé‘lw'l';lggu'ﬁﬂ HOLES IN TABLE ASSEMBLIES AND ATTACH 5 H100480 BOLT WH 5/16x4 3/4 BLK
- INSERT SCREWS AFTER OTHER HARDWARE HAS BEEN
ATTACHED.
379 (x2)
TNUT-5/16"
-r_-"-_'-?—-.z-_—.______‘:____ L ]
Nz _— _*
= 198 (x2)
e e WASHER - 8x19
_'___E"?—"'—-——-.—;—__ - L — -
e 480 (x2)
=——— ; — BOLT - 4 3/4"
- ) Il
e (R — O 301 (x2)
——t——— O h SCREW - 2"
. — :_ Irllll'
l x
i
i
- -
*
ek L ]

269

]




QTY | PART NUMBER | DESCRIPTION

STEP 240 - TABLE ASSEMBLY a__ | 100367 SCREW PFH 8x1 1/4 BLK

M11 TABLE TOP SPLICE - W4L21304
{x1) S/8"2 A/8"x16 1/16" (16xE0x408)

- ATTACH TABLE TOP SPLICE AS SHOWN.
- ALIGN PILOT HOLES

387 (x4
SCREW -1 1/4"

N11 (x1)
TABLE TOP SPLICE

|

[,

=

e —
i




QTY | PART NUMBER | DESCRIPTION
STEP 241 - TABLE ASSEMBLY 4 | H100398 TNUT-1/4" BLK

4 | 1100405 WASHER LOCK EXT 6x15

4 | H101284 BOLT WH 1/4x2 3/4 BLK

Qo O

P07 TABLE CLEAT SPLICE - WAL21295
(x2) 17/16"x1 7/16"x6" (36x36x152)

<] o a o !

P10 TABLE CLEAT - W4L21308
(x2) 17/16"x1 7/16"x43 9/16" (36x36x1107)

- INSERT T-NUTS FIRST

NOTE PILOT HOLES FOR CORRECT ORIENTATION.

T

P07 (x2)

TABLE CLEAT SPLICE
398 (x4)
TNUT-1/4"

e e 405 (x4)
WASHER - 6x15
1284 (x4)
P10 (x2) BOLT - 2 3/4"

TABLE CLEAT

271



PART NUMBER

DESCRIPTION

QTy
B

STEP 242 - TABLE ASSEMBLY

H100201

SCREW PFH 8x2 1/2 BLK

P11 TABLE CLEAT - W4L21309
(1) 1 THE™ 76 22 38" (I6x36x569)

- INSTALL TAELE CLEATS USING PILOT HOLES IN UPRIGHTS.
- NOTE PILOT HOLES FOR CORRECT ORIENTATION OF BOARDS.

w —--q-_____-

-

-
- . e

-
- w - -
- a2 i =
-. : = )
-_‘__h—'

'
——

201 (x6) 2 P11 (x1)
SCREW -21/2 TABLE CLEAT




QTY | PART NUMEER | DESCRIPTION

STEP 243 - TABLE ASSEMBLY 6 | H100460 LAG SCREW WH 1/4x1 BLK

A4MOD552 L BRACKET BLK
()

- ATTACH ERACKETS AS SHOWN USING PILOT HOLES IN POSTS AND CLEATS.

_,--""-.-F-'_
/” B 555 (x4
" L BRACKET BLK
R 460 (x6
— LAG SCREW - 1"
0

----------

|
||: .n-j

R AT

TR 1w '-""- 't e .
RO W TR ) e o B

\ 273




STEP 244 - TABLE ASSEMBLY e

[ H100405 WASHER LOCK EXT 6x15
6 H100456 LAG SCREW WH 1/4x2 1/2 BLK
/ \ /,-"‘
I"\, ‘_.-'"J \-u ﬁ:’.""’l
F15 ANGLE BRACE - W4L21301 F16 ANGLE BRACE - W4L21302
(xd) 1 T7ME"x2 38 18 116" (36xE0x458)

(x2) 1 7M6°x2 3/8"%18 116" (I6x60x458)

- ATTACH ANGLE ERACES AS SHOWN USING PILOT
HOLES IN UPRIGHTS AND POSTS.

s F16 (x2)
ANGLE BRACE

405 (x6)
WASHER - 6x15

456 (xB)
LAG SCREW - 2 1/2"

F15 (x4)
ANGLE BRACE

e Y N '--'-I-"i. =

ST L et e iL‘-'\- -'Ap'\-a".;.' B & .m e 3 ':.:‘-'-'c":':_i;i-';-.-l"u::.__-:'_..:_' |
ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. /

274




STEP 245 - TABLE ASSEMBLY

QTY | PART NUMEBER | DESCRIPTION

4 H100362 SCREW PFH 8x3 BLK

2 H100405 WASHER LOCK EXT Bx15

2 H100456 LAG SCREW WH 1/4x2 1/2 BLK
1 H100480 LAG SCREW WH 1/4x1 BLK

-
% w8 ow - " L

TBO7 TABLE ASSEMBLY - W2A04538
(x1) 2 1116720 1/8"x34 5/16" (52x515x871)

-ATTACH TAEBLE ASSEMBLY AS SHOWN.
- ALIGN PILOT HOLES.

TBO7 (x1)
TABLE ASSEMBLY

405 (x2)
WASHER - 6x15

362 (x4)
SCREW -3

LAG SCREW - 1"

-'. |

lii

Il

SHOWN FOR DETAIL.
275



STEP 246 - TABLE ASSEMBLY

TBOS TABLE ASSEMBLY - W2A04536

(x1) 211620 1/4"x44 34" (52x515x1136)

- ATTACH TABLE ASSEMBLY AS SHOWN.

405 (x2)

WASHER - 6x15

456 (x2
LAG SCREW - 2 112"

QTY | PART NUMEBER | DESCRIPTION

4 H100362 SCREW PFH 8x3 BLK

2 H100405 WASHER LOCK EXT 6x15

2 H100456 LAG SCREW WH 1/4x2 1/2 BLK

362 (x4)
SCREW - 3"

805 (x1)

TABLE ASSEMBLY

276

OMLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL. i




STEP 247

l_"' L] W - - ' ®a * T
TBOG TABLE ASSEMBLY - W2AD4537
(x1) 2116720 1/d"x34 516" (52x515x871)

- ATTACH TABLE ASSEMELY AS SHOWN.
- ALIGN PILOT HOLES.

- TABLE ASSEMBLY

LAG SCREW - 2 1/2" L

QTY | PART NUMBER | DESCRIPTION

4 H100362 SCREW PFH 8x3 BLK

2 H100405 WASHER LOCK EXT 6x15

2 H100456 LAG SCREW WH 1/4x2 1/2 BLK

1 H100480 LAG SCREW WH 1/4x1 BLK
405 (x2

WASHER - 6x15

REW - 1" =T

TBO6 (x1)
TABLE ASSEMBLY

™
362 (x4
SCREV - 3°
460 (x1
= LAG S
S
—_— il 456 (x2)
1
- - = - @d .
* o -
l
*\".

277

OMLY SIDE OF GREENHOUSE

SHOWN FOR DETAIL.




QTY | PART NUMBER | DESCRIPTION
STEP 248 - TABLE ASSEMBLY 4 | H100198 WASHER LOCK EXT 8x19
4 H100379 THUT-516" BLK
- INSERT T-NUTS FIRST 4 H100391 SCREW PFH 8x2 BLK
- ﬁhE-MFTEUGH HOLES IN TAELE ASSEMELIES AND ATTACH 4 H100480 BOLT WH 5/16x4 3/4 BLK
- INSERT EEH‘EWE AFTER OTHER HARDWARE HAS BEEN
ATTACHED. 379 (x4)
TNUT-5/16"
S g e .
|
[ e
—-_—__-_—_._____;_-_
® 480 (x4)
— ——— BOLT - 4 3/4"
_'_—-—-_______ L ]
198 (x4
WASHER - 8x19
i
391 (xd) 7 7557,
SCREW - 2" ' :
L ]
- :
& L]
fu/ -
' 1 T — - r.-'}
—— .
|
fl
R '-73':'4“‘3?3-7 ° Cl? O
R g O e
OMLY SIDE OF GREENHOUSE S s

SHOWN FOR DETAIL.
278




STEP 249 - TABLE ASSEMBLY

PART NUMBER

DESCRIPTION

H100387

SCREW PFH 8x1 1/4 BLK

(x2) S/B™2 JE"20 1/4" (16xB0x515)

- ATTACH TABLE TOP SPLICE AS SHOWN.
- ALIGN PILOT HOLES.

387 (x8)

N12 (x2)
TABLE TOP SPLICE

SCREW -1 1/4"

279

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL®




STEP 250 - TABLE ASSEMBLY

PART NUMBER

DESCRIPTION

H100201

SCREW PFH 8x2 1/2 BLK

F03 TABLE CLEAT - W4L21305

(x2) 1 7/16%%1 716565 1/4" (36x36x1658)

- NOTE PILOT HOLES FOR CORRECT ORIENTATION OF CLEATS.
- ATTACH USING PILOT HOLES IN UPRIGHTS.

P09 (x2)
TABLE CLEAT

201 (x7
SCREW - 2 1/2"

______
1] e

280

g ke u Ty
.......

ONLY BACK OF GREENHOUSE SHOWN FOR DETAIL.

A A A S S S S e




QTY | PART NUMBER | DESCRIPTION
STEP 251 - TABLE ASSEMBLY 6 | H100405 WASHER LOCK EXT 6x15
6 | 1100456 LAG SCREW WH 1/4x2 1/2 BLK

{ >

s
F15 ANGLE BRACE - W4L21301
(x6) 1 762 HB"x18 1/16" (I6x6OX458)

-ATTACH ANGLE BERACES AS SHOWN USING PILOT
HOLES IN UPRIGHTS.

F15 (x6)

ANGLE BRACE
405 (x6)
WASHER - 6x15 456 (x6

LAG SCREW - 2 1/2"

DO NOT ATTACH AN ANGLE
BRACE TO MIDDLE UPRIGHT.

I-———-Iw

]ﬂﬂggﬂjm ‘*-:‘----l:'

il

T

DNLY EACK OF GREENHOUSE SHOWN FOR DETAIL.

"-:I:

281



STEP 252A - TABLE ASSEMBLY LA

PART NUMBER

DESCRIPTION

H100379

T-NUT 516 BLK

L LT

LT LL

TBO4 TABLE ASSEMBLY - W2AD4535
(x1) 2116716 11668 34" (52x408x1746)

-INSERT T-MUTS FIRST.

79
-NUT - 5/16"

TBO4 gﬂ]
TABLE ASSEMBLY

282




QTY | PART NUMBER | DESCRIPTION
STEP 252B - TABLE ASSEMBLY 5 | H100362 SCREW PFH 8x3 BLK

3 | H100405 WASHER LOCK EXT 6x15

3 | H100456 LAG SCREW WH 1/4x2 172 BLK

- ATTACH TABLE ASSEMELY AS SHOWN.

362 (x5)
SCREW - 3"
|
. -
405 (x3
WASHER - 6x15
456 (x3)
- - LAG SCREW - 2 1/2"
— Y — I
A A N \
1 A A W g \
M - - r";
L] L] - - I
» - H G .__._.__-V: H DO O
DNDHOWPHESHEN ) SO M T !’E? 2580 =]
o Lo O | EHSERRON I CRTROORON B e I N &
R S s % T =1, et gt Siaw .
PREVIOUS STEP ONLY BACK OF GREENHOUSE SHOWN FOR DETAIL,

283



STEP 253 - TABLE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

3 H100362 SCREW PFH 8x3 BLK

3 H100405 WASHER LOCK EXT 6x15

3 H100456 LAG SCREW WH 1/4x2 1/2 BLK
‘l - - | llI
T IT IT T
.I LT T r.

TBO3 TABLE ASSEMBLY - W2AD4534

(®1) 2 1616 116 %64 1/2° (52xd08x1639)
- ATTACH TABLE ASSEMBLY AS SHOWN. 362 (x5)
SCREW - 3"
405 (x3)
WASHER - 6x15 T T

L]
456 (x3) o)
LAG SCREW - 2 1/2"
"-..._-q
h-.-""-u
\ i &
""‘-\.._\_-_ |
// A A =
e/ a E i ¥
[ ; : : : ;
' gl B or )
- -
2}
T | DT : ettt 'h_k,_#; —"“"ﬂuf—_"”'—' = :
— : \_TBEI& (x1)
% ONLY BACK OF GREENHOUSE SHOWN FOR DETAIL. TABLE ASSEMBLY
28

284




QTY | PART NUMBER | DESCRIPTION

STEP 254 - TABLE ASSEMBLY & | H100201 SCREW PFH 8x2 1/2 BLK

4] &) o

F17 TABLE SPLICE - W4L21306
{(x1) 1 7/16%x2 3/8713 1/4" (36x60x336)

||
; v
L]
L] e ONLY BACK OF GREENHOUSE
[EEIILL SHOWN FOR DETAIL.
Y| L ——
F17 (x1) e = T — ENSURE PILOT HOLE
TABLE SPLICE e Brcas R IS ORIENTED TO THE
' = =L~ FRONT AS SHOWN.
|
204 6xt) . o | - ALIGN PILOT HOLES.
SCREW - 2 1/2" = =

285



STEP 255 - TABLE ASSEMBLY

QTY | PART NUMEBER | DESCRIPTION
2 H100405 WASHER LOCK EXT 6x15
2 H100456 LAG SCREW WH 1/4x2 1/2 BLK

zl’/

N

F18 ANGLE BRACE - W4L21307
(1) 1 7M6"%2 HE"x17" (36x60x432)

= ';-FL

.......
....
Tan "5 b

405 (x2
WASHER - 6x15

456 (x2
LAG SCREW - 21

286

" ]
|
| i
o
iy
L] P T, L]
ONLY BACK OF GREENHOUSE
e T SHOWN FOR DETAIL.
i ._-L_h‘:"""'“-‘-'.-u..
N F18 (x1
ANG(LEJ BRACE
W ATTACH ANGLE BRACE AS
A SHOWN USING PILOT HOLES.
1%




QTY | PART NUMBER | DESCRIPTION
STEP 256 - TABLE ASSEMBLY 4 | H100198 WASHER LOCK EXT 8x19
2| H100379 T-NUT 5/16 BLK
- INSERT T-NUTS FIRST. 4| H100480 BOLT WH 5/16x4 3/4 BLK
- ALIGN THROUGH HOLES IN TABLE ASSEMBLIES AND ATTACH
HARDWARE.
480 (x4)
BOLT - 4 3/4"
198 (x4)
WASHER - 8x19
| ==
/ 379 (x2) —
T-NUT - 5/16" == —
|'I: L — |
If | _..——=-":"-:_F \\ el =
e e ||I||I| .
T ; %}
I !! IIII.
!! I. 4 II',
- = . - [ | | | |
o M :
‘ \ AT
I |
| | | (L
|
|
UL | NN
| | I ..=|=:=Il=ﬁ'
3 |  —_——
A Il e —
, \ﬂ \
B R R R  aroi ) caceceoscis § SRS —

ONLY BACK OF GREENHOUSE SHOWN FOR DETAIL.

287



STEP 257 - TABLE ASSEMBLY

M11 TABLE TOP SPLICE - W4L21304
(¥1) 58" A6 1716" (16x60x408)

PART NUMBER

DESCRIPTION

H100387

SCREW PFH 8x1 1/4 BLK

-ATTACH TABLE TOP SPLICE AS SHOWN.
- ALIGN PILOT HOLES.

N11 (x1)

TABLE TOP SPLICE

387 (x4)
SCREW -1 1/4"

3
a

T
D
II‘ + fin %, . 4

=\

I

Ii{
Vel
il'4

T
\




STEP 258A - SINK ASSEMBLY

A4I'EJ'IQI4;527 SINK ASSEMBLY
X

1. INSTALLING THE SINK DRAIN

- SET DRAIN INSIDE OF SINK BODY, PLACING FOAM GASKET BETWEEN SURFACES.
- FASTEN IN PLACE USING RUBBER GASKET AND DRAIN NUT FROM BOTTOM SIDE.

RUBBER
GASKET

DRAIN
NUT

RUBBER
GASKET

2. INSTALLING THE DRAIN FITTING
- ATTACH DRAIN FITTING TO SINK DRAIN.
.

THREAD TAPE IS
RECOMMENDED

DO NOT
OVERTIGHTEN

3. INSTALLING THE OVERFLOW DRAIN
- MAKE SURE RUBBER GASKET IS INSTALLED IN OVERFLOW DRAIN.

DO NOT
OVERTIGHTEN

RUBBER
GASKET

289



STEP 258B - SINK ASSEMBLY

o ¢ s
] .‘,-"'
T ™
i
b 'l'l:ﬂ ﬁ
E Iy AdMO4T2E8  FAUCET

= {x1)

A4MO452T  SINK ASSEMBLY
(1)

4. INSTALLING THE OVERFLOW DRAIN
- ATTACH OVERFLOW DRAIN BY CONNECTION EACH END AS SHOWN.

5. INSTALLING THE MAIN DRAIN AND TRAP
-ATTACH TRAP AND CORRUGATED DRAIN HOSE TO DRAIN FITTING.

e RUBBER
T . GASKET

|\  DONOT |
] OVERTIGHTEN |

\ |

6. INSTALLING THE FAUCET

- INSERT FAUCET THROUGH HOLE IN SINK AND INSTALL COMPONENTS IN ORDER SHOWN.
- TIGHTEN FAUCET NUT UNTIL SNUG, THEN TIGHTEN FAUCET SCREWS.

-

4729 (x1)
FAUCET

)i FAUCET ‘
il : GASKET -\‘l
T ﬁ - FAUCET _|
i ] = WASHER
. FAUCET i —
NUT : -

290



QTY | PART NUMBER | DESCRIPTION

STEP 259 - SINK ASSEMBLY 4 | H101069 SCREW PWH 8x7/8 BLK

l .
wodl U 0y LY

.

ONLY SIDE OF GREENHOUSE | 'y
SHOWN FOR DETAIL. it

I‘ {

- PLACE SINK ASSEMBLY INTO OPENING IN TABLE.
- ENSURE SINK IS CENTERED.
- ATTACH WITH SCREWS USING THROUGH HOLES.

SINK ASSEMBLY
FROM PREVIOUS STEP

1069 (x4)
SCREW - 7/8"

291



STEP 260 - SINK ASSEMBLY

=

AdAMO3151  GARDEMN HOSE ADAPTER

(x1)
BE i=8 VAW
AdMD4T43  HOSE ADAPTER w
o) g
[LLLH
A4MOS92T HOSE SPLITTER
(x1)

- ATTACH HOSE SPLITTER TO GARDEN HOSE ADAPTER.
- ATTACH GARDEN HOSE ADAPTER TO HOSE ADAFPTER.
- ATTACH OTHER END OF HOSE ADAPTER TO SINK.

4743 (x1)

_i. : : N HDEEADAFTER_\
i

:.u“ll 41

, / \X
tifh |

g | Ty o f e O
o, S S T T I P

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL. 3151 (x1)
GARDEN HOSE ADAPTER

5927 {11]_/ '

HOSE SPLITTER

a e e e w _.-: RO Y P LI LR 9 o

292



STEP 261A - WATER LINE ASSEMBLY

CrEmmai

L

s

A4MO2384 HOSE FAUCET ABPO0B4S THREADED PIPE ABPODEAE ELBOW 172" NPT
(x1) {x1) CONNECTOR (%2)
[ J—}
ABPU0G48 THREADED HOSE ABPOOG4S  PIPE 172"
(x1) FITTING (x1) 5CH40 X 24

- USE PLUMBERS TAPE AND WRAP THREADS OF MALE FITTINGS.
- FASTEN FITTINGS TO FORM THE COMPLETED WATER LINE ASSEMBLY BELOW

2384

1 HOS xl;IAUCET 5

Eé 646 (x1) )

- ELBOW 1/2" NPT e
\Cm [:q/

645 (x1)

/_ PIPE 1/2" X 24"

649 (x1)

THREADED PIPE

CONNECTOR =)
648 (x1) _w Ij"\ﬁd-ﬁ x1) )
THREADED ELBOW 1/2" NPT

HOSE FITTING

293

®

ABPODB0S PLUMBERS TAPE
(x1)

0D))



FART NUMEER

DESCRIPTION

H100385

SCREW PFH 8x1 BLK

STEP 261B - WATER LINE ASSEMBLY Qry

AAMDZ3BS  PIPE CLAMP
(¥2)

- SECURE WATER LINE TO POST WITH PIPE CLAMPS APPROXIMATELY AS SHOWN BELOW.

- PRE-DRILL WITH AN 1/8" [3mm] DRILL BIT WITH CLAMPS LINED UP IN POSITION.

OMLY FRONT SIDE OF GREENHOUSE
SHOWN FOR DETAIL.

294




PART NUMBER

DESCRIPTION

STEP 261C - WATER LINE ASSEMBLY [arY

H100536

SCREW PWH 8x1 1/4 BLK

I 3
¥
&
.

| =
-

A4MO34TE HOSE HANGER
(x1)

- ATTACH HOSE HANGER TO CLEAT APPROXIMATELY AS SHOWN BELOW.
- PRE-DRILL WITH AN 1/8" [3mm] DRILL BIT USING HOSE HANGER AS A GUIDE.

"
" *
_______

CLEAT

3473 (x1) '

HOSE HANGER

536 (x2)
SCREW -1 1/4"

295




STEP 261D - WATER LINE ASSEMBLY QTY | PART NUMBER | DESCRIPTION

3 H100385 SCREW PFH 8x1 BLK

==/
A4MOZ3B5 PIPE CLAMP ABPO10B0 COLLAPSIBLE
(x3) (x2) GARDENHOSE

- CONNECT ONE END OF A HOSE TO THE HOSE SPLITTER AND THE OTHER END TO THE FAUCET INLET.
-FASTEN THE HOSE TO THE WALL USING THE PIPE CLAMPS AS DESIRED.
- CONNECT THE END OF THE SECOND HOSE TO THE FAUCET OUTLET, THEN HANG THE HOSE UP ON THE HANGER.

L]
L
[ e, .—-_:fpf
+ . o |i 1,;"'il'
- & ' .f
L] -
o : o|
L]
_FAUCET/|
: 7 o /T OUTLET
T A AT
0 r.'__:‘:?:" ] - PR
. 11 b @ :'_ T 01 |

e . Kf
ATTT L = e e i T |

oEe _}]) : A /

§ =
= Py s
10 L LLLLLEERE S o o

— AT T M s et e T R — ST == ¥ 2 R
e W N L L] P - % \y VLA PP T
. e R R 10 HOSE OLLAPSIBLE e e

e SPLITTER GARDEN HOSE FAUCET

. INLET

296



PART NUMBER

DESCRIPTION

STEP 262 - TABLE ASSEMBLY 8

H100200

SCREW PFH 8x1 1/2 BLK

MOT  TABLE TRIM - W4L21310
(x1)  58"x3 WB™GB 34" (16x86x1746)

MO8 TABLE TRIM - WaL21311
(x1) 5/8°%3 VB"x64 1/2" (16x86x1639)

- ALIGN PILOT HOLES.

MO7 (x1) -
TABLE TRIM i/

297

ONLY BACK OF GREENHOUSE
SHOWN FOR DETAIL.

TOPS OF M07 & MO8 ARE
FLUSH WITH TABLE TOP.

MO8 (x1)
TABLE TRIM
200 (x8
SCREW -1 12"




STEP 263 - TABLE ASSEMBLY

PART NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1 1/2 BLK

-

- ALIGN PILOT HOLES.

MOB TABLE TRIM - WAL21303
(x2) S/B"x3 WE %48 1/8" (16x86x1223)

TR N

WITH TABLE TOP,

200 (x8)
SCREW -1 1/2"

TOP OF MOE IS FLUSH =

MO6 (x2
TABLE TRIM

OMLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL.




QTY | PART NUMBER | DESCRIPTION

STEP 264 - TABLE ASSEMBLY 8 | H100200 SCREW PFH 8x1 172 BLK

MOE TABLE TRIM -W4L21313
(x2) 5/8%3 WB"x48" (16x86x1219)

- ALIGN PILOT HOLES.

AT .|
p s P ptoar At
. — -

OMLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL.

MOS3 (x2)
TABLE TRI 200 (x8)

SCREW -1 1/2"




QTY | PART NUMBER | DESCRIPTION

STEP 265 - ELECTRICAL ENCLOSURE = Tr700200 NN
MOUNTING 2 | H100411 SCREW PFH 8x5/8 BLK

ol & O o
I'\_\_ _",rl
AdMD1282  MOUNTING BRACKET

(x2)

INCLUDED WITH THE ELECTRICAL ENCLOSURE

ACREW -1 412" - DRILL PILOT HOLES USING AN 1/8" [3mm]

— DRILL BIT.
1292 (x2) - USE MOUNTING BRACKETS AND DIMENSIONS
MOUNTING BRACKET AS A GUIDE.
LONGER SCREWS ATTACH TO

UPRIGHT ON BOTH BRACKETS.

411 (x2)
SCREW - 5/8"

T TP

i

OMLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

L J
®0 o®

ATTACH BRACKETS USING
DIMENSIONS GIVEN. 300



STEP 266 - ELECTRICAL ENCLOSURE MOUNTING

M : @

9205413 ELECTRICAL ENCLOSURE
(x1)

F L% = By

. HANG ELECTRICAL ENCLOSURE ON THE MOUNTING BRACKETS.
- RUN ELECTRICAL CORD THROUGH HOLE IN TABLE AS SHOWN.

B e
==

413 (x1)
ELECTRICAL ENCLOSURE

OMLY SIDE OF GREENHOUSE
SHOWN FOR DETAIL.

301



STEP 267 - THERMOSTAT MOUNTING

PART NUMEER

DESCRIPTION

H100411

SCREW PFH 8x5/8 BLK

ﬁ.ﬁl;‘[:ﬂ?ﬁd THERMOSTAT
x1)

Q,

A4MD5028 CABLE CLAMP
(x3)

= LOCATE THERMOSTAT IN A DESIRED LOCATION CLOSE TO THE ELECTRICAL ENSLOSURE.
-INSTALL SCREW LEAVING IT PARTIALLY STICKING OUT AND HANG THERMOSTAT.

- HANG THE PROBE IN AN ELEVATED LOCATION.

- SEE THERMOSTAT MANUAL FOR OPERATING INSTRUCTIONS.
- PLACE CABLE CLAMPS AS DESIRED FOR THE THERMOSTAT, ELECTRICAL ENCLOSURE, & EXHAUST FANS.

bV

-

-

SCREW - 58"

754 (x1)

302

HERMOSTAT

e

ONLY SIDE OF GREENHOUSE SHOWN FOR DETAIL.

=




STEP 268 - DOOR ASSEMBLY QTY | PART NUMBER | DESCRIPTION

12 H100385 SCREW PFH 8x1 ELK
& - L 1] *
o © )
C 1 T ]
© o ©
AAMOOSST HINGE
- . - - {x‘}

DADYT DOOR ASSEMBLY - W2A04009
{x1) 1 7/8"36 9/16"x80" (48x928x2032)

ALIGN PILOT HOLES IN HINGES WITH PILOT HOLES ON DOOR.,

DAD1 (x1

DOOR ASSEMBL

BACK OF DOOR - SIDE WITH X BRACE

WITH THE DOOR LAYING WITH THE BACK FACING UP AS SHOWN,
ATTACH HINGES. CORRECT ORIENTATION OF HINGES IS CRITICAL.

0557 (xd)
HINGE ASSEMBLY

NOTE DIRECTION OF BARREL ON HINGES.

385 (x12)
SCREW - 1

303



STEP 269 - DOOR ASSEMBLY

385 (x12)
SCREW -1"

FEp

v

G, IR

"--.__“K
l“ﬂ 3

k\
0
g
e

154

1%

aTty

PART NUMBER

DESCRIPTION

12

H100385

SCREW PFH 8x1 BLK

ONLY SIDE OF GREENHOWUSE SHOWN FOR DETAIL.

304

LIFT DOOR INTO PLACE AND ATTACH AS SHOWN.

ALIGN HOLES IN HINGES WITH
PILOT HOLES IN DOOR FRAME.




STEP 270 - DOOR ASSEMBLY

il
o)

QTY | PART NUMEER | DESCRIPTION

2 H101259 SCREW POH 8x1 3/4 85

Tk =
A4MOZ2410 STORM DOOR HANDLE

ENSURE CORRECT ORIENTATION
OF DOOR HANDLE AS SHOWN.

2410 (x1)
STORM DOOR HANDLE

1259 (x2)
SCREW - 1 3/4"

USE SCREWDRIVER. DO
NOT OVERTIGHTEN.



QTY | PART NUMEER | DESCRIFTION

STEP 271 - DOOR ASSEMBLY 2 |H101260 SCREW PRH 8x1 1/4 BLK

T

o, r
A4MO2410  STORM DOOR HANDLE LATCH
(x1)

——— =

WITH THE DOOR SHUT, POSITION THE DOOR LATCH AS SHOWN. ADJUST FRONT TO BACK TO ENSURE
THE LATCH MAKES CONTACT. ADJUST UP AND DOWN TO ENSURE THE LATCH IS CENTERED WITH THE
HAMDLE. MARK THE SLOTTED HOLE LOCATIONS AND PRE-DRILL WITH AN 1/8" [3mm] DRILL BIT.

2410 (x1)
LATC

1260 (x2)
o —_— SCREW -1 114"

.-‘-’ =3 _\‘-\-‘-‘-‘\
IC
118
§
|
i
A\
i
5 ; :.
L \
L
|
b _____.-o-'"f' =i wi |
ATTACH USIMG PILOT HOLES. II[II
| W DO i e 5 '_:
{ocioe, il

t

x-\.

ONLY FRONT OF GREENHOUSE SHOWN FOR DETAIL.

306



STEP 272 - DOOR ASSEMBLY

=1

QTY | PART NUMBER

DESCRIPTION

) H100202

SCREW PWH 8x5/8 BELK

AAM02532 DOOR SWEEP
{x1)

307

DOOR SWEEP

202 (x5)
SCREW - 5/8"

ATTACH DOOR SWEEP USING PILOT
HOLES IN DOOR ASSEMELY AS SHOWN.




QTY | PART NUMBER | DESCRIPTION

STEP 273 - DOOR ASSEMBLY | 4 | H100392 SCREW PWH 8x3/4 BLK

A4MO2411  DOOR PROTECTOR CHAIM
(x1)

ATTACH DOOR CHAIN IN APPROXIMATE LOCATION AS SHOWN.

i h\
——17/8" [22mm]; J

. . @
—- 9 1/8" [231mm]| L

2411 (x1

392 (x4 DOOR PROTECTOR CHAIN

SCR

- 314"

-
|

i e St i LR ONLY FRONT OF GREEMHOUSE SHOWN FOR DETAIL.

DOOR USING PILOT HOLES AS SHOWN.

ONCE DOOR CHAIN IS ATTACHED,
ADJUST CHAIN LENGTH AS DESIRED.

308



STEP 274 - CORD GROMMET INSTALLATION

(x3)

>

D692 (x3
CORD GROMME

309



STEP 275 - HOOK INSTALLATION

A
Pt
"f"r-” =
A4MOI59T  HOOK
()
/ T
@) ,.‘-f"f::.e"'
— . 591 (x8)
HOOK

HANG PLANT HOOKS ON ACCESSORY
TRUSSES WHERE DESIRED.

310



STEP 276 - ANCHORING TO
CONCRETE

QTy

PART NUMBER

DESCRIPTION

16

H101165

CONCRETE ANCHOR 3/8x3" BLK

IF GREENHOUSE IS NOT ON A CONCRETE SURFACE, SEE NEXT STEP FOR ANCHORING STRUCTURE.

IT IS RECOMMENDED TO ANCHOR YOUR GREENHOUSE INTO CONCRETE PAD DR POSTS.

1165 (x16)

CONCRETE ANCHOR-3"

PRE-DRILL HOLES FOR CONCRETE
ANCHORS USING A 5/16" [Bmm)]
CONCRETE DRILL BIT.

311

B l
oy |
SIDE OF GREENHOUSE
HIDDEN FOR DETAIL.




STEP 277 - ANCHORING TO GROUND

v
i
I AMMOSEET GROUND STAKE
{x1B)

IF GREENHOUSE IS ON A CONCRETE SURFACE, SEE PREVIOUS STEP FOR ANCHORING STRUCTURE.

SIDE OF GREENHOUSE
HIDDEN FOR DETAIL.

5667 (x16)
GROUND STAKE

312



QTY | PART NUMBER | DESCRIPTION

STEP 278 - DOOR ASSEMBLY 4 | H100202 SCREW PWH 8x5/8 BLK

¥ '.......'I.'._; 1l gl

DISCOVERY™

AdMOZ2158 BYD ID TAG PATIO
(x1)

| Backyam

WaEnVaAY

304" [19mm]|

A Emwrwv" (IC

®. {13 1/2" [343mm]: - L&

T n

CENTER ID TAG ON BOARD WITH MEASUREMENTS GIVEN.

2158 111}
BYD ID TAG PATIO

e e B !llllilﬂlllll :
g =]
SCR{E\J - 518"

313





